09-03 PRESCREEN ASSEMBLY 2
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 09-04
2 TC012-024-019 1 40MM MESH
3 TC012-024-009 3 SCREEN MESH CUSHION
4 TC012-024-008 1 MESH FRAME
5 26.15.16050 10 M16 X 50 BOLT
6 2212-2005 20 WASHER HARDENED M16 BS4395
7 26.15.01016 10 M16MM HSFG NUT
8 TC012-024-010 1 MESH CLAMP
9 2212-2006 4 WASHER HARDENED M20 BS4395
10 2217-0702 4 l1\/I023-2.50 ZINC NYLON INSERT LOCK NUT GR
1 2217-0670 6 M16 X 2 NYLOC NUT
12 2210-0058 6 M16 ZINC FORM C WASHER
13 TC012-024-015 1 SEALING FABRICATION
14 TC012-024-018 1 UPPER SEALING RUBBER
15 2226-2819 8 M12-1.75X50 ZINC SOCKET HEAD
COUNTERSUNK SET SCREW GR 10.9
16 TC012-024-024 1 PRE SCREEN CHUTE BKT RHS
17 2210-0056 8 M12 WASHER TYPE C
18 2217-0668 8 M12-1.75 ZINC NYLON INSERT LOCK NUT
19 TC012-024-016 1 CLAMP STRAP
20 TC012-024-017 1 CLAMP STRAP
21 TC012-024-023 1 PRE SCREEN CHUTE BKT LHS
22 TC012-024-025 1 PRE SCREEN CHUTE RUBBER
23 2210-2056 10 WASHER PLAIN M12 BS4320 FORM G
24 2232-7127 10 M12-1.75 X 40 ZINC HEX HEAD BOLT GR 8.8
DIN931
25 TCO012-024-026 2 CLAMP PLATE
26 2232-1275 4 BOLT HEX M20X45 BS3692 GR8.8 FROM SERIAL NO. PIDPT600LOMG52274, ECO18161
26 2232-1203 4 BOLT HEX M16X45 BS3692 GR8.8 UPTO SERIAL NO. PIDPT600LOMG52273, ECO18161
27 2211-0012 4 WASHER SPR MS M20 BS4664 TYPE A FROM SERIAL NO. PIDPT600LOMG52274, ECO18161
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09-03 PRESCREEN ASSEMBLY 2

ITEM PART NUMBER QTY DESCRIPTION NOTES

27 2211-0010 4 WASHER SPR MS M16 BS4664 TYPE A UPTO SERIAL NO. PIDPT600LOMG52273, ECO18161
28 2210-0058 4 M16 ZINC FORM C WASHER UPTO SERIAL NO. PIDPT600LOMG52273, ECO18161
28 2210-0060 4 M20 WASHER FROM SERIAL NO. PIDPT600LOMG52274, ECO18161
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09-04 PRESCREEN ASSEMBLY 3

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 2232-5367 16 M24-3.00 X 240 ZINC HEX HEAD BOLT GR 10.9
2 2436-7216 32 M24 DISC SPRING WASHER

3 TC012-024-005 2 REAR CROSSMEMBER - PRESCREEN

4 TCO012-024-014 2 CLAMP - X MBR UNDERSIDE (75MM)

5 2217-0011 16 NUT

6 TC012-024-021 1 SCREENBOX LINER - LHS

7 TC012-024-003 1 SCREENBOX - RHS WALL

8 TC012-024-052 4 CLAMP - X MBR UNDERSIDE (100MM)

8 TCO012-005-009 2 CLAMP - REAR X MBR UNDERSIDE (75MM)

9 26.15.20060 8 M20 X 60 HSFG BOLT

10 2212-2006 16 WASHER HARDENED M20 BS4395

1 26.15.01020 8 M20 HSFG NUT

12 2226-0817 26 SCREW SKT CSK M12X40 BS4168

13 TCO012-024-022 1 SCREENBOX LINER - LHS

14 TCO012-024-004 1 SCREEN BOX - LHS WALL

15 2210-0056 26 M12 WASHER TYPE C

16 2217-0668 26 M12-1.75 ZINC NYLON INSERT LOCK NUT
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09-05 PRESCREEN SHAFT ASSEMBLY
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1175.24.22 1 BOLT - PRESCREEN
2 TC012-024-002 1 SCREEN SHAFT - PRESCREEN
3 12.00.0100 1 100MM EXTERNAL CIRCLIP
4 2212-2006 16 WASHER HARDENED M20 BS4395
5 26.15.20090 16 M20 X 90 HSFG BOLT & NUT GR8.8
6 693.10.11 3 BOLT ON WEIGHT
7 693.10.08 1 FLYWHEEL (ORDER IN PAIRS)
8 2232-7288 1 M20-2.50 X 120 ZINC HEX HEAD BOLT GR 8.8
DIN931
9 2232-7289 3 M20-2.50 X 130 ZINC HEX HEAD BOLT GR 8.8
DIN931
10 2210-0060 8 M20 WASHER
1 2217-0672 4 M20-2.50 ZINC NYLON INSERT LOCK NUT
12 TCO012-024-036 2 DRIVE COVER GUARD
13 TC012-024-035 1 DRIVE HOUSING
14 TC012-024-041 1 PRE SCREEN MOTOR GUARD
15 2210-0055 12 M10 ZINC FORM C WASHER BS 4320
16 2232-1094 8 BOLT HEX M10X45 BS3692 GR8.8
17 10.25.3151 1 HYD. MOTOR C/W SPEC KEY SEE FIGURE 13-08-01
18 TC012-024-032 1 MOTOR MOUNT PLATE
19 13.04.8440 1 1610 X 22MM T/L BUSH
20 13.06.4205 1 HRC 125/130 RUBBER INSERT
21 13.06.4005 2 DRIVE COUPLING
22 13.04.8449 1 1610 X 42MM T/L BUSH
23 36.01.0014 1 12X8X32 KEY
24 36.01.0115 2 7/8 X 1/2 X 2" KEY
25 25-ASSEMBLY 2 FOR REFERENCE ONLY SEE FIGURE 09-06
26 TCO012-024-001 1 SHAFT HOUSING ASSY
27 TC012-024-033 1 NON-DRIVE SIDE MOUNT
28 693.10.23 1 BALANCE PLATE
29 2232-1095 4 BOLT HEX M10X50 BS3692 GR8.8
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ILLUSTRATED PARTS CATALOG ™ 03-AUGUST-2018
PREMIERTRAK 600 L 1 PAGE 296



09-06

PRESCREEN SHAFT BEARING ASSEMBLY

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

~N o b WN -

10
1
12

12
13

10.18.6076
11.00.0148
10.18.6075
10.18.6074
683.45.08
32.04.01010
2230-3121

683.45.07
26.47.10010
28.18.0800
10.01.1102
TC01208-021

TC01208-020
683.10.0100

A A oA a4 4o a a

A A A A a

120X140X10 SPRING OIL SEAL NBR/METAL
BEARING

100X130 X10 SPRING OIL SEAL

215 X 3MM "O" RING

BEARING CAP

M10 SPRING WASHER

M10-1.50 X 25 ZINC HEX HEAD SET SCREW GR
8.8

BEARING HOUSING USE 683.10.0100

USE 26.20.10010 M10X10 LG GRUBSCREW
1/8 BSP GREASE NIPPLE

1/8 X 1/4 M/IM ADAPTER

PRE-SCREEN GREASE HOSE - NON - DRIVE
SIDE

PRE-SCREEN GREASE HOSE - DRIVE SIDE
BEARING COMPLETE

COMPLETE BEARING ASSEMBLY
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10-01 PRODUCT CONVEYOR

Not lllustrated
Non lllustrée
Nicht Abgebildet
Non lllustrato

No llustrado
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PRODUCT CONVEYOR (HYDRAULIC DRIVE) ASSEMBLY OVERVIEW
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10-01 PRODUCT CONVEYOR (HYDRAULIC DRIVE) ASSEMBLY OVERVIEW

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

A-ASSEMBLY
B-ASSEMBLY
C-ASSEMBLY
D-ASSEMBLY

AW N -

a A A A

FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY

SEE FIGURE 10-02 TO 10-07
SEE FIGURE 10-13 TO 10-15
SEE FIGURE 10-08 TO 10-12
SEE FIGURE 10-16
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10-02 PRODUCT CONVEYOR ASSEMBLY REV A UPTO SERIAL NO. PIDPT600VOMG92771

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-03

2 TCO012-003-143 1 COVER PLT

3 TCO012-003-140 1 MAIN CONVEYOR HEAD DRUM GUARD

4 TCO003-003-115 4 HEAD DRUM GUARD SUPPORT

5 2232-1126 20 BOLT HEX M12X35 BS3692 GR8.8

6 2210-0056 36 M12 WASHER TYPE C

7 2217-0668 16 M12-1.75 ZINC NYLON INSERT LOCK NUT

8 8-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-04 TO 10-07 AND 13-09-01
9 2211-0008 4 WASHER SPR MS M12 BS4464 TYPE A
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PRODUCT CONVEYOR ASSEMBLY REV-B FROM SERIAL NO. PIDPT600VOMG92772
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10-02 PRODUCT CONVEYOR ASSEMBLY REV-B FROM SERIAL NO. PIDPT600VOMG92772
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-03
2 TCO012-003-143 1 COVER PLT
3 TCO012-003-140 1 MAIN CONVEYOR HEAD DRUM GUARD
4 TCO003-003-115 4 HEAD DRUM GUARD SUPPORT
5 2232-1126 20 BOLT HEX M12X35 BS3692 GR8.8
6 2210-0056 36 M12 WASHER TYPE C
7 2217-0668 16 M12-1.75 ZINC NYLON INSERT LOCK NUT
8 8-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-04 TO 10-07 AND 13-09-01
9 2211-0008 4 WASHER SPR MS M12 BS4464 TYPE A
10 2217-0668 4 M12-1.75 ZINC NYLON INSERT LOCK NUT
1 2215-0014 3 NUT HEX M12 BS3692 GR8
12 TC012-003-176 1 STOCKPILE LEVEL SENSOR MOUNT
13 2211-1008 3 M12 ZINC FORM A SPRING WASHER BS 4664
14 2232-1127 3 BOLT HEX M12X40 BS3692 GR8.8
15 1185.03.70 1 LEVEL SENSOR MOUNTING TUBE
16 2230-3219 2 M16-2.00 X 30 ZINC HEX HEAD SET SCREW GR
8.8 DIN933
17 2232_1126 4 M12X35 HEX HD BOLT.
18 1185.03.68 1 LEVEL SENSOR UPRIGHT
19 1550.03.47 1 SENSOR MOUNT BRACKET
20 14.85.1109 1 MICROSONIC ULTRASONIC SENSR
MIC+340/IU/TC
21 1540.10.08 1 LEVEL SENSOR COVER
22 2217-0666 4 NUT NYLOC M8X1.25
23 TC012-003-177 1 STOCKPILE LEVEL SENSOR REMOVABLE
PANEL
24 2210-0054 4 M8 BRIGHT WASHER FORM C
25 2230-1091 4 SCREW HEX M8X25 BS3692 GR8.8
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10-03 SECONDARY SPRAY BAR MOUNTING ASSEMBLY
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10-03 SECONDARY SPRAY BAR MOUNTING ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 2512-0024 2 U-BOLT 1.1/4 BSP EXTENDED IH105E

2 TC003-003-092 1 SPRAY BAR

3 2510-3881 1 CAP GF300-1.1/4BSP

4 2540-0006 4 NOZZLE DUST SUPPRESSION TEXT 6863(IF
ORDERING REPLACMENT JET CHECK IF
BRASS OR PLASTIC)

5 2232-7091 6 M10-1.50 X 30 ZINC HEX HEAD BOLT GR 8.8

6 2211-1007 6 M10 ZINC FORM A SPRING WASHER BS 4664

7 2210-0055 12 M10 ZINC FORM C WASHER BS 4320

8 2217-0667 6 M10-1.50 ZINC NYLON INSERT LOCK NUT

9 TC012-003-142 1 SECONDARY SPRAY BAR MTG

10 2215-0013 4 NUT HEX M10 BS3692 GR8

1 2211-0007 4 SPRING WASHER M10 BS 4664 TYPE A

12 2210-0016 4 WASHER BRIGHT M10 BS4320 FORM A

13 B240-20-12 1 11/4" X 3/4" SOCKET

14 10.01.1118 1 3/4 X 3/4 M/M ADAPTOR
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10-04 PRODUCT CONVEYOR HEAD SECTION ASSEMBLY
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10-04 PRODUCT CONVEYOR HEAD SECTION ASSEMBLY

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1 1-ASSEMBLY

2 2-ASSEMBLY

3 TC012-003-003
4 12.53.0013

5 TCO012-003-114
6 TC012-003-113
7 TC012-003-027
8 TC012-003-029
9 2495-3016

10 TC012-003-028
1 2215-0116

12 TCO003-003-082
13 19.22.4837

14 19.22.1023

15 TCO005-003-114
16 TC012-003-126
17 TC012-003-078
18 TC012-003-010
19 TCO012-003-059
20 TC012-003-077
21 TC012-003-012
22 TC012-003-011
23 23-ASSEMBLY

N = =4 a4 a4 a4 a N 2 a a

A A A A A NN A AN s N

FOR REFERENCE ONLY

FOR REFERENCE ONLY

PRODUCT CONVEYOR HEAD SECTION
DRUM ADJUSTER

BELT SCRAPER CLAMP

NIP GUARD MOUNTED BELT SCRAPER
SPIRAL ROLLER NIP GUARD.

ROLLER MNT PLT

SPIRAL RETURN ROLLER

ROLLER MNT PLT

M20-2.5 PLAIN HEX HEAD LOCKNUT GR 8.8
BS3692

PLASTIC ROLLER MTG PLATE

CENTRE ROLLER

CENTRE ROLLER

ROLLER RETAINING BRACKET
CONVEYOR SIDE EXTENSION

PRODUCT CONVEYOR SIDE EXTENSIONS
SLIDER PAD

PRODUCT CONVEYOR SIDE EXTENSIONS
PRODUCT CONVEYOR SIDE EXTENSIONS
SLIDER PAD

SLIDER PAD

FOR REFERENCE ONLY

SEE FIGURE 10-05
SEE FIGURE 10-06

SEE FIGURE 10-07

ILLUSTRATED PARTS CATALOG
PREMIERTRAK 600

111

03-AUGUST-2018
PAGE 309



10-05 PRODUCT CONVEYOR SCS SCRAPER ASSEMBLY
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10-05 PRODUCT CONVEYOR SCS SCRAPER ASSEMBLY
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 12.62.0010 7 HEAD SCRAPER BLADE 150MM
2 12.62.0015 6 1B1L)ADE INTERNAL BAR(12.62.0010&
3 2215-0013 4 NUT HEX M10 BS3692 GRS
4 2210-0016 2 WASHER BRIGHT M10 BS4320 FORM A
5 TC012-003-091 1 BELT SCRAPER TENSION BRACKET RHS (SCS)
6 26.26.10254 2 EYEBOLT
7 2217-0668 10 M12-1.75 ZINC NYLON INSERT LOCK NUT
8 12.11.0040 2 TENSION SPRING
9 2215-0014 2 NUT HEX M12 BS3692 GR8
10 2210-0017 35  WASHER BRIGHT M12 BS4320 FORM A
1 12.62.0013 2 SCS TENSIONER BRKT
12 2230-1155 2 SCREW HEX M12X50 BS3692 GR8.8
13 2230-1150 4 SCREW HEX M12X25 BS3692 GR8.8
14 2230-1152 8 SCREW HEX M12X35 BS3692 GR8.8
15 12.62.0012 2 SCS SCRAPER MNT BRKT
16 TCO012-003-089 1 BELT SCRAPER BRACKET RHS (SCS)
17 2230-1164 15 M12-1.75 X 95 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933
18 12.62.0019 1 SCS HEAD SCRAPER BLADE 75MM
19 12.62.0025 1 SCS SCRAPER BAR- 15 HOLE
20 TC012-003-090 1 BELT SCRAPER BRACKET LHS (SCS)
1

21

TC012-003-092

BELT SCRAPER TENSION BRACKET LHS (SCS)
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10-06 PRODUCT CONVEYOR HEAD DRUM ASM
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10-06

PRODUCT CONVEYOR HEAD DRUM ASM

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TCO012-003-129 1 STANDARD MAIN CONVEYOR BELT STANDARD

1 TCO012-003-118 1 EXTENDED MAIN CONVEYOR BELT OPTION FOR EXTENDED CONVEYOR
2 TC01203-019 1 HEAD DRUM GREASE PIPE - RH BEARING FOR EXTENDED CONVEYOR
2 TC01203-028 1 GREASE HOSE - BH TO RHS BEARING

3 10.01.1102 2 1/8 X 1/4 M/M ADAPTER

4 09530230 2 TLK 603 X 62 TOLLOW SHRINK DISC

5 TCO012-003-148 2 SHAFT COVER

6 TCO012-003-034 2 HYD DRIVE TORQUE ARM

7 02220223 2 MOTOR SEE FIGURE 13-09-01

8 TC012-003-013 2 HEAD SECTION AUXILIARY BRACKET

9 AX872_06_01 1 MAIN CONVEYOR DRIVE DRUM

10 TC012-003-014 1 PRODUCT CONVEYOR HEAD DRUM NIP

12
12
13

2421-0015SN
TC01203-018
TC01203-029
TC012-003-171
TC012-003-172

A A A a N

GUARD

75MM P BEARING

HEAD DRUM GREASE PIPE - LH BEARING
GREASE HOSE - BH TO LHS BEARING
SHAFT COVER RHS

SHAFT COVER LHS

FOR EXTENDED CONVEYOR

FROM SERIAL NO. PIDPT600VOMG92772, ECO18317
FROM SERIAL NO. PIDPT600VOMG92772, ECO18317
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10-07 PRODUCT CONVEYOR SPRAY BAR ASSEMBLY
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10-07 PRODUCT CONVEYOR SPRAY BAR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 2512-0024 2 U-BOLT 1.1/4 BSP EXTENDED IH105E

2 TC005-003-055 1 SPRAY BAR

3 2510-3881 1 CAP GF300-1.1/4BSP

4 2540-0006 4 NOZZLE DUST SUPPRESSION TEXT 6863(IF
ORDERING REPLACMENT JET CHECK IF
BRASS OR PLASTIC)

5 TC012-003-024 1 SPRAY BAR MOUNTING BKT

6 10.26.0062 1 CS214PP CLAMP C/W CSDP2 COVER PLT

7 2215-0013 4 NUT HEX M10 BS3692 GR8

8 2211-0007 4 SPRING WASHER M10 BS 4664 TYPE A

9 2210-0016 4 WASHER BRIGHT M10 BS4320 FORM A

10 B240-20-12 1 11/4" X 3/4" SOCKET

1 10.01.1118 1 3/4 X 3/4 M/M ADAPTOR

12 TC01203-048 1 WATER HOSE EXTENDED - WATER MANIFOLD  FOR EXTENDED CONVEYOR
-> MAIN CONVY SPRAY BAR

12 TC01203-034 1 WATER HOSE - WATER MANIFOLD -> MAIN

CONVY SPRAY BAR
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10-08 PRODUCT CONVEYOR TAIL SECTION ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-10

2 2-ASSEMBLY 2 FOR REFERENCE ONLY SEE FIGURE 10-11

3 380310100 2 PIN

4 4-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-09

5 000.03.05 4 DISC RETURN ROLLER MNT PLT

6 19.25.1319 2 1319 PLAIN RETURN ROLLER

7 12.08.0004 4 12MM RTN ROLLER "U" BOLT

8 380306065 2 380306065 PIN

9 TC012-003-170 2 MAIN CON LIFT RAM BKT MKII DIRECT REPLACEMENT FOR ITEM 9 PART NO. TC012-003-115, ECO18317
9 TC012-003-115 2 MAIN CON LIFT RAM BKT REPLACED BY ITEM 9 PART NO. TC012-003-170, ECO18317
10 10-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-12

1 TC012-003-144 1 IDLER DRUM GUARD

12 TC012-003-145 2 IDLER DRUM GUARD

13 14.40.0006 4 GROMMET

14 TCO012-003-068 6 COVER PLT
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PRODUCT CONVEYOR TAIL SECTION ASSEMBLY 1
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10-09 PRODUCT CONVEYOR TAIL SECTION ASSEMBLY 1

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TCO012-003-065 2 SKIRTING RUBBER
2 TC012-003-046 1 SIDE EXTENSION - LH
3 TC012-003-047 1 SIDE EXTENSION - RH
4 TC012-003-067 2 SKIRTING CLAMP
5 TC012-003-066 2 SKIRTING CLAMP
6 2232-7124 6 M12-1.75 X 25 ZINC HEX HEAD BOLT GR 8.8
DIN931
7 2210-0056 6 M12 WASHER TYPE C
8 TCO012-003-002 1 TAIL SECTION FAB
9 19.22.11752 2 MAIN CONVEYOR TRACKING ROLLER
10 20.20.2045 1 100 X 55 X 1500MM IMPACT BAR
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10-10 PRODUCT CONVEYOR FEEDBOOT ASSEMBLY
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10-10 PRODUCT CONVEYOR FEEDBOOT ASSEMBLY

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1 TC012-003-008
2 TCO012-003-051
3 TC012-003-050
4 TCO012-003-053
5 TC012-003-054
6 TC012-003-049
7 TCO012-003-048
8 TC012-003-056
9 TCO012-003-055
10 TCO012-003-052
1 TC012-003-036
12 TC012-003-188
12 TC012-003-037
13 TCO012-003-007
14 TC012-003-038
15 TCO012-003-006

A A A N NN A A a4 A A A AN A A

FEEDBOOT LH SIDE
WEAR PLT

ROCK SHELF

WEAR PLT

WEAR PLT

WEAR PLT

WEAR PLT

WEAR PLT

WEAR PLT

WEAR PLT

FEEDBOOT CLAMP
FEEDBOOT CLAMP
FEEDBOOT CLAMP
FEEDBOOT RH SIDE
FEEDBOOT REAR RUBBER
PRODUCT CONVEYOR FEEDBOOT

FROM SERIAL NO. PIDPT600TOMH33880, ECO19766
UPTO SERIAL NO. PIDPT600TOMH33879, ECO19766
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10-11 PRODUCT CONVEYOR ROLLER ASSEMBLY
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10-11 PRODUCT CONVEYOR ROLLER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 19.22.4020 2 203 WING ROLLER
2 19.22.0937 1 BASE PLATE
3 19.22.4837 1 CENTRE ROLLER
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10-12 PRODUCT CONVEYOR TAIL DRUM AND BEARINGS ASSEMBLY
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10-12 PRODUCT CONVEYOR TAIL DRUM AND BEARINGS ASSEMBLY
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 2230-1153 6 M12-1.75 X 40 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933
2 2211-0008 6 WASHER SPR MS M12 BS4464 TYPE A
3 2210-0017 6 WASHER BRIGHT M12 BS4320 FORM A
4 TC012-003-088 2 PLOUGH SCRAPER RUBBER CLAMP
5 TC012-003-087 1 PLOUGH SCRAPER RUBBER
6 TC012-003-086 1 PLOUGH SCRAPER WA
7 TC012-003-004 1 IDLER DRUM ADJUSTER REPLACED BY ITEM 7 PART NO. TC012-003-167, ECO18317
7 TC012-003-167 1 RHS IDLER DRUM ADJUSTER MKII DIRECT REPLACEMENT FOR ITEM 7 PART NO. TC012-003-004, ECO18317
8 TC012-003-166 1 RHS ADJUSTMENT BAR SUPPORT MKII DIRECT REPLACEMENT FOR ITEM 8 PART NO. TC012-003-096, ECO18317
8 TC012-003-096 1 ADJUSTMENT BAR SUPPORT REPLACED BY ITEM 8 PART NO. TC012-003-166, ECO18317
9 11_05_1200 2 END COVER
10 11_03_1200 2 LOCATING RING
1 11_00_1200 2 SPHERICAL ROLLER BEARING
12 11_01_1200 2 PLUMMER BLOCK HOUSING
13 10.01.1102 2 1/8 X 1/4 M/M ADAPTER
14 TC01203-017 1 TAIL DRUM GREASE PIPE - RH BEARING FOR EXTENDED CONVEYOR
14 TC01203-031 1 GREASE HOSE - BH TO RHS TAIL BEARING
15 11_02_1200 1 ADAPTOR SLEEVE ASSEMBLY
16 11_04_1200 2 G SEAL
17 22030931 1 TP500 PRODUCT CONVEYOR TAIL DRUM (FOR  UPTO SERIAL NO. PIDPT600TOMH33879, ECO19693
PT600, PLEASE USE TC012-003-183)
18 TC01203-030 1 GREASE HOSE - BH TO LHS TAIL BEARING
18 TC01203-016 1 TAIL DRUM GREASE PIPE - LH BEARING FOR EXTENDED CONVEYOR
19 38.50.08040 6 DIA8X40 ROLL PIN
20 TC012-003-097 2 ADJUSTER BAR
21 TC012-003-169 1 LHS ADJUSTMENT BAR SUPPORT MKI| DIRECT REPLACEMENT FOR ITEM 21 PART NO. TC012-003-098, ECO18317
21 TC012-003-098 1 ADJUSTMENT BAR SUPPORT REPLACED BY ITEM 21 PART NO. TC012-003-169, ECO18317
22 TC012-003-168 1 LHS IDLER DRUM ADJUSTER MKII DIRECT REPLACEMENT FOR ITEM 22 PART NO. TC012-003-005, ECO18317
22 TCO012-003-005 1 IDLER DRUM ADJUSTER REPLACED BY ITEM 22 PART NO. TC012-003-168, ECO18317
23 TC012-003-183 1 IDLER DRUM FROM SERIAL NO. PIDPT600TOMH33880, ECO 19693
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1013 PRODUCT CONVEYOR MIDDLE SECTION ASSEMBLY
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-14
2 TC012-003-114 3 BELT SCRAPER CLAMP QUANTITY OF 4 UPTO SERIAL NO. PIDPT600KOMG11529, ECO17388
3 TC012-003-113 3 NIP GUARD MOUNTED BELT SCRAPER QUANTITY OF 4 UPTO SERIAL NO. PIDPT600KOMG11529, ECO17388
4 TC012-003-027 3 SPIRAL ROLLER NIP GUARD. QUANTITY OF 4 UPTO SERIAL NO. PIDPT600KOMG11529, ECO17388
5 2215-0116 6 M2025 PLAIN HEX HEAD LOGKNUT GR 88 QUANTITY OF 8 UPTO SERIAL NO. PIDPTE00KOMG11529, ECO17388
6 TC012-003-029 3 ROLLER MNT PLT QUANTITY OF 4 UPTO SERIAL NO. PIDPT600KOMG11529, ECO17388
7 2495-3016 3 SPIRAL RETURN ROLLER QUANTITY OF 4 UPTO SERIAL NO. PIDPT600KOMG11529, ECO17388
8 TC012-003-028 3 ROLLER MNT PLT QUANTITY OF 4 UPTO SERIAL NO. PIDPT600KOMG11529, ECO17388
9 TC012-003-099 2 CONVEYOR GUIDE PLT
10 TC012-003-040 1 SKIRTING PLATE
1 2366-0400 1 B/SPEED WH MONITOR UNIT WWEIGH
12 TC012-003-044 1 SKIRTING PLATE
13 TC012-003-119 1 MAIN CONVEYOR MOUNT RETENTION
BRACKET WELD ASSEMBLY RHS
14 14-ASSEMBLY 8 FOR REFERENCE ONLY SEE FIGURE 10-11
15 TC012-003-120 1 MAIN CONVEYOR MOUNT RETENTION
BRACKET WELD ASSEMBLY LHS
16 14.40.0005 4 *USE 03280113* - (215 GROMMET 28MM HOLE
(IMG1113))
17 TC012-003-138 2 SIDE SKIRT FIXING STRAP
18 TC012-003-045 1 SKIRTING PLATE
19 2210-0017 28 WASHER BRIGHT M12 BS4320 FORM A
20 22242707 28 M12-1.75 X 30 ZINC BUTTON SOCKET HEAD
SET SCREW
21 TC012-003-043 1 SKIRTING PLATE
22 TC012-003-041 1 SKIRTING PLATE
23 TC012-003-042 1 SKIRTING PLATE
24 TC012-003-139 2 SKIRTING RUBBER
25 TC012-003-137 2 SKIRTING PLATE
26 TC012-003-134 2 SKIRTING PLATE
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10-13 PRODUCT CONVEYOR MIDDLE SECTION ASSEMBLY
ITEM PART NUMBER QTY DESCRIPTION NOTES
27 TC012-003-135 2 SKIRTING PLATE
28 2226-2817 30 M12-1.75X40 ZINC SOCKET HEAD

COUNTERSUNK SET SCREW

29 14.40.0011 3 GROMMET 31.8MM HOLE
30 TCO012-003-163 1 GUIDE ROLLER NIP GUARD FROM SERIAL NO. PIDPT600KOMG11530, ECO17388
31 TCO012-003-164 2 BELT GAURD PLATE FROM SERIAL NO. PIDPT600KOMG11530, ECO17388
32 TCO012-003-161 2 GUIDE ROLLER SPACER PLT FROM SERIAL NO. PIDPT600KOMG11530, ECO17388
33 TC012-003-160 2 GUIDE ROLLER MNT PLT FROM SERIAL NO. PIDPT600KOMG11530, ECO17388
34 2495-3061 1 GUIDE ROLLER FROM SERIAL NO. PIDPT600KOMG11530, ECO17388
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PRODUCT CONVEYOR MIDDLE SECTION ASSEMBLY 1 UPTO SERIAL NO: PIDPT600AOMF60549
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10-14 PRODUCT CONVEYOR MIDDLE SECTION ASSEMBLY 1 UPTO SERIAL NO: PIDPT600AOMF60549
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 19.22.4837 5 CENTRE ROLLER
2 TC003-003-082 10 PLASTIC ROLLER MTG PLATE
3 TC012-003-018 1 RH MAGNET CHUTE
4 TC012-003-019 2 MAG CHUTE SUPPORT
5 5-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-15
6 TC012-003-107 1 NIP GUARD
7 2495-3016 1 SPIRAL RETURN ROLLER
8 TCO012-003-105 2 ROLLER MTG PLATE
9 2215-0116 2 M20-2.5 PLAIN HEX HEAD LOCKNUT GR 8.8
BS3692
10 TCO012-003-111 1 SUPPORT PLATE FOR SLIDERS UNDER
MAGNET
1 TC012-003-112 5 SLIDER PAD UNDER MAGNET
12 TC012-003-016 4 SLIDER PAD
13 TC012-003-017 1 LH MAGNET CHUTE
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10-14 PRODUCT CONVEYOR MIDDLE SECTION ASSEMBLY 1 FROM SERIAL NO: PIDPT600AOMF60550
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10-14 PRODUCT CONVEYOR MIDDLE SECTION ASSEMBLY 1 FROM SERIAL NO: PIDPT600AOMF60550
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 19.22.4837 5 CENTRE ROLLER
2 TC003-003-082 10 PLASTIC ROLLER MTG PLATE
3 TC012-003-018 1 RH MAGNET CHUTE
4 TC012-003-019 2 MAG CHUTE SUPPORT
5 TCO012-003-125 1 CABLE COVER - LONG
6 TCO012-003-124 2 CABLE COVER - MEDIUM
7 TCO012-003-123 1 CABLE COVER - SHORT
8 TCO012-003-146 1 NIP GUARD
9 19.25.1319 1 1319 PLAIN RETURN ROLLER
10 000.03.05 2 DISC RETURN ROLLER MNT PLT
1 12.08.0004 2 12MM RTN ROLLER "U" BOLT
12 2217-0667 2 M10-1.50 ZINC NYLON INSERT LOCK NUT
13 2210-0055 4 M10 ZINC FORM C WASHER BS 4320
14 TC012-003-147 2 NIP GUARD MTG PLT
15 2230-3121 2 QA;O-LSO X 25 ZINC HEX HEAD SET SCREW GR
16 16-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-15
17 TCO012-003-111 1 SUPPORT PLATE FOR SLIDERS UNDER
MAGNET
18 TC012-003-112 5 SLIDER PAD UNDER MAGNET
19 TC012-003-016 4 SLIDER PAD
20 TC012-003-017 1 LH MAGNET CHUTE
21 TCO012-003-187 1 MAGNET CLOSER RH FROM SERIAL NO. PIDPT600TOMH33880, ECO 19766
22 TCO012-003-186 1 MAGNET CLOSER FROM SERIAL NO. PIDPT600TOMH33880, ECO 19766
23 TC012-003-184 1 ROLLER GUARD FROM SERIAL NO. PIDPT600TOMH33880, ECO19766
24 TC012-003-185 1 ROLLER GUARD FROM SERIAL NO. PIDPT600TOMH33880, ECO19766
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10-15 PRODUCT CONVEYOR MIDDLE SECTION ASSEMBLY 2
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TCO012-003-128 1 CONVEYOR SIDE EXTENSION
2 2210-0028 2 M39 PLAIN WASHER FORM A
3 2201-0165 2 SPLIT PIN 6.3 X 63 BS1574
4 380312110 2 380312110 PIN
5 5-ASSEMBLY 2 FOR REFERENCE ONLY SEE FIGURE 13-09-02
6 TC012-003-102 1 PLOUGH SCRAPER SUPPORT TUBE
7 TCO012-003-101 1 PLOUGH SCRAPER SUPPORT TUBE
8 TC012-003-088 2 PLOUGH SCRAPER RUBBER CLAMP
9 TC012-003-087 1 PLOUGH SCRAPER RUBBER
10 TC012-003-100 1 PLOUGH SCRAPER
1 TC005-003-023 1 PLOUGH SCRAPER MTG BRKT
12 TC012-003-001 1 MID SECTION FAB
13 TC012-003-110 1 BELT WEIGH POSITION ROLLER MNT - 1200
BELT
14 TC012-003-076 1 SIDE PLATE
15 TC012-003-057 1 SIDE PLATE
16 TC012-003-058 1 SIDE PLATE
17 TCO012-003-108 2 SLIDER PAD
18 TCO012-003-015 2 SLIDER PAD
19 TCO012-003-165 1 BELT SUPPORT FROM SERIAL NO. PIDPT600VOMG92772, ECO18317
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10-16 PRODUCT CONVEYOR ALUMINIUM DUST COVER ASSEMBLY
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10-16 PRODUCT CONVEYOR ALUMINIUM DUST COVER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 12.02.0009 16 6MM LINCH PIN ROUND

2 TC003-003-030 16 ALUMINIUM COVER PIN

3 2210-0021 16 WASHER BRIGHT M20 BS4320 FORM A

4 20.1540.03.02 16 DUST COVER RUBBER DISC

5 2210-0017 16 WASHER BRIGHT M12 BS4320 FORM A

6 2211-0008 16 WASHER SPR MS M12 BS4464 TYPE A

7 2224-0705 16 M12-1.75 X 20 BLACK BUTTON SOCKET HEAD
SET SCREW GR 10.9

8 TC012-003-082 1 ALUMINIUM COVER

9 TC012-003-081 2 ALUMINIUM COVER

10 12.86.5080 8 PULL HANDLE

1 TC012-003-083 1 ALUMINIUM COVER
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10-17 EXTENDED PRODUCT CONVEYOR ASSEMBLY - OVERVIEW (OPTION)

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

A-ASSEMBLY
B-ASSEMBLY
C-ASSEMBLY
D-ASSEMBLY
E-ASSEMBLY

a B WwN -

A A A A A

FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY

SEE FIGURE 10-02 TO 10-07
SEE FIGURE 10-18 TO 10-20
SEE FIGURE 10-13 TO 10-15
SEE FIGURE 10-08 TO 10-12
SEE FIGURE 10-21
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10-18 PRODUCT CONVEYOR HINGE SECTION ASSEMBLY (OPTION)
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10-18 PRODUCT CONVEYOR HINGE SECTION ASSEMBLY (OPTION)
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-003-032 1 TRANSPORT LATCH MWA
2 TC012-003-033 2 TRANSPORT HEEL
3 380308130 2 1" X 130 MM LG PIN
4 380806140 2 380806140 PIN
5 5-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-19
6 2210-0066 8 M36 ZINC FORM C WASHER BS 4320
7 TCO012-003-116 2 CYLINDER LINK
8 2201-0165 8 SPLIT PIN 6.3 X 63 BS1574
9 385330160 2 385330160 PIN
10 385330120 4 385330120 PIN
1 TC012-003-117 2 FOLDING MECHANISM LINK ARM
12 12-ASSEMBLY 2 FOR REFERENCE ONLY SEE FIGURE 13-09-03
13 13-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-20
14 2210-0025 2 WASHER BRIGHT M30 BS 4320 FORM A
15 380308120 2 380308120 PIN DIRECTLY REPLACED BY ITEM 15, PART NO.770.19.05 , ECO 16051
15 770.19.05 2 PEAR DROP DIRECT REPLACEMENT FOR ITEM 15, PART NO.380308120, ECO 16051
16 380310080 2 380310080 PIN
17 26.02.30150 2 M30 X 150 HINGE EYE BOLT
18 2212-1010 4 M30 ZINC HARDENED WASHER BS 4395
19 1185.03.79.01 2 MAIN CONVEYOR CLAMPING BOSS
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10-19 PRODUCT CONVEYOR HINGE SHORT SECTION ASSEMBLY (OPTION)
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10-19 PRODUCT CONVEYOR HINGE SHORT SECTION ASSEMBLY (OPTION)

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-003-079 2 SIDE EXTENSION

2 TCO012-003-191 1 SLIDER PAD FROM SERIAL NO. PIDPT600TOMH33880, ECO19766

2 TC012-003-023 2 SLIDER PAD REMOVED, ECO 16051

3 TCO012-003-109 2 PLASTIC ROLLER MTG PLATE REMOVED, ECO 16051

4 19.22.4837 1 CENTRE ROLLER

5 TC012-003-021 1 PRODUCT CON HINGE SHORT SECTION DIRECTLY REPLACED BY ITEM 5, PART NO.TC012-003-150, ECO 16051

5 TCO012-003-150 1 PT600 PRODUCT CONVEYOR HEAD SECTION DIRECT REPLACEMENT FOR ITEM 5, PART NO.TC012-003-021, ECO 16051
WA

6 2489-1050 2 SIDE ROLLER UPTO SERIAL NO. PIDPT600TOMH33879, ECO19766
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10-20 PRODUCT CONVEYOR HINGE LONG SECTION ASSEMBLY (OPTION)
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10-20 PRODUCT CONVEYOR HINGE LONG SECTION ASSEMBLY (OPTION)

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-003-081 1 ALUMINIUM COVER

2 12.86.5080 2 PULL HANDLE

3 TC003-003-030 4 ALUMINIUM COVER PIN

4 12.02.0009 4 6MM LINCH PIN ROUND

5 2210-0021 4 WASHER BRIGHT M20 BS4320 FORM A

6 20.1540.03.02 4 DUST COVER RUBBER DISC

7 2210-0017 4 WASHER BRIGHT M12 BS4320 FORM A

8 2211-0008 4 WASHER SPR MS M12 BS4464 TYPE A

9 2224-0705 4 M12-1.75 X 20 BLACK BUTTON SOCKET HEAD
SET SCREW GR 10.9

10 TC012-003-080 1 SIDE EXTENSION

11 TC012-003-154 2 SLIDER PAD DIRECT REPLACEMENT FOR ITEM 11, PART NO.TC012-003-022, ECO16051

11 TC012-003-022 2 SLIDER PAD DIRECTLY REPLACED BY ITEM 11, PART NO.TC012-003-154, ECO16051

12 TC012-003-127 1 CONVEYOR SIDE EXTENSION

13 2489-1050 2 SIDE ROLLER

14 TC012-003-153 1 moo PRODUCT CONVEYOR HEAD SECTION ~ DIRECT REPLACEMENT FOR ITEM 14, PART NO.TC012-003-020, ECO16051

14 TC012-003-020 1 PRODUCT CON HINGE LONG SECTION DIRECTLY REPLACED BY ITEM 14, PART NO.TC012-003-153, ECO16051
(OBSOLETE - DONT USE)

15 TC012-003-109 4 PLASTIC ROLLER MTG PLATE

16 19.22.4837 2 CENTRE ROLLER

17 TC012-003-190 2 SLIDER PAD FROM SERIAL NO. PIDPT600TOMH33880, ECO19766
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10-21 PRODUCT CONVEYOR ALUMINIUM DUST COVER ASSEMBLY (OPTION)
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10-21 PRODUCT CONVEYOR ALUMINIUM DUST COVER ASSEMBLY (OPTION)

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 12.02.0009 20 6MM LINCH PIN ROUND

2 TC003-003-030 20 ALUMINIUM COVER PIN

3 2210-0021 20 WASHER BRIGHT M20 BS4320 FORM A

4 20.1540.03.02 20 DUST COVER RUBBER DISC

5 2210-0017 20 WASHER BRIGHT M12 BS4320 FORM A

6 2211-0008 20 WASHER SPR MS M12 BS4464 TYPE A

7 2224-0705 20 M12-1.75 X 20 BLACK BUTTON SOCKET HEAD
SET SCREW GR 10.9

8 TCO012-003-084 1 ALUMINIUM COVER

9 TC012-003-081 3 ALUMINIUM COVER

10 12.86.5080 10 PULL HANDLE

1 TC012-003-083

ALUMINIUM COVER
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10-02 DIRT CONVEYOR

Not lllustrated
Non lllustrée
Nicht Abgebildet
Non lllustrato

No llustrado
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DIRT CONVEYOR (HYDRAULIC DRIVE) ASSEMBLY OVERVIEW
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10-22 DIRT CONVEYOR (HYDRAULIC DRIVE) ASSEMBLY OVERVIEW

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1 A-ASSEMBLY
2 B-ASSEMBLY
3 C-ASSEMBLY

1
1
1

FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY

SEE FIGURE 10-23 TO 10-25 AND 13-09-05
SEE FIGURE 10-26 TO 10-29 AND 13-09-06
SEE FIGURE 10-30 TO 10-34
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10-22 LHS DIRT CONVEYOR (HYDRAULIC DRIVE) ASSEMBLY OVERVIEW

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1 A-ASSEMBLY
2 B-ASSEMBLY
3 C-ASSEMBLY

1
1
1

FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY

SEE FIGURE 10-23 TO 10-25
SEE FIGURE 10-26 TO 10-29
SEE FIGURE 10-30 TO 10-33 AND 10-35
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10-23 DIRT CONVEYOR HEAD SECTION ASSEMBLY 1
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-006-009 1 DIRT CONVEYOR CHEESEGUARD
2 2230-1152 4 SCREW HEX M12X35 BS3692 GR8.8
3 26.20.00012 4 M12 CAGE NUTS
4 2210-0017 20 WASHER BRIGHT M12 BS4320 FORM A
5 2230-1150 4 SCREW HEX M12X25 BS3692 GR8.8
6 2217-0668 12 M12-1.75 ZINC NYLON INSERT LOCK NUT
7 694.04.42 4 CHEESE GUARD MNT BRKT
8 2215-0016 2 NUT HEX M16 BS3692 GR8
9 2230-1229 2 SCREW HEX M16X80 BS3692 GR8.8
10 TC012-006-146 1 BEQEI)ESECTION ASSEMBLY - LHS HYDRAULIC L.H.S DIRT CONVEYOR
10 TCO012-006-040 1 DIRT CONV'YR HEADSECTION ASSY
1 2230-1234 4 SCREW HEX M16X110 BS3692 GR8.8
12 TC012-006-111 1 TRANSPORT BRACKET
13 TC012-006-120 1 TRANSPORT BRACKET
14 2210-0019 8 WASHER BRIGHT M16 BS 4320 FORM A
15 2217-0670 4 M16 X 2 NYLOC NUT
16 2217-0666 12 NUT NYLOC M8X1.25
17 2489-1050 4 SIDE ROLLER
18 2210-0015 12 WASHER BRIGHT M8 BS4320 FORM A
19 12.08.0002 4 8 MM WING ROLLER U BOLT
20 2230-1094 4 SCREW HEX M8X40 BS3692 GR8.8
21 TC012-006-039 1 SLIDER PAD
22 2226-0816 8 SCREW SKT CSK M12X35 BS4168
23 TC012-006-018 1 BELT HOOP
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10-24 DIRT CONVEYOR HEAD SECTION ASSEMBLY 2
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10-24 DIRT CONVEYOR HEAD SECTION ASSEMBLY 2

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-006-033 1 SIDE CONVEYOR BELT

2 532.18.01 1 MAIN CONV. DRIVE DRUM C1

3 2217-0670 8 M16 X 2 NYLOC NUT

4 2210-0019 16 WASHER BRIGHT M16 BS 4320 FORM A

5 TC01206-006 1 DIRT CONV GREASE PIPE

6 10.01.1101 2 1/8 BSPX1/8BSP M/M ADAPTOR

7 10.12.0023 2 1/8 "BONDED SEAL

8 2230-1225 8 SCREW HEX M16X60 BS3692 GR8.8

9 11.05.0223 2 MSF 60 FLANGE BEARINGS

10 TC012-006-016 2 SCRAPER BRACKET- 600 DIRT CON

1 2230-1152 12 SCREW HEX M12X35 BS3692 GR8.8

12 2210-0017 28 WASHER BRIGHT M12 BS4320 FORM A

13 2217-0668 16 M12-1.75 ZINC NYLON INSERT LOCK NUT

14 13.04.8854 1 T/L BUSH

15 13.06.5011 1 RIGID COUPLING

16 TCO012-006-109 1 TORQUE ARM ASM

17 17-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 13-09-05

18 2230-1155 4 SCREW HEX M12X50 BS3692 GR8.8

19 TC012-006-110 1 COUPLING GUARD

20 TC012-006-133 1 KEEPER PLATE

21 TC01206-005 1 DIRT CONV GREASE PIPE

22 36.01.0040 1 KEY

23 2224-2707 4 M12-1.75 X 30 ZINC BUTTON SOCKET HEAD
SET SCREW

24 TC012-006-125 1 SPRAY BAR MTG - LHS

25 2510-3151 1 ELBOW 90 M/F EQUAL GF92-1.1/4BSP

26 2512-0024 2 U-BOLT 1.1/4 BSP EXTENDED IH105E

27 2540-0006 4 NOZZLE DUST SUPPRESSION TEXT 6863(IF
ORDERING REPLACMENT JET CHECK IF
BRASS OR PLASTIC)

28 AX896-142-001 1 SPRAY BAR
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10-24 DIRT CONVEYOR HEAD SECTION ASSEMBLY 2
ITEM PART NUMBER QTY DESCRIPTION
29 2510-3881 1 CAP GF300-1.1/4BSP
30 TCO012-006-124 1 SPRAY BAR MTG - RHS
31 TCO012-006-112 1 PT600 BYPASS CONVEYOR DUST HOOD - MWA
32 TCO012-006-121 1 RUBBER STRAP
33 TCO012-006-122 2 RUBBER STRAP
34 2224-2709 9 M12X40 SOCKET DOME SET SCREW - GR 10.9
- BZP
35 TCO012-006-119 1 DUST HOOD RUBBER
36 TC012-006-155 2 BEARING - DRUM SPACER PLATE
37 TCO012-006-156 2 BEARING MOUNT PLATE
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10-25 DIRT CONVEYOR SCS HEAD DRUM SCRAPER ASSEMBLY
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10-25 DIRT CONVEYOR SCS HEAD DRUM SCRAPER ASSEMBLY
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 12.62.0019 1 SCS HEAD SCRAPER BLADE 75MM
2 12.62.0010 4 HEAD SCRAPER BLADE 150MM
3 12.62.0015 4 1B1I_)ADE INTERNAL BAR(12.62.0010&

4 2230-1150 4 SCREW HEX M12X25 BS3692 GR8.8

5 12.62.0013 2 SCS TENSIONER BRKT

6 12.62.0012 2 SCS SCRAPER MNT BRKT

7 2230-1164 9 M12-1.75 X 95 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933

8 12.62.0028 1 SCS SCRAPER BAR- 9 HOLE

9 2217-0668 6 M12-1.75 ZINC NYLON INSERT LOCK NUT

10 2210-0017 8 WASHER BRIGHT M12 BS4320 FORM A

1 26.26.10254 2 EYEBOLT

12 12.11.0040 2 TENSION SPRING

13 2230-1161 2 SCREW HEX M12X80 BS3692 GR8.8
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10-26 DIRT CONVEYOR MIDDLE SECTION ASSEMBLY 1
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10-26 DIRT CONVEYOR MIDDLE SECTION ASSEMBLY 1
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-27 TO 10-28
2 2217-0665 2 M6-1.00 ZINC NYLON INSERT LOCK NUT
3 380308100 2 380308100 PIN
4 2230-1065 2 M6-1.00 X 40 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933
5 TCO012-006-004 1 DIRT CONVYR STRUT
5 TCO012-006-145 1 DIRT CONVYR LHS STRUT L.H.S DIRT CONVEYOR
6 2226-0818 6 SCREW SKT CSK M12X45 BS4168
7 12.47.0001 3 CONVEYOR SLIDER PAD
8 2210-0056 6 M12 WASHER TYPE C
9 2217-0668 6 M12-1.75 ZINC NYLON INSERT LOCK NUT
10 10.12.0025 2 3/8 BONDED SEAL
1 10.01.1109 2 3/8X3/8 MALE/MALE ADAPTOR UPTO SERIAL NO. PIDPT600HOMG31960, ECO17307
1 10.01.1112 2 RESTRICTR DRILLED 1.5MM AMB06MB06 X 1.5  FROM SERIAL NO. PIDPT600HOMG31961, ECO17307
12 TC01206-001 1 DIRT CONV MAIN RAM > CONTROL VALVE
13 TC01206-002 1 DIRT CONV MAIN RAM > CONTROL VALVE
14 2201-0166 1 SPLIT PIN 6.3 X 71 BS1574
15 10.28.0776 1 DIRT CONV RAM SEE ITEM 17 FOR SEAL KIT
16 380312110 1 380312110 PIN
17 65502975 1 NSK110-50 SEAL KIT
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10-27 DIRT CONVEYOR MIDDLE SECTION ASSEMBLY 2

ILLUSTRATED PARTS CATALOG ™ 03-AUGUST-2018
PREMIERTRAK 600 L 1 PAGE 364



10-27 DIRT CONVEYOR MIDDLE SECTION ASSEMBLY 2

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 2226-0816 22 SCREW SKT CSK M12X35 BS4168

2 TC012-006-036 1 SLIDER PAD

3 TC012-006-037 1 SLIDER PAD

4 TC012-006-038 1 SLIDER PAD

5 TCO012-006-126 1 TRANSPORT BRACKET

6 2210-0064 1 M30 BRIGHT WASHER FORM C

7 TC012-006-035 1 DIRT CONVEYOR CENTRE BOOM

7 TCO012-006-144 1 DIRT CONVEYOR LHS CENTRE BOOM L.H.S DIRT CONVEYOR
8 2201-0165 3 SPLIT PIN 6.3 X 63 BS1574

9 2210-0028 4 M39 PLAIN WASHER FORM A

10 TC012-006-041 1 PIVOT PIN

1 11-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 13-09-06
12 380308360 1 380308360 PIN

13 13-ASSEMBLY 6 FOR REFERENCE ONLY SEE FIGURE 10-29

14 2217-0668 22 M12-1.75 ZINC NYLON INSERT LOCK NUT

15 2210-0017 22 WASHER BRIGHT M12 BS4320 FORM A
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DIRT CONVEYOR MIDDLE SECTION ASSEMBLY 3
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10-28 DIRT CONVEYOR MIDDLE SECTION ASSEMBLY 3
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-006-035 1 DIRT CONVEYOR CENTRE BOOM
2 2226-0816 2 SCREW SKT CSK M12X35 BS4168
3 2210-0017 2 WASHER BRIGHT M12 BS4320 FORM A
4 TCO012-006-018 1 BELT HOOP
5 2217-0668 2 M12-1.75 ZINC NYLON INSERT LOCK NUT
6 2217-0667 4 M10-1.50 ZINC NYLON INSERT LOCK NUT
7 2210-0055 4 M10 ZINC FORM C WASHER BS 4320
8 2232-7128 4 M12-1.75 X 45 ZINC HEX HEAD BOLT GR 8.8
DIN931
9 2211-0008 4 WASHER SPR MS M12 BS4464 TYPE A
10 2210-0056 4 M12 WASHER TYPE C
1 TCO012-006-088 1 BELT SCRAPER CLAMP
12 TCO012-006-087 1 NIP GUARD MOUNTED BELT SCRAPER
13 TC012-006-129 1 RETURN ROLLER NIP GUARD
14 12.08.0006 2 M10 U-BOLT 32 CENTRES 60 DEPTH 35 THREAD
15 19.22.4837 1 CENTRE ROLLER
16 TC012-006-113 1 UPPER BELT COVER FRAME
17 TC012-006-115 8 BELT COVER FRAME FOOT
18 TCO012-006-114 1 BELT COVER FRAME - LOWER
19 TCO012-006-116 2 BELT COVER FRAME FOOT
20 TCO012-006-118 1 LOWER BELT COVER CANVASS
21 TC012-006-117 1 UPPER BELT COVER - CANVASS
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10-29 WING ROLLER AND NIP GUARD ASSEMBLY
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10-29 WING ROLLER AND NIP GUARD ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 2489-1050 1 SIDE ROLLER

2 12.08.0002 1 8 MM WING ROLLER U BOLT

3 2230-1094 1 SCREW HEX M8X40 BS3692 GR8.8

4 2210-0015 5 WASHER BRIGHT M8 BS4320 FORM A

5 2217-0666 5 NUT NYLOC M8X1.25

6 TC012-006-132 1 NIP GUARD BRACKET

6 TCO012-006-131 1 NIP GUARD BRACKET

7 2232-7067 3 M8-1.25 X 20 ZINC HEX HEAD BOLT GR 8.8
DIN931

8 TC012-006-130 1 NIP GUARD
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10-30 DIRT CONVEYOR TAIL SECTION ASSEMBLY 1
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-34
2 TC012-006-001 1 DIRT CONVEYOR TAIL SECTION
2 TCO012-006-140 1 DIRT CONVEYOR TAIL SECTION L.H.S DIRT CONVEYOR
3 TC003-006-019 1 PIVOT PIN
4 693.24.19.01 1 COUNTER SUNK WASHER
5 2226-0855 1 SCREW SKT CSK M16X45 BS4168
6 2230-1221 8 SCREW HEX M16X40 BS3692 GR8.8
7 2210-0019 24 WASHER BRIGHT M16 BS 4320 FORM A
8 2230-1152 8 SCREW HEX M12X35 BS3692 GR8.8
9 2210-0017 20 WASHER BRIGHT M12 BS4320 FORM A
10 TC012-006-134 1 DIRT CONV CHUTE SLIDER SUPPORT RH FROM SERIAL NO. PIDPT600COMFB1356, ECO16693
10 TC012-006-143 1 BELT GUARD L.H.S DIRT CONVEYOR
10 TCO003-006-097 1 BELT GUARD UPTO SERIAL NO. PIDPT600COMFB1355, ECO16693
1 2217-0670 12 M16 X 2 NYLOC NUT
12 2217-0674 4 M24 X 3NYLOC NUT
13 2210-0023 4 WASHER BRIGHT M24 BS4320 FORM A
14 2230-1289 8 SCREW HEX M20X55 BS3692 GR8.8
15 2210-0021 16 WASHER BRIGHT M20 BS4320 FORM A
16 2217-0672 8 M20-2.50 ZINC NYLON INSERT LOCK NUT
17 2230-1362 2 SCREW HEX M24 X 120 BS3692 GR8.8
18 TCO012-006-142 1 FINES SUPPORT BRACKET
18 TCO012-006-014 1 FINES SUPPORT BRACKET
19 2217-0668 8 M12-1.75 ZINC NYLON INSERT LOCK NUT
20 TC012-006-006 1 DIRT CONVYR REAR SUPPORT- RIGHT
21 TC012-006-077 1 DIRT CONV TAIL DRUM GUARD
22 TC012-006-075 1 FOLDED GUARD FRAME ASM
23 2211-1008 4 M12 ZINC FORM A SPRING WASHER BS 4664
24 2230-3148 4 M12-1.75 X 20 ZINC HEX HEAD SET SCREW GR
8.8 DIN933
25 TC012-006-076 1 DOOR PANEL.
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10-30 DIRT CONVEYOR TAIL SECTION ASSEMBLY 1
ITEM PART NUMBER QTY DESCRIPTION NOTES
26 2230-1148 2 M12-1.75 X 20 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933
27 2210-0056 6 M12 WASHER TYPE C
28 2230-1156 2 SCREW HEX M12X55 BS3692 GR8.8
29 2217-0698 2 |1VI01 3-1.75 ZINC NYLON INSERT LOCK NUT GR
30 2230-1123 8 SCREW HEX M10X35 BS3692 GR8.8
31 2210-0016 8 WASHER BRIGHT M10 BS4320 FORM A
32 TC012-006-003 1 TAILSECTION MEMBER
33 TC012-006-031 1 TAIL DRUM COVER PLATE
34 TC012-006-078 1 DIRT CONV TAIL DRUM GUARD
35 TCO012-006-007 1 DIRT CONVYR REAR SUPPORT-LEFT
36 2230-1223 4 SCREW HEX M16X50 BS3692 GR8.8
37 12.47.0001 1 CONVEYOR SLIDER PAD FROM SERIAL NO. PIDPT600COMFB1356, ECO16693
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10-30B DIRT CONVEYOR TAIL SECTION ASSEMBLY 1
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10-30B DIRT CONVEYOR TAIL SECTION ASSEMBLY 1

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-34
2 TC012-006-001 1 DIRT CONVEYOR TAIL SECTION

2 TCO012-006-140 1 DIRT CONVEYOR TAIL SECTION

3 TC003-006-019 1 PIVOT PIN

4 693.24.19.01 1 COUNTER SUNK WASHER

5 2226-0855 1 SCREW SKT CSK M16X45 BS4168

6 2230-1221 8 SCREW HEX M16X40 BS3692 GR8.8

7 2210-0019 24 WASHER BRIGHT M16 BS 4320 FORM A

8 2230-1152 8 SCREW HEX M12X35 BS3692 GR8.8

9 2210-0017 20 WASHER BRIGHT M12 BS4320 FORM A
10 TC012-006-143 1 BELT GUARD

10 TC012-006-134 1 DIRT CONV CHUTE SLIDER SUPPORT RH
10 TCO003-006-097 1 BELT GUARD

1 2217-0670 12 M16 X 2 NYLOC NUT

12 2217-0674 4 M24 X 3NYLOC NUT

13 2210-0023 4 WASHER BRIGHT M24 BS4320 FORM A
14 2230-1289 8 SCREW HEX M20X55 BS3692 GR8.8

15 2210-0021 16 WASHER BRIGHT M20 BS4320 FORM A
16 2217-0672 8 M20-2.50 ZINC NYLON INSERT LOCK NUT
17 2230-1362 2 SCREW HEX M24 X 120 BS3692 GR8.8

18 TCO012-006-014 1 FINES SUPPORT BRACKET

18 TCO012-006-142 1 FINES SUPPORT BRACKET

19 2217-0668 8 M12-1.75 ZINC NYLON INSERT LOCK NUT
20 TC012-006-151 1 DIRT CONV TAIL DRUM GUARD SIDE

21 26.20.00012 8 M12 CAGE NUTS

22 32.07.01012 8 M12 BOLT RETAINER

23 2210-0056 8 M12 WASHER TYPE C

24 2232-7125 8 M12-1.75 X 30 ZINC HEX HEAD BOLT GR 8.8
25 TC012-006-153 1 TAIL DRUM MESH GUARD

26 TC012-006-154 1 DOOR PANEL.
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10-30B DIRT CONVEYOR TAIL SECTION ASSEMBLY 1
ITEM PART NUMBER QTY DESCRIPTION NOTES
27 12.10.0050 3 HINGE
28 TCO012-006-152 1 DIRT CONV DRUM GUARD REAR
29 TC029-006-024 1 GUARD
30 TCO012-006-150 1 DIRT CONV TAIL DRUM GUARD SIDE
31 2230-1223 4 SCREW HEX M16X50 BS3692 GR8.8
32 2212-2005 8 WASHER HARDENED M16 BS4395
33 TC012-006-007 1 DIRT CONVYR REAR SUPPORT-LEFT
34 TC029-006-029 1 COVER PLATE
35 TC029-006-030 1 COVER PLATE
36 TCO012-006-006 1 DIRT CONVYR REAR SUPPORT- RIGHT
37 12.47.0001 1 CONVEYOR SLIDER PAD FROM SERIAL NO. PIDPT600COMFB1356, ECO16693

ILLUSTRATED PARTS CATALOG

PREMIERTRAK 600

i,
1

03-AUGUST-2018
PAGE 376



Intentionally Left Blank

ILLUSTRATED PARTS CATALOG ™ 03-AUGUST-2018
PREMIERTRAK 600 etk PAGE 377



DIRT CONVEYOR TAIL SECTION ASSEMBLY 2
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10-31 DIRT CONVEYOR TAIL SECTION ASSEMBLY 2

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1 1-ASSEMBLY

2 10.26.0047

3 10.26.0041

4 TC012-006-032
5 19.22.4837

6 2230-1122

7 2210-0016

8 2217-0667

9 AX890-078-501
10 2210-0017

1 2230-1152

12 TC01206-007
13 10.01.1101

14 10.12.0023

15 TC012-006-013
16 TC01206-008
17 2217-0670

18 2210-0019

19 AX890-082-001
20 AX890-083-001
21 2201-0145

22 2230-1226

23 AX890-078-502
24 2421-0010SN
25 TC012-006-073
26 TC012-006-074
27 TC012-006-072
28 2210-0056

29 2230-1153

O 0N = =2 N =2 BDBNDNMNNDO0OERA 22 2NN DA ASANBN-2 22 B A

FOR REFERENCE ONLY

28MM DBLE BDES C/W PLT&BOLTS CT428/28PP
19MM DOUBLE BODIES COMPLETE
ROLLER NIP GUARD

CENTRE ROLLER

SCREW HEX M10X30 BS3692 GR8.8
WASHER BRIGHT M10 BS4320 FORM A
M10-1.50 ZINC NYLON INSERT LOCK NUT
DIRT CONV TAIL DRUM TENSION BRKT RH
WASHER BRIGHT M12 BS4320 FORM A
SCREW HEX M12X35 BS3692 GR8.8
GREESE PIPE TAIL DRUM

1/8 BSPX1/8BSP M/M ADAPTOR

1/8 "BONDED SEAL

BYPASS IDLER DRUM

GREESE PIPE TAIL DRUM

M16 X 2 NYLOC NUT

WASHER BRIGHT M16 BS 4320 FORM A
DIRT CONV. TAIL DRUM TENSION BOLT
DIRT CONV.TAIL DRUM TENSION COLLAR
SPLIT PIN 5 X 40 BS1574

SCREW HEX M16X65 BS3692 GR8.8

DIRT CONV TAIL DRUM TENSION BRKT LH
PILLOW BLOCK BEARING C/W GREASE NIPPLE
SCRAPER FRAME

PLOUGH SCRAPER RUBBER

SCRAPER RUBBER CLAMP

M12 WASHER TYPE C

M12-1.75 X 40 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933

SEE FIGURE 10-32
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10-31 DIRT CONVEYOR TAIL SECTION ASSEMBLY 2

ITEM PART NUMBER QTY DESCRIPTION NOTES
30 30-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 10-33
31 380312140 1 380312140 PIN
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10-32 DIRT CHUTE SLIDER PAD ASSEMBLY
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10-32 DIRT CHUTE SLIDER PAD ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TCO003-006-095 2 SLIDER PAD - DIRT CHUTE

2 2226-0818 6 SCREW SKT CSK M12X45 BS4168

3 2226-0815 6 SCREW SKT CSK M12X30 BS4168

4 TCO012-006-102 1 DIRT CONV CHUTE SLIDER SUPPORT LH

5 2232-7126 6 M12-1.75 X 35 ZINC HEX HEAD BOLT GR 8.8
6 TC003-006-094 2 DIRT CONV CHUTE SLIDER PAD BRACKET
7 2217-0668 18 M12-1.75 ZINC NYLON INSERT LOCK NUT

8 2210-0056 30 M12 WASHER TYPE C

9 38.50.06040 2 DIA6X40 ROLL-PIN

10 19.22.4019 1 CENTRE ROLLER

1 TC012-006-103 1 DIRT CONV CHUTE SLIDER SUPPORT RH
12 2232-7127 6 M12-1.75 X 40 ZINC HEX HEAD BOLT GR 8.8

DIN931
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10-33 WING ROLLER ASSEMBLY
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10-33 WING ROLLER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 19.22.4020 2 203 WING ROLLER

2 2217-0666 6 NUT NYLOC M8X1.25

3 2210-0054 6 M8 BRIGHT WASHER FORM C

4 12.08.0001 2 8 MM WING ROLLER L BOLT

5 19.22.0023 1 483 BASE PLATES 40/30 311/312

6 2217-0668 4 M12-1.75 ZINC NYLON INSERT LOCK NUT

7 2210-0056 8 M12 WASHER TYPE C

8 2230-3153 4 M12-1.75 X 40 ZINC HEX HEAD SET SCREW GR
8.8 DIN933

9 38.50.08035 2 8MM ROLL PIN

10 19.22.4019 1 CENTRE ROLLER

1 12.08.0002 2 8 MM WING ROLLER U BOLT
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10-34 DIRT CONVEYOR FEEDBOOT ASSEMBLY
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10-34 DIRT CONVEYOR FEEDBOOT ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-006-095 1 FEEDBOOT RUBBER CLAMP PLT
2 TC012-006-094 2 FEEDBOOT RUBBER CLAMP PLT
3 2232-7128 13 M12-1.75 X 45 ZINC HEX HEAD BOLT GR 8.8
DIN931
4 2210-0017 94 WASHER BRIGHT M12 BS4320 FORM A
5 TC012-006-092 2 FEEDBOOT RUBBER
6 2217-0668 41 M12-1.75 ZINC NYLON INSERT LOCK NUT
7 TCO012-006-090 1 FEEDBOOT
8 TCO012-006-029 1 BOTTOM RUBBER
9 TC012-006-107 2 DIRT CHUTE LOWER RUBBER SKIRT CLAMP
10 TCO012-006-026 2 CLAMP
1 2230-1152 10 SCREW HEX M12X35 BS3692 GR8.8
12 TCO012-006-024 1 FEEDBOOT RIGHT SUPPORT
13 2224-0709 12 M12-1.75 X 40 BLACK BUTTON SOCKET HEAD
SET SCREW GR 10.9
14 2226-0816 4 SCREW SKT CSK M12X35 BS4168
15 TC012-006-136 1 INSPECTION DOOR FROM SERIAL NO. PIDPT600HOMG31961, ECO17307
15 TC012-006-025 1 INSPECTION DOOR UPTO SERIAL NO. PIDPT600HOMG31960, ECO17307
16 TC012-006-091 1 FEEDBOOT BACK PLATE UPTO SERIAL NO. PIDPT600HOMG31960, ECO17307
16 TCO012-006-137 1 FEEDBOOT BACK PLATE FROM SERIAL NO. PIDPT600HOMG31961, ECO17307
17 TC012-006-030 1 REAR RUBBER
18 TC012-006-028 1 RUBBER CLAMP
19 000.17.02 2 SHORT BOLT ON HINGE UPTO SERIAL NO. PIDPT600HOMG31960, ECO17307
19 12.02.0025 2 SLOTTED HINGE BZP 168X60X40MM FROM SERIAL NO. PIDPT600HOMG31961, ECO17307
20 2232-7126 12 M12-1.75 X 35 ZINC HEX HEAD BOLT GR 8.8
21 TCO012-006-022 1 FEEDBOOT
22 2232-7129 4 M12-1.75 X 50 ZINC HEX HEAD BOLT GR 8.8
23 TCO012-006-105 2 SKIRT CLAMP
24 TCO012-006-106 1 DIRT CHUTE LOWER RUBBER FRONT
25 TCO012-006-023 1 FEEDBOOT LEFT SUPPORT
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10-34 DIRT CONVEYOR FEEDBOOT ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES
26 2217-0698 4 M12-1.75 ZINC NYLON INSERT LOCK NUT GR
10.9
27 TC012-006-093 1 FEEDBOOT RUBBER
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10-35 DIRT CONVEYOR FEEDBOOT ASSEMBLY (OPTION)
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10-35 DIRT CONVEYOR FEEDBOOT ASSEMBLY (OPTION)

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-006-095 1 FEEDBOOT RUBBER CLAMP PLT

2 TC012-006-094 2 FEEDBOOT RUBBER CLAMP PLT

3 2232-7128 13 M12-1.75 X 45 ZINC HEX HEAD BOLT GR 8.8
DIN931

4 2210-0017 94 WASHER BRIGHT M12 BS4320 FORM A

5 TC012-006-092 2 FEEDBOOT RUBBER

6 2217-0668 41 M12-1.75 ZINC NYLON INSERT LOCK NUT

7 TC029-006-037X 1 FEEDBOOT

8 TC029-006-042X 2 BOTTOM RUBBER

9 TCO029-006-045 2 CLAMP

10 TCO029-006-041 2 CLAMP

1 2230-1152 10 SCREW HEX M12X35 BS3692 GR8.8

12 TCO029-006-043 1 FEEDBOOT RIGHT SUPPORT

13 2224-0709 12 M12-1.75 X 40 BLACK BUTTON SOCKET HEAD
SET SCREW GR 10.9

14 2226-0816 4 SCREW SKT CSK M12X35 BS4168

15 TC012-006-136 1 INSPECTION DOOR

16 TC029-006-038 1 FEEDBOOT BACK PLATE

17 TC029-006-064 1 REAR RUBBER

18 TC029-006-040 1 CLAMP

19 12.02.0025 2 SLOTTED HINGE BZP 168X60X40MM

20 2232-7126 12 M12-1.75 X 35 ZINC HEX HEAD BOLT GR 8.8

21 TC029-006-036_DUP2 1 FEEDBOOT

22 2232-7129 4 M12-1.75 X 50 ZINC HEX HEAD BOLT GR 8.8

23 TC029-006-046X 1 FEEDBOOT LEFT SUPPORT

24 2217-0698 4 I1VI01 3-1.75 ZINC NYLON INSERT LOCK NUT GR

25 TC012-006-093 1 FEEDBOOT RUBBER
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PT600 CATWALK OVERVIEW
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11-01 PT600 CATWALK OVERVIEW

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

A-ASSEMBLY
B-ASSEMBLY
C-ASSEMBLY
D-ASSEMBLY

AW N -

a A A A

FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY

SEE FIGURE 11-02 TO 11-03
SEE FIGURE 11-08
SEE FIGURE 11-04
SEE FIGURE 11-05 TO 11-07
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11-02 RHS REAR WALKWAY ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 14.02.0023 1 E STOP HEAVY DUTY
2 12.15.5050 1 50MM X 50MM SQUARE END CAP
3 TCO012-011-081 1 CORNER POST
4 2217-0670 16 M16 X 2 NYLOC NUT
5 2210-0058 32 M16 ZINC FORM C WASHER
6 2230-1221 4 SCREW HEX M16X40 BS3692 GR8.8
7 TC012-011-039 1 REAR WALKWAY (RHS)
8 2230-1234 3 SCREW HEX M16X110 BS3692 GR8.8
9 9-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 11-03
10 2230-1222 10 M16X45 HEX HD SCREW BS 3692 GR. 8.8
1 TC012-011-040 1 RHS REAR HANDRAIL
12 12.11.0013 1 SPRING
13 TC012-011-011 1 GATE - RHS
14 2217-0666 4 NUT NYLOC M8X1.25
15 2210-0054 4 M8 BRIGHT WASHER FORM C
16 12.26.0650 4 FLOW FORGE CLAMP
17 2230-1095 4 M8-1.25 X 45 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933
18 TC012-011-031 1 REAR CATWALK FLOOR
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11-03 RHS REAR ACCESS LADDER ASSEMBLY
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11-03

RHS REAR ACCESS LADDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-011-035 1 LADDER UPPER SECTION

2 2230-1154 2 SCREW HEX M12X45 BS3692 GR8.8

3 2210-0056 4 M12 WASHER TYPE C

4 2217-0668 2 M12-1.75 ZINC NYLON INSERT LOCK NUT

5 TC012-011-036 1 LADDER LOWER SECTION

6 2217-0670 5 M16 X 2 NYLOC NUT

7 2210-0058 10 M16 ZINC FORM C WASHER

8 2230-1225 2 SCREW HEX M16X60 BS3692 GR8.8

9 2232-7067 2 M8-1.25 X 20 ZINC HEX HEAD BOLT GR 8.8
DIN931

10 TC012-011-086 2 LADDER PIN ASM

1 TC012-011-087 2 12.25.0426/ LADDER LOCKING CHAIN 13 LINKS

12 2210-0054 8 M8 BRIGHT WASHER FORM C

13 2217-0666 4 NUT NYLOC M8X1.25

14 2232-7070 2 M8-1.25 X 30 ZINC HEX HEAD BOLT GR 8.8

15 12.02.0009 2 6MM LINCH PIN ROUND

16 TCO012-011-042 1 RHS REAR LADDER SUPPORT

17 2230-1234 1 SCREW HEX M16X110 BS3692 GR8.8

18 TCO012-011-041 1 RHS REAR LADDER CHASSIS BRACKET

19 2212-1006 4 M20 ZINC HARDENED WASHER

20 2232-7208 2 M16-2.00 X 70 ZINC HEX HEAD BOLT GR 8.8

DIN931
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11-04 LHS REAR WALKWAY ASSEMBLY
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11-04

LHS REAR WALKWAY ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 12.15.5050 1 50MM X 50MM SQUARE END CAP
2 TC012-011-032 1 CORNER POST
3 14.02.0023 1 E STOP HEAVY DUTY
4 2230-1221 4 SCREW HEX M16X40 BS3692 GR8.8
5 2210-0058 32 M16 ZINC FORM C WASHER
6 2217-0670 16 M16 X 2 NYLOC NUT
7 2230-1095 4 M8-1.25 X 45 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933
8 12.26.0650 4 FLOW FORGE CLAMP
9 TC012-011-031 1 REAR CATWALK FLOOR
10 2210-0054 4 M8 BRIGHT WASHER FORM C
1 2217-0666 4 NUT NYLOC M8X1.25
12 TC012-011-030 1 LHS REAR WALKWAY
13 2230-1234 2 SCREW HEX M16X110 BS3692 GR8.8
14 14-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 11-03
15 2230-1222 10 M16X45 HEX HD SCREW BS 3692 GR. 8.8
16 TCO012-011-034 1 LHS REAR HANDRAIL
17 TC012-011-025 1 GATE - LHS
18 12.11.0013 1 SPRING
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11-05 CENTRE WALKWAY COMPLETE ASSEMBLY

10
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11-05 CENTRE WALKWAY COMPLETE ASSEMBLY

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1 TCO012-011-069
2 TC012-011-061
3 TCO012-011-064
4 TCO012-011-067
5 2232-7129

6 2211-1009

7 2210-0056

8 2217-0668

9 TC012-011-066
10 TC012-011-065
1 TC012-011-073
12 12-ASSEMBLY
13 13-ASSEMBLY
14 TC012-011-063
15 TC012-011-062
16 TC012-011-082
17 12.15.5050

A a A A A A AN ADNMN AN A

SERVICE ACCESS PANEL

CENTRE WALKWAY

CENTRE WALKWAY SUPPORT BKT
BOLTED GATE

M12-1.75 X 50 ZINC HEX HEAD BOLT GR 8.8
M14 ZINC FORM A SPRING WASHER

M12 WASHER TYPE C

M12-1.75 ZINC NYLON INSERT LOCK NUT
CENTRE HANDRAIL

CENTRE HANDRAIL

GATE - CENTRE

FOR REFERENCE ONLY

FOR REFERENCE ONLY

CENTRE WALKWAY SUPPORT BKT
CENTRE WALKWAY SUPPORT BKT

GRAB HAND RAIL

50MM X 50MM SQUARE END CAP

SEE FIGURE 11-06
SEE FIGURE 11-07
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11-06 BATTERY BOX COMPLETE ASSEMBLY
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11-06 BATTERY BOX COMPLETE ASSEMBLY
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-011-072 2 BATTERY SEAL
2 TC012-011-071 2 BATTERY SEAL
3 TCO012-017-008 1 BATTERY RUBBER
4 12.14.3007 2 BATTERY
5 2217-0697 4 I1VI01 3-1.50 ZINC NYLON INSERT LOCK NUT GR
6 2217-0667 4 M10-1.50 ZINC NYLON INSERT LOCK NUT
7 2210-0055 8 M10 ZINC FORM C WASHER BS 4320
8 26.26.10254 4 EYEBOLT
9 2230-1124 4 SCREW HEX M10X40 BS3692 GR8.8
10 1312.17.38 2 BATTERY SECURING STRAP
1 20.1312.17.01 2 BATTERY BOX RUBBER
12 TC012-011-070 1 BATTERY BOX
13 20.1185.17.01 1 RUBBER - WIRING PROTECTOR
14 2217-0668 4 M12-1.75 ZINC NYLON INSERT LOCK NUT
15 2210-0056 8 M12 WASHER TYPE C
16 2230-1152 4 SCREW HEX M12X35 BS3692 GR8.8
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11-07 CENTRE ACCESS LADDER COMPLETE ASSEMBLY
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11-07 CENTRE ACCESS LADDER COMPLETE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 12.02.0009 2 6MM LINCH PIN ROUND

2 TC012-011-086 2 LADDER PIN ASM

3 2210-0054 8 M8 BRIGHT WASHER FORM C

4 2217-0666 4 NUT NYLOC M8X1.25

5 2232-7070 2 M8-1.25 X 30 ZINC HEX HEAD BOLT GR 8.8

6 TC012-011-087 2 12.25.0426/ LADDER LOCKING CHAIN 13 LINKS

7 2232-7067 2 M8-1.25 X 20 ZINC HEX HEAD BOLT GR 8.8
DIN931

8 TC012-011-043 CENTRE LADDER CHASSIS BRACKET

9 TC012-011-005 LADDER SUPPORT

10 TC012-011-003
1 TC012-011-002

A A A a

LADDER LOWER SECTION
LADDER UPPER SECTION
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UNDER FEEDER CATWALK ASSEMBLY

11-08

03-AUGUST-2018
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11-08 UNDER FEEDER CATWALK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TCO012-011-049 2 REAR CATWALK FLOOR

2 2230-1095 8 M8-1.25 X 45 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933

3 12.26.0650 8 FLOW FORGE CLAMP

4 2210-0054 16 M8 BRIGHT WASHER FORM C

5 2217-0666 12 NUT NYLOC M8X1.25

6 TCO012-011-044 1 UNDER FEEDER HANDRAIL

7 12.02.0009 2 6MM LINCH PIN ROUND

8 TC012-011-048 2 LADDER PIN ASM (LONG)

9 2232-7070 2 M8-1.25 X 30 ZINC HEX HEAD BOLT GR 8.8

10 2232-7067 2 M8-1.25 X 20 ZINC HEX HEAD BOLT GR 8.8
DIN931

1 TC012-011-085 2 12.25.0426/ LADDER LOCKING CHAIN 15 LINKS

12 TC012-011-047 1 UNDER FEEDER LADDER

13 2217-0670 10 M16 X 2 NYLOC NUT

14 2210-0058 20 M16 ZINC FORM C WASHER

15 2230-1234 2 SCREW HEX M16X110 BS3692 GR8.8

16 2230-1221 8 SCREW HEX M16X40 BS3692 GR8.8

17 TCO012-011-045 1 UNDER FEEDER HANDRAIL

18 12.11.0013 1 SPRING

19 TC012-011-078 1 GATE - RHS
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11-09 POWERUNIT FRONT CATWALK ASSEMBLY
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11-09 POWERUNIT FRONT CATWALK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TCO012-011-074 1 FRONT WALKWAY

2 2230-1153 10 M12-1.75 X 40 BLACK HEX HEAD SET SCREW
GR 8.8 DIN933

3 2210-0056 24 M12 WASHER TYPE C

4 2217-0668 14 M12-1.75 ZINC NYLON INSERT LOCK NUT

5 TCO012-011-079 2 FRONT CATWALK SUPPORT

6 TC012-011-076 1 FRONT CATWALK SUPPORT

7 2217-0670 16 M16 X 2 NYLOC NUT

8 2210-0058 32 M16 ZINC FORM C WASHER

9 2230-1223 4 SCREW HEX M16X50 BS3692 GR8.8

10 2230-1234 2 SCREW HEX M16X110 BS3692 GR8.8

1 11-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 11-10

12 TC012-011-093 1 PU GRAB RAIL WITH ANTENNA HINGE

12 TC012-011-083 1 PU GRAB RAIL

13 2230-1152 2 SCREW HEX M12X35 BS3692 GR8.8

14 TC012-011-075 1 RHS SUPPORT

15 2230-1221 4 SCREW HEX M16X40 BS3692 GR8.8

16 2230-1224 6 SCREW HEX M16X55 BS3692 GR8.8

17 TCO012-011-084 1 GATE - RHS

18 TCO012-011-077 1 HAND RAIL

19 12.11.0013 1 SPRING

20 TC012-011-094 1 ANTENNA POLE WELDED ASSEMBLY

21 2217-0667 2 M10-1.50 ZINC NYLON INSERT LOCK NUT

22 2210-0055 4 M10 ZINC FORM C WASHER BS 4320

23 2232-7100 2 M10-1.50 X 75 ZINC HEX HEAD BOLT GR 8.8

DIN931
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11-10 POWERUNIT FRONT ACCESS LADDER ASSEMBLY

ILLUSTRATED PARTS CATALOG ™ 03-AUGUST-2018
PREMIERTRAK 600 L 1 PAGE 410



11-10

POWERUNIT FRONT ACCESS LADDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-011-002 1 LADDER UPPER SECTION

2 2230-1154 2 SCREW HEX M12X45 BS3692 GR8.8

3 2210-0056 4 M12 WASHER TYPE C

4 2217-0668 2 M12-1.75 ZINC NYLON INSERT LOCK NUT

5 TC012-011-003 1 LADDER LOWER SECTION

6 2217-0670 5 M16 X 2 NYLOC NUT

7 2210-0058 10 M16 ZINC FORM C WASHER

8 2230-1225 2 SCREW HEX M16X60 BS3692 GR8.8

9 2232-7067 2 M8-1.25 X 20 ZINC HEX HEAD BOLT GR 8.8
DIN931

10 TC012-011-086 2 LADDER PIN ASM

1 TC012-011-087 2 12.25.0426/ LADDER LOCKING CHAIN 13 LINKS

12 2210-0054 8 M8 BRIGHT WASHER FORM C

13 2217-0666 4 NUT NYLOC M8X1.25

14 2232-7070 2 M8-1.25 X 30 ZINC HEX HEAD BOLT GR 8.8

15 12.02.0009 2 6MM LINCH PIN ROUND

16 TC012-011-005 1 LADDER SUPPORT

17 2230-1234 1 SCREW HEX M16X110 BS3692 GR8.8

18 TC012-011-006 1 LADDER CHASSIS BRACKET

19 2212-1006 4 M20 ZINC HARDENED WASHER

20 2232-7208 2 M16-2.00 X 70 ZINC HEX HEAD BOLT GR 8.8

DIN931
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12-01-01 ELECTRICAL COMPONENTS 1
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12-01-01 ELECTRICAL COMPONENTS 1

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 14.85.0022 1 PROXIMITY SENSOR

2 14.65.0004 5 WARNING SOUNDER

3 60545006 3 AMBER BEACON

4 2366-0400 1 B/SPEED WH MONITOR UNIT W/WEIGH

5 2481-1029 1 BATTERY ISOLATOR SWITCH

6 2452-1611 1 PRESSURE TRANSDUCER

7 14.02.0023 5 E STOP HEAVY DUTY

8 14.85.1130 2 P/ROD PRESSURE SENSOR

9 60505525 1 QPRO MODEM USA

9 60502771 1 QPRO MODEM ROW

10 2589-2105 1 FLUID LEVEL SENSOR

1 60501763 1 UMBILICAL OVERRIDE PLUG

1 60501585 1 UMBILICAL - F/T BUTTONS

12 60526058 1 GLOBAL TRAKPAK 4000 AERIAL

13 60502468 1 EXTENDED MERYV FILTER

14 60501222 1 UREA PUMP CONN. KIT NOT SHOWN
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12-01-02 ELECTRICAL COMPONENTS 2
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12-01-02 ELECTRICAL COMPONENTS 2
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 60505466 1 REVEIVER/CENTRAL UNIT (G3) 433MHZ
(EUR/AUS/AFRICA/ASI
A/CHINA
1604)
1 60505467 1 SCANRECO REVEIVER/CENTRAL UNIT (G3)
315MHZ (NORTH AMERICA/JAPAN)
2 60505464 1 REMOTE/MINI PCU FREQ
433MHZ(EUR/AUS/AFRI
CA/ASIA/CHINA
50821)
2 60505465 1 SCANRECO REMOTE/MINI PCU FREQ
315MHZ(NORTH AMERICA/JAPAN)
3 60505468 1 BATTERYCHARGER WITH CIGARETTE LIGHTER
4 60505469 1 BATTERY
5 60505470 1 SCANRECO REMOTE TO RECEIVER CABLE
10M (ALL REGIONS 47545)
6 60505471 1 SCANRECO NECK STRAP (REMOTE ONLY
44512)
7 60505472 1 ANTENNA EXTENSION (ALL REGIONS 46909)
8 60505473 1 SCANRECO MANUAL ENGLISH (6624)
9 60505463 1 SCANRECO RADIO KIT (NORTH NOT SHOWN
AMERICA/JAPAN)
9 60502078 1 PROPORTIONAL CONTROL - RADIO REMOTE ~ NOT SHOWN
KIT
10 60502077 1 PROPORTIONAL CONTROL - UMBILICAL KIT NOT SHOWN
1 60505955 1 FEEDER STOP START REMOTE NOT SHOWN
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12-02 CONTROL PANEL 1

@l @
- I
el o
° O O o W 2.3
e 0
— 4
ILLUSTRATED PARTS CATALOG -"uh' 03-AUGUST-2018

PREMIERTRAK 600 PAGE 416



12-02 CONTROL PANEL 1

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

60526036
14.86.0017
14.86.0018
60505891
60502329
14.85.1049

a A B WN =

A A A A A

NG SCREEN (NEEDS PROGRAMMED)
E-STOP

N/C CONTACT

PT600 CS MAIN CONTROL PANEL
PT600 MAIN CONTROL PANEL
KEYSWITCH
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12-03 CONTROL PANEL 2
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12-03 CONTROL PANEL 2

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1 14.86.0297
2 14.86.0297
3 14.85.1024
4 14.85.1024
5 14.86.0297
6 14.86.0297
7 14.85.1024
8 14.86.0296
9 2683-2180

10 14.86.0297
1 14.86.0301
12 14.86.0297
13 14.86.0301
14 14.86.0296
15 14.86.0300
16 14.86.0300
17 14.86.0299
18 2683-2180

19 14.86.0296

1
1
1

A A a4 A A A a a a

16A BREAKER B TYPE
16A BREAKER B TYPE

6A MCB B TYPE (FITS BOTH OLD AND NEW
BUSBAR TYPES)

6A MCB B TYPE (FITS BOTH OLD AND NEW
BUSBAR TYPES)

16A BREAKER B TYPE
16A BREAKER B TYPE

6A MCB B TYPE (FITS BOTH OLD AND NEW
BUSBAR TYPES)

1A MCB C TYPE

CIRCUIT BREAKER 2A 1 POLE (FITS BOTH OLD
AND NEW BUSBAR TYPES)

16A BREAKER B TYPE
4A MCB B TYPE

16A BREAKER B TYPE
4A MCB B TYPE

1A MCB C TYPE

10A MCB B TYPE

10A MCB B TYPE

6A MCB C TYPE

CIRCUIT BREAKER 2A 1 POLE (FITS BOTH OLD
AND NEW BUSBAR TYPES)

1A MCB C TYPE

AUX SUPPLY 1
WORK LIGHTS SUPPLY
KEY SWITCH SCR

KEY SWITCH EMS

HYDRAULIC OIL COOLER 1
HYDRAULIC OIL COOLER 2
CLUTCH POWER SUPPLY

IGNITION SUPPLY
PDM 1/0 SUPPLY

AIR FILTRATION SYSTEM
RADIO CHARGE PLUG
LOAD DUMP MODULE

BELT WEIGHER
EMERGENCY STOP CIRCUIT
CAN SWITCH POWER

PLC VBBR SUPPLY

PLC VBBS/VBBO SUPPLY
PDM SWITCH POWER

DOWN STREAM CLEAR
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12-04 CONTROL PANEL 3
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12-04

CONTROL PANEL 3

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1

0 N O 0

60526028

14.71.0104
60519098

60519098

14.71.0104
14.71.0104
14.85.1019
60505474

1

A a4

PLC SAFETY CONTROLLER NEEDS
PROGRAMMED

K5 RELAY COMPLETE BASE, RELAY & CLIP

CONTACTOR 3P 9A 24VDC COIL (PRE NG
SCREEN J1175 ALSO NEED 1 X 60502571 )

CONTACTOR 3P 9A 24VDC COIL (PRE NG
SCREEN J1175 ALSO NEED 1 X 60502571 )

K5 RELAY COMPLETE BASE, RELAY & CLIP
K5 RELAY COMPLETE BASE, RELAY & CLIP
LOAD DUMP MODULE

PWM TO VOLTAGE CONVERTER (E9G122)

K1 IGNITION RELAY
K2 SAFETY CONTACTOR

K3 SAFETY CONTACTOR

K4 ENGINE ENABLE RELAY
K5 HYDRAULIC OIL COOLER RELAY
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12-05 DC CABLE KIT - NODE 1
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12-05 DC CABLE KIT - NODE 1

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

14.85.1096
60505487
60505488
60505489
60505490
60505491

oo A W N =

7 60505492

8 60505493

9 60505493

10 60505493

A A A A A

CR2032 - NODE BLOCK

2 WAY MALE DEUTSCH 500MM S/Y TO GLAND
FEMALE M12 600MM MOLDED TO MALE M12
FEMALE M12 3000MM MOLDED TO MALE M12
FEMALE M12 5300MM S/Y TO MALE M12

HIRSCHMANN SOLENOID 5300MM S/Y TO MALE
M12

HIRSCHMANN SOLENOID 3200MM S/Y TO MALE
M12

HIRSCHMANN SOLENOID 1900MM S/Y TO MALE
M12

HIRSCHMANN SOLENOID 1900MM S/Y TO MALE
M12

HIRSCHMANN SOLENOID 1900MM S/Y TO MALE
M12
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12-06 DC CABLE KIT - NODE 2

ILLUSTRATED PARTS CATALOG Rl 03-AUGUST-2018
PREMIERTRAK 600 |1 PAGE 424

W



12-06

DC CABLE KIT - NODE 2

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1
2
4

14.85.1001
60505494
60505496

60505497

60505498

60505499

60505500

60505501
60505502

1
1
1

NODE BLOCK 2
2 WAY MALE DEUTSCH 400MM TO GLAND

HIRSCHMANN SOLENOID 2300MM S/Y MALE
M12

HIRSCHMANN SOLENOID 2700MM MOLDED TO
MALE M12

HIRSCHMANN SOLENOID 2000MM MOLDED TO
MALE M12

HIRSCHMANN SOLENOID 1400MM S/Y TO MALE
M12

HIRSCHMANN SOLENOID 3300MM MOLDED TO
MALE M12

MALE M12 7000MM S/Y TO BEACON
MALE M12 500MM S/Y TO SIREN
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12-07 DC CABLE KIT - NODE 3
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12-07 DC CABLE KIT - NODE 3

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 14.85.1096 1 CR2032 - NODE BLOCK
2 60505503 1 FEMALE M12 1100MM MOLDED TO GLAND
3 60505504 1 RIGHT ANGLE FEMALE M12 9500MM S/Y TO
MALE M12
4 60505505 1 MALE M12 6400MM S/Y TO CSS STATION
5 60505506 1 MALE M12 4100MM S/Y TO HIRSCHMANN
SOLENOID
6 60505506 2 MALE M12 4100MM S/Y TO HIRSCHMANN
SOLENOID
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12-08 DC CABLE KIT 1
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12-08 DC CABLE KIT 1

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 60505507 1 MALE M12 3500MM S/Y TO E-STOP
2 60505508 1 MALE M12 7000MM S/Y TO E-STOP
3 60505509 1 MALE M12 2500MM S/Y TO E-STOP
4 60505510 1 MALE M12 8000MM S/Y TO E-STOP
5 60505903 1 PT600 W4A FRONT RIGHT E-STOP
6 60505511 1 MALE M12 8900MM S/Y TO E-STOP
7 60505904 1 PT600 W6 LEFT HAND PLATFORM E-STOP
8 60505512 1 FEMALE M12 5500MM S/Y TO 2 WAY MALE
DEUTSCH
9 60505905 1 PT600 W9 SPEEDWHEEL CABLE (CHASSIS)
10 60505859 1 SPEEDWHEEL CABLE CONVEYOR
ILLUSTRATED PARTS CATALOG L 03-AUGUST-2018
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12-09 DC CABLE KIT 2
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12-09 DC CABLE KIT 2

ITEM PART NUMBER QTY DESCRIPTION NOTES

7 60505513 1 MALE M12 6300MM MOLDED TO FEMALE M12

8 60505515 1 MALE M12 1300MM S/Y TO 6 WAY HEAVY DUTY
POWER

9 60505516 1 MALE M12 6900MM S/Y TO HIRSCHMANN
SOLENOID

10 60505517 1 MALE M12 7800MM S/Y TO TRACK PLUG

1 60505518 1 MALE M12 6400MM S/Y TO TRACK PLUG

12 60505519 1 MALE M12 7800MM S/Y TO TRACK PLUG

13 60505520 1 4 WAY HEAVY DUTY POWER 7600MM S/Y TO
OIL COOLER PLUG

14 60505521 1 MALE M12 BLANKING PLUG

15 60505601 1 TELEMENTRY RETROFIT KIT
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12-10 OPTIONAL CABLES
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12-10 OPTIONAL CABLES

ITEM PART NUMBER

QTY

DESCRIPTION NOTES

TCO012-11001
TCO012-11001-WN1-7
TCO012-11001-WN2-7
TCO012-11002
TCO012-10302
60505604

60505642

60505633

60505949

© 0 N O OB WN =

A A a4 A A A aa

CHAMBER UNBLOCK KIT

CHAMBER UNBLOCK CABLE

CLUTCH REVERSE CABLE

PT600 JAW LEVEL SENSOR CABLE

PT600 STOCKPILE LEVEL CABLE

PT600 RIGHT PLATFORM E STOP

OIL COOLER 2 CABLE PT600

WORKING LIGHT KIT

PT600DD FAST TRACK CABLE NOT SHOWN
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12-11 T4F ENGINE HARNESS
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12-11 T4F ENGINE HARNESS

ITEM PART NUMBER QTY DESCRIPTION NOTES
0 TCO012-11701 1 PT600 T4F ENGINE HARNESS FOR TIER 4 ENGINES ONLY
1 60502823 1 CS ENGINE INTERFACE LOOM FOR CONSTANT SPEED ENGINES ONLY
ILLUSTRATED PARTS CATALOG L 03-AUGUST-2018
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12-12 T4F BATTERY CABLE KIT
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12-12 T4F BATTERY CABLE KIT

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 60502691 1 PT600E RED BATTERY +VE LEAD

2 60502692 1 PT600E BLACK BATTERY LINK LEAD

3 60502693 1 PT600E BLACK BATTERY -VE LEAD

4 60502694 1 PT600E BLACK BATTERY ISOLATOR LEAD

5 60515025 1 BATTERY ISOLATOR SWITCH COLE-HERSEE

75908

6 60502190 1 PT600E JUMP START CABLE KIT
ILLUSTRATED PARTS CATALOG L 03-AUGUST-2018
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12-13 CAT T3 ENGINE HARNESS
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12-13 CAT T3 ENGINE HARNESS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY
ILLUSTRATED PARTS CATALOG il 03-AUGUST-2018
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12-14 CAT T3 BATTERY KIT
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12-14 CAT T3 BATTERY KIT

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1-ASSEMBLY
2-ASSEMBLY
3-ASSEMBLY
4-ASSEMBLY
5-ASSEMBLY
6-ASSEMBLY
7-ASSEMBLY
8-ASSEMBLY

0 N O O bh WN =

FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY
FOR REFERENCE ONLY

60505754_W1
60505754_W2
60505754_W3
60505754_W4
60505754_W6
60505754_W7
60505754_W5
60505754_W38
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13-01 CHASSIS HYDRAULICS

Not lllustrated
Non lllustrée
Nicht Abgebildet
Non lllustrato

No llustrado
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13-01-01A CONTROL VALVE ASSEMBLY UPTO SERIAL NO. PIDPT600JOMG42112
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13-01-01A CONTROL VALVE ASSEMBLY UPTO SERIAL NO. PIDPT600JOMG42112

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 10.12.0025 8 3/8 BONDED SEAL

2 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR

3 10.02.1217 1 1/2 X1/2 M/F SWIVEL 90 SWEPT

4 TCO01201-061 1 SIDE CON AUX RETURN - VALVE TO MANIFOLD

5 12260162 1 CONTROL VALVE

6 TC01201-048 1 AUX PRESSURE - BH TO CONTROL VALVE

7 10.01.1109 4 3/8X3/8 MALE/MALE ADAPTOR

8 10.09.0009 2 3/8 MALE BLANKING PLUG

9 12260162A 1 SEAL KIT FOR 12260162 (NIMCO 10351-2S)

CONTROL VALVE

ILLUSTRATED PARTS CATALOG
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13-01-01B CONTROL VALVE ASM FROM SERIAL NO. PIDPT600JOMG42113
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13-01-01B CONTROL VALVE ASM FROM SERIAL NO. PIDPT600JOMG42113

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 06620619 2 M8X120 STRAIGHT HANDLE
2 65504370 1 SEAL KIT FOR 06620612
2 06620612 1 WALVOIL CVALVE 2 BANK SD5/2P KG3 18L AET
3 10.12.0025 7 3/8 BONDED SEAL
4 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR
5 TC01201-048 1 AUX PRESSURE - BH TO CONTROL VALVE
6 10.01.1109 6 3/8X3/8 MALE/MALE ADAPTOR
7 TC01206-004 1 DIRT CONV SECOND RAM > CONTROL VALVE
8 TC01206-003 1 DIRT CONV SECOND RAM > CONTROL VALVE
9 TC01206-001 1 DIRT CONV MAIN RAM > CONTROL VALVE
10 TC01206-002 1 DIRT CONV MAIN RAM > CONTROL VALVE
1 TC01201-061 1 SIDE CON AUX RETURN - VALVE TO MANIFOLD
12 10.02.1217 1 1/2 X1/2 M/F SWIVEL 90 SWEPT
13 13-ASSEMBLY 3 FOR REFERENCE ONLY ADAPTOR_MALECAP - FOR PART NO. PLEASE CONTACT THE SPARES
DEPARTMENT
ILLUSTRATED PARTS CATALOG L 03-AUGUST-2018
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13-01-02 REAR CASE DRIAN MANIFOLD ASSEMBLY
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13-01-02 REAR CASE DRIAN MANIFOLD ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TCO01201-064 1 LH TRACK CASE DRIAN - TRACK TO MANIFOLD

2 10.02.1220 2 3/8"X3/8" M/F SWIVEL 90SWEPT AESMBO06FB06

3 10.01.1109 4 3/8X3/8 MALE/MALE ADAPTOR

4 10.12.0025 5 3/8 BONDED SEAL

5 10.01.1114 1 1/2" X 1/2" M/IM ADAPTOR

6 10.12.0026 1 1/2" BONDED SEAL

7 TCO012-001-039 1 REAR CASE DRIAN MANIFOLD

8 10.12.0024 1 1/4 BONDED SEAL

9 2553-2013 1 TEST POINTS 2103-01-18-1/4BSP

10 TC01201-062 1 FEEDER CASE DRIAN - BH TO MANIFOLD

1 10.09.0009 1 3/8 MALE BLANKING PLUG

12 TC01201-065 1 RH TRACK CASE DRIAN - TRACK TO MANIFOLD
ILLUSTRATED PARTS CATALOG L 03-AUGUST-2018
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REAR RETURN MANIFOLD ASSEMBLY

13-01-03

-

il
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13-01-03 REAR RETURN MANIFOLD ASSEMBLY

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

TCO01201-061
10.01.1115
10.12.0027
10.01.1129
10.12.0030
TC012-001-038
2553-2013
10.12.0024
TC01201-058
10.01.1118
TC01201-059
10.09.0018

0 N O O bh WN =

A a o
N = O

A A W A A A A A AN -

SIDE CON AUX RETURN - VALVE TO MANIFOLD
1/2 X 3/4 M/M ADAPTOR

3/4" BONDED SEAL

2 1/4 X 1 1/2 M/M ADAPTOR

1 1/2 BONDED SEAL

REAR RETURN MANIFOLD

TEST POINTS 2103-01-18-1/4BSP

1/4 BONDED SEAL

HOPPER AUX RETURN - BH TO MANIFOLD
3/4 X 3/4 M/M ADAPTOR

FEEDER RETURN - BH TO MANIFOLD

3/4 MALE BLANKING PLUG APMB12
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13-01-04 VALVE BLOCK (24VDC), HOSES AND FITTINGS
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13-01-04 VALVE BLOCK (24VDC), HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC01201-040 1 C TOP 3 TO COUNTERBALANCE VALVE PORT 2

2 10.01.1109 2 3/8X3/8 MALE/MALE ADAPTOR

3 10.12.0025 4 3/8 BONDED SEAL

4 10.16.5469 1 CETOP3 VALVE BLOCK (24VDC)

5 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR

6 10.02.1217 1 1/2 X1/2 M/F SWIVEL 90 SWEPT

7 TCO01201-046 1 AUX PRESSURE - C TOP 3 TO STEEL PIPE

8 TCO01201-041 1 C TOP 3 TO COUNTERBALANCE VALVE (TEE)

9 TCO01201-113 1 AUX SETUP PR - HYD CAB BH -> CETOP PR

ILLUSTRATED PARTS CATALOG ™ 03-AUGUST-2018
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13-01-05 SPRAYBAR PHANTOM ASSEMBLY

ILLUSTRATED PARTS CATALOG ™ 03-AUGUST-2018
PREMIERTRAK 600 LB e PAGE 454



13-01-05 SPRAYBAR PHANTOM ASSEMBLY

ITEM PART NUMBER

DESCRIPTION

NOTES

TC012-023-006
TC012-001-028
12.15.0400
12.08.0025
12.05.0610
10.02.2233
12.07.0020
10.01.1118
TC01201-124

© 0 N O O A WN =

CHAMBER SPRAYBAR ASM

SPRAYBAR BRACKET

END CAP

U BOLT

DELAVAN BF - 1 - 30 JETS

1/2" M/M COMPACT 90 C/W NUT & SEAL
SOCKET

3/4 X 3/4 M/M ADAPTOR

WATER HOSE - WATER MANIFOLD -> TUNNEL
SPRAY BAR

ILLUSTRATED PARTS CATALOG
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13-01-06 WATER MANIFOLD ASSEMBLY

11
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13-01-06 WATER MANIFOLD ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 10.09.0018 2 3/4 MALE BLANKING PLUG APMB12

2 10.12.0027 17 3/4" BONDED SEAL

3 10.01.2217 4 3/4" MF SWIVEL ADAPTOR

4 10.01.1118 6 3/4 X 3/4 M/M ADAPTOR

5 2556-3001 4 GATE VALVE TEXT 5260

6 10.03.1118 4 3/4 X 3/4 X 2" BULK HEAD

7 10.02.1219 3 3/4X3/4 M/F SWIVEL 90SWEPT

8 TCO01201-125 1 WATER HOSE - WATER MANIFOLD -> INLET
CHUTE SPRAY BAR

9 TC01201-124 1 WATER HOSE - WATER MANIFOLD -> TUNNEL

10 TC011-017-047
1 2550-1005

-

SPRAY BAR
WATER MANIFOLD WA
3/4 LOW PRESSURE BALL VALVE
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13-01-07A SINGLE BANK CONTROL VALVE AND FITTINGS UPTO SERIAL NO. PIDPT600JOMG42112
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13-01-07A

SINGLE BANK CONTROL VALVE AND FITTINGS UPTO SERIAL NO. PIDPT600JOMG42112

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 12260161 1 CONTROL VALVE MACHINES UPTO SERIAL NO. PIDPT600JOMG42112, PURCHASE ALL ITEMS IN
FIGURE 13-01-07B, ECO17776
2 12260166 1 CV100 SERIES PRESSURE CARRY OVER
ADAPTOR
3 10.12.0025 6 3/8 BONDED SEAL
4 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR
5 10.01.1109 2 3/8X3/8 MALE/MALE ADAPTOR
6 10.09.0009 1 3/8 MALE BLANKING PLUG
7 12260161A 1 SEAL KIT FOR 12260161 (NIMCO 10350-2S)

CONTROL VALVE
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13-01-07B SINGLE BANK CONTROL VALVE AND FITTINGS FROM SERIAL NO. PIDPT600JOMG42113
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13-01-07B SINGLE BANK CONTROL VALVE AND FITTINGS FROM SERIAL NO. PIDPT600JOMG42113

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC01203-049 1 HEAD SECTION PRESSURE - CABINET
2 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR
3 10.12.0025 7 3/8 BONDED SEAL
4 06620611 1 WALVOIL CVALVE 1 BANK SD5/1P KG3 18L AET
5 06620619 1 M8X120 STRAIGHT HANDLE
6 6-ASSEMBLY 2 FOR REFERENCE ONLY ADAPTOR_MALECAP - FOR PART NO. PLEASE CONTACT THE SPARES
DEPARTMENT
7 06620616 1 SD5 WALVOIL CTRL VALVE CARRYOVER
ADAPTOR
8 TC01203-002 HEAD SECTION HPCO - CV TO C TOP 3
9 TC01203-050 HEAD SECTION TANK - CV TO TOP TANK

10 TC01203-004
1 TC01203-005

HEAD SECTION RAISE - CV TO BH
HEAD SECTION LOWER - CV TO BH

A A A
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13-01-08 C/BALANCE VALVE ASSEMBLY
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13-01-08 C/BALANCE VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC01201-040 1 C TOP 3 TO COUNTERBALANCE VALVE PORT 2

2 10.01.1109 1 3/8X3/8 MALE/MALE ADAPTOR

3 10.12.0025 2 3/8 BONDED SEAL

4 2553-3010 1 COUNTER BALANCE VALVE

5 02060438 1 BSP3/8" X 3/8" M/F SW ADAPTOR (01434)

6 10.12.0024 1 1/4 BONDED SEAL

7 10.01.1106 1 1/4X3/8 MALE/MALE ADAPTOR

8 10.04.1230 1 3/8"M X 3/8"F X 3/8"M TEE

9 TC01201-045 1 RH WEDGE RAM RETRACT - TEE TO RAM

10 10.04.1210 1 3/8 M/M/F SWIVEL TEE AT/MB6/MB6/FB6

1 TC01201-043 1 LH WEDGE RAM RETRACT - TEE TO RAM

12 TCO01201-041 1 C TOP 3 TO COUNTERBALANCE VALVE (TEE)
ILLUSTRATED PARTS CATALOG L 03-AUGUST-2018
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13-01-09 FLOW DIVIDER ASSEMBLY
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13-01-09 FLOW DIVIDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 10.16.5269 1 FLOW DIVIDER
2 10.12.0025 3 3/8 BONDED SEAL
3 10.01.1109 3 3/8X3/8 MALE/MALE ADAPTOR
4 TC01201-044 1 RH WEDGE RAM EXTEND - FLOW DIVIDER TO
RAM
5 10.02.1220 2 3/8"X3/8" M/F SWIVEL 90SWEPT AESMBO06FB06
6 TC01201-042 1 LH WEDGE RAM EXTEND - FLOW DIVIDER TO

RAM
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13-01-10 RAM ( 423 CLOSED- 110 STROKE), HOSES AND FITTINGS

ILLUSTRATED PARTS CATALOG ™ 03-AUGUST-2018
PREMIERTRAK 600 LB e PAGE 466



13-01-10 RAM (423 CLOSED- 110 STROKE), HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 10.04.1230 1 3/8"M X 3/8"F X 3/8"M TEE
2 TCO01201-054 1 MAIN CON TAIL SECTION RAISE - STEEL PIPE
TO LH RAM
3 10.01.1106 2 1/4X3/8 MALE/MALE ADAPTOR
4 10.12.0024 4 1/4 BONDED SEAL
5 10.28.0184 2 RAM REFER ITEM 8 FOR SEAL KIT
6 2531-1004 2 1/4" SINTERED BREATHER
7 TC01201-055 1 MAIN CON TAIL SECTION RAISE - STEEL PIPE
TO RH RAM
8 8-ASSEMBLY 1 FOR REFERENCE ONLY SEAL KIT FOR RAM PART NO. 10.28.0184, PLEASE CONTACT THE SPARES
DEPARTMENT
ILLUSTRATED PARTS CATALOG L 03-AUGUST-2018
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13-03 HOPPER/VGF/FEEDER HYDRAULICS

Not lllustrated
Non lllustrée
Nicht Abgebildet
Non lllustrato

No llustrado
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13-03-01 HYDRAULIC RAM (373 CLOSED- 160 STROKE), HOSES AND FITTINGS
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13-03-01

HYDRAULIC RAM (373 CLOSED- 160 STROKE), HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-008-030-001 1 BOSS
2 TC012-008-028 1 WEDGE LOCK COVER PLT
2 TC012-008-058 1 WEDGE LOCK COVER PLT FROM SERIAL NO. PIDPT600EOMI15983, ECO20613
3 10.12.0026 2 1/2" BONDED SEAL
4 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR
5 TC01208-043 1 EE,\TOPPER DOOR LOCK (RELEASE) - CV TO FROM SERIAL NO. PIDPT600EOMI15983, ECO20613
5 TCO01208-041 1 I'_QI;I\GOPPER DOOR LOCK (RELEASE) - CVTO FROM SERIAL NO. PIDPT600EOMI15983, ECO20613
5 TC01208-010 1 EEhI/I-IOPPER DOOR LOCK (RELEASE) - CV TO
6 TC01208-009 1 RH HOPPER DOOR LOCK (LOCK) - CV TO RAM
6 TC01208-040 1 LH HOPPER DOOR LOCK (LOCK) - CV TORAM  FROM SERIAL NO. PIDPT600EOMI15983, EC020613
6 TC01208-042 1 RH HOPPER DOOR LOCK (LOCK) - CV TO RAM  FROM SERIAL NO. PIDPT600EOMI15983, EC020613
7 2212-1006 2 M20 ZINC HARDENED WASHER
8 TC012-008-031-001 2 BOSS
9 10.28.1601 1 ﬁél\lle373 CLOSED/STROKE 160 CW SUN LOAD  FROM SERIAL NO. PIDPT600EOMH95194, EC020235, SEE ITEM 20 FOR SEAL KIT
9 10.28.0180M 1 RAM- 373 CLOSED- 160 STROKE UPTO SERIAL NO. PIDPT600EOMH95193, ECO20235, SEE ITEM 20 FOR SEAL KIT
10 2230-3094 1 M8-1.25 X 40 ZINC HEX HEAD SET SCREW GR
8.8 DIN933
1 2210-0015 2 WASHER BRIGHT M8 BS4320 FORM A
12 2217-0666 1 NUT NYLOC M8X1.25
13 TCO012-008-032 1 PIN 20X140MM
14 TC012-008-029-001 1 BOSS - 12.5MM BORE
15 2212-1004 1 M12 ZINC HARDENED WASHER BS 4395
16 2230-3152 1 gﬂ;2-1 .75 X 35 ZINC HEX HEAD SET SCREW GR
17 TC012-008-027 1 PIN
18 TC012-008-026-001 1 BOSS
19 TC012-008-025 1 LOCKING WEDGE
20 09900415 1 NSK-70-40 SEALKIT
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13-03-02 HYDRAULIC CYLINDER, HOSES AND FITTINGS

A
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13-03-02 HYDRAULIC CYLINDER, HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC006-008-023 2 PIN PHANTOM ASSY

2 TC012-008-062 1 CYLINDER COVER FROM SERIAL NO. PIDPT600EOMI15983, ECO20613

2 AX871-140-501 1 RR CYLINDER GUARD

3 AX871-587-601 1 HYDRAULIC CYLINDER SEE ITEM 8 FOR SEAL KIT

4 10.12.0026 4 1/2" BONDED SEAL

5 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR

6 TC01208-005 1 HOPPER REAR DOOR FOLD UP - CV TO RAM

7 TC01208-006 1 gghF/’IPER REAR DOOR FOLD DOWN - CV TO

8 8-ASSEMBLY 1 FOR REFERENCE ONLY SEAL KIT FOR CYLINDER PART NO. AX871-587-601 - TO ORDER PLEASE

CONTACT THE SPARES DEPARTMENT
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13-03-03 HYDRAULIC RAM (373 CLOSED- 160 STROKE), HOSES AND FITTINGS
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13-03-03 HYDRAULIC RAM (373 CLOSED- 160 STROKE), HOSES AND FITTINGS
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 2230-3152 1 g/lz132-1.75 X35 ZINC HEX HEAD SET SCREW GR
2 2212-1004 1 M12 ZINC HARDENED WASHER BS 4395
3 TC012-008-027 1 PIN
4 TC012-008-029-001 1 BOSS - 12.5MM BORE
5 TC012-008-026-001 1 BOSS
5 TC01208-041 1 I'_QHA’\I;:OPPER DOOR LOCK (RELEASE) - CV TO FROM SERIAL NO. PIDPT600EOMI15983, ECO20613
6 TC012-008-025 1 LOCKING WEDGE
6 TC01208-040 1 LH HOPPER DOOR LOCK (LOCK) - CV TORAM  FROM SERIAL NO. PIDPT600EOMI15983, EC020613
7 2230-3094 1 M8-1.25 X 40 ZINC HEX HEAD SET SCREW GR
8.8 DIN933
8 TCO012-008-032 1 PIN 20X140MM
9 2210-0015 2 WASHER BRIGHT M8 BS4320 FORM A
10 2217-0666 1 NUT NYLOC M8X1.25
1" TC012-008-031-001 2 BOSS
12 10.28.1602 1 Egl\lle373 CLOSED/STROKE 160 CW SUN LOAD  FROM SERIAL NO. PIDPT600EOMH95194, EC020235, SEE ITEM 20 FOR SEAL KIT
12 10.28.0181M 1 RAM- 373 CLOSED- 160 STROKE UPTO SERIAL NO. PIDPT600EOMH95193, ECO20235, SEE ITEM 20 FOR SEAL KIT
13 2212-1006 1 M20 ZINC HARDENED WASHER
14 TC01208-007 1 LH HOPPER DOOR LOCK (LOCK) - CV TO RAM
15 TC01208-008 1 I}.QI;I\“OPPER DOOR LOCK (RELEASE) - CV TO
16 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR
17 10.12.0026 2 1/2" BONDED SEAL
18 TC012-008-030-001 1 BOSS
19 TC012-008-058 1 WEDGE LOCK COVER PLT FROM SERIAL NO. PIDPT600EOMI15983, ECO20613
19 TCO012-008-028 1 WEDGE LOCK COVER PLT
20 12560107 1 NSK 50-30 SEAL KIT
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13-03-04 HYDRAULIC CYLINDER (CC 760MM STROKE 420MM), HOSES AND FITTINGS

N A
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13-03-04 HYDRAULIC CYLINDER (CC 760MM STROKE 420MM), HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 2217-0668 4 M12-1.75 ZINC NYLON INSERT LOCK NUT

2 2210-0017 8 WASHER BRIGHT M12 BS4320 FORM A

3 2212-2014 4 WASHER HARDENED M42 BS4395

4 2232-7132 4 M12-1.75 X 65 ZINC HEX HEAD BOLT GR 8.8

5 TC012-008-017 2 HOPPER SIDE FRONT FOLLOWER PIN

6 10.12.0026 4 1/2" BONDED SEAL

7 10.01.1110 4 3/8 X 1/2 M/M ADAPTOR

8 TC01208-039 1 HOPPER RHS FOLD DOWN - CV TO RAM FROM SERIAL NO. PIDPT600EOMI15983, ECO20613
8 TC01208-037 1 HOPPER LHS FOLD DOWN - CV TO RAM FROM SERIAL NO. PIDPT600EOMI15983, ECO20613
8 TC01208-002 1 HOPPER LHS FOLD DOWN - CV TO RAM

8 TC01208-004 1 HOPPER RHS FOLD DOWN - CV TO RAM

9 TC01208-036 1 HOPPER LHS FOLD UP - CV TO CYLINDER FROM SERIAL NO. PIDPT600EOMI15983, ECO20613
9 TC01208-038 1 HOPPER RHS FOLD UP - CV TO RAM FROM SERIAL NO. PIDPT600EOMI15983, ECO20613
9 TC01208-003 1 HOPPER RHS FOLD UP - CV TO RAM

9 TC01208-001 1 HOPPER LHS FOLD UP - CV TO CYLINDER

10 380010280 2 PIN

1 12.02.0003 4 SPLIT PIN 3"X1/4" (G1126)

12 10.28.0783 2 HYDRAULIC CYLINDER SEE ITEM 13 FOR SEAL KIT

13 13-ASSEMBLY 1 FOR REFERENCE ONLY SEAL KIT FOR HYDRAULIC CYLINDER PART NO. 10.28.0783 - TO ORDER PLEASE

CONTACT THE SPARES DEPARTMENT
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HOPPER CONTROL VALVE, HOSES AND FITTINGS 1 UPTO SERIAL NO. PIDPT600JOMG42112

13-03-05
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03-AUGUST-2018

Iy

ILLUSTRATED PARTS CATALOG

PREMIERTRAK 600

PAGE 478



13-03-05 HOPPER CONTROL VALVE, HOSES AND FITTINGS 1 UPTO SERIAL NO. PIDPT600JOMG42112
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 12260165 1 CONTROL VALVE MACHINES UPTO SERIAL NO. PIDPT600JOMG42112, PURCHASE ALL ITEMS IN
FIGURE 13-03-07, ECO17776
2 12260166 1 CV100 SERIES PRESSURE CARRY OVER
ADAPTOR
3 10.12.0025 8 3/8 BONDED SEAL
4 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR
5 TC01208-031 1 HOPPER CV HPCO - CV TO BH
6 10.01.1109 5 3/8X3/8 MALE/MALE ADAPTOR
7 TC01208-001 1 HOPPER LHS FOLD UP - CV TO CYLINDER
8 TC01208-003 1 HOPPER RHS FOLD UP - CV TO RAM
9 TC01208-005 1 HOPPER REAR DOOR FOLD UP - CV TO RAM
10 TC01208-007 1 LH HOPPER DOOR LOCK (LOCK) - CV TO RAM
1 TC01208-009 1 RH HOPPER DOOR LOCK (LOCK) - CV TO RAM
12 TC01208-030 1 HOPPER CV PRESSURE - BH TO CV
13 10.09.0009 1 3/8 MALE BLANKING PLUG
14 12260165A 1 SEAL KIT FOR 12260165 CV115 / 10354-2S

CONTROL VALVE

ILLUSTRATED PARTS CATALOG

PREMIERTRAK 600

111

HI=

03-AUGUST-2018
PAGE 479



13-03-06 HOPPER CONTROL VALVE, HOSES AND FITTINGS 2 UPTO SERIAL NO. PIDPT600JOMG42112
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13-03-06 HOPPER CONTROL VALVE, HOSES AND FITTINGS 2 UPTO SERIAL NO. PIDPT600JOMG42112

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

10.12.0025
10.01.1110
TC01208-032
10.01.1109
TC01208-002
TC01208-004
TC01208-006

~N o b WN -

8 TC01208-008

9 TC01208-010

10 65500533
1 02010758
12 12-ASSEMBLY

[N S I G, Y

3/8 BONDED SEAL

3/8 X 1/2 M/M ADAPTOR

HOPPER CV RETURN - CV TO BH
3/8X3/8 MALE/MALE ADAPTOR

HOPPER LHS FOLD DOWN - CV TO RAM
HOPPER RHS FOLD DOWN - CV TO RAM

HOPPER REAR DOOR FOLD DOWN - CV TO
RAM

LH HOPPER DOOR LOCK (RELEASE) - CV TO
RAM

RH HOPPER DOOR LOCK (RELEASE) - CV TO
RAM

CONTROL VALVE BRACKET
45 DEG SHORT CONTROL HANDLE
FOR REFERENCE ONLY

CV110 SPRING CAP, PART NO NEEDS TO BE CONFIRMED
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13-03-07 HOPPER CONTROL VALVE, HOSES AND FITTINGS FROM SERIAL NO. PIDPT600JOMG42113
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13-03-07

HOPPER CONTROL VALVE, HOSES AND FITTINGS FROM SERIAL NO. PIDPT600JOMG42113

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

a bh WwN -

oo N O

16
17
18
19
20

TC01208-032
10.01.1110
10.12.0025
TCO01208-031
06620616

6-ASSEMBLY
06620615
06620619
10.01.1109
TC01208-001
TC01208-002
TC01208-004
TC01208-006

TC01208-008

TC01208-010

TC01208-030
TC01208-009
TC01208-007
TC01208-005
TC01208-003

A A A A A AN
o

-

-

A A A a

HOPPER CV RETURN - CV TO BH
3/8 X 1/2 M/M ADAPTOR

3/8 BONDED SEAL

HOPPER CV HPCO - CV TO BH

SD5 WALVOIL CTRL VALVE CARRYOVER
ADAPTOR

FOR REFERENCE ONLY

WALVOIL C VALVE 5 BANK SD5/5-P KG3 18L
M8X120 STRAIGHT HANDLE

3/8X3/8 MALE/MALE ADAPTOR

HOPPER LHS FOLD UP - CV TO CYLINDER
HOPPER LHS FOLD DOWN - CV TO RAM
HOPPER RHS FOLD DOWN - CV TO RAM

HOPPER REAR DOOR FOLD DOWN - CV TO
RAM

LH HOPPER DOOR LOCK (RELEASE) - CV TO
RAM

RH HOPPER DOOR LOCK (RELEASE) - CV TO
RAM

HOPPER CV PRESSURE - BH TO CV

RH HOPPER DOOR LOCK (LOCK) - CV TO RAM
LH HOPPER DOOR LOCK (LOCK) - CV TO RAM
HOPPER REAR DOOR FOLD UP - CV TO RAM
HOPPER RHS FOLD UP - CV TO RAM
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13-04 POWERUNIT HYDRAULICS

Not lllustrated
Non lllustrée
Nicht Abgebildet
Non lllustrato

No llustrado
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13-04-01 SCANIA DIESEL WATERTRAP BREAKDOWN, FITTINGS AND HOSES
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13-04-01

SCANIA DIESEL WATERTRAP BREAKDOWN, FITTINGS AND HOSES

ITEM PART NUMBER

QTY

DESCRIPTION NOTES

1
2
3

1-ASSEMBLY
10.12.0018
T107427

TCO01217-050
TCO01217-052
15.07.1031

1
2
2

FOR REFERENCE ONLY
M16 COPPER WASHER

M16X1.5 MALE TO 1/2" BSP MALE HYDRAULIC
ADAPTER

FUEL PIPE WATER TRAP>TANK
FUEL PIPE ENGINE>WATER TRAP
DIESEL WATERTRAP FILTER ELEMENT

SEE ITEM 6 FOR ELEMENT
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13-04-02 PARKER PGP620 SERIES 46CC CW PUMP AND FITTINGS
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13-04-02 PARKER PGP620 SERIES 46CC CW PUMP AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 10.24.3155 1 PUMP UPTO SERIAL NO: PIDPT600JOMFC1499, ECO 16492, SEE ITEM 9 FOR SEAL KIT
1 10.24.3182 1 PUMP FROM SERIAL NO: PIDPT600JOMFC1500, ECO 16492
2 10.12.0027 1 3/4" BONDED SEAL FROM SERIAL NO: PIDPT600JOMFC1500, ECO 16492
2 10.12.0028 1 1" BONDED SEAL UPTO SERIAL NO: PIDPT600JOMFC1499, ECO 16492
3 10.01.1119 1 3/4 X 1" M/M ADAPTOR FROM SERIAL NO: PIDPT600JOMFC1500, ECO 16492
3 10.01.1122 1 1" X 1" M/M ADAPTOR UPTO SERIAL NO: PIDPT600JOMFC1499, ECO 16492
4 TC01217-023 1 HOSE - PUMP P -> BLK INLET BH

5 10.12.0029 1 1 1/4 BONDED SEAL

6 10.01.1129 1 2 1/4 X 1 1/2 M/M ADAPTOR UPTO SERIAL NO: PIDPT600JOMFC1499, ECO 16492
6 10.01.1128 1 11/4 X 1 1/4 M/M ADAPTOR FROM SERIAL NO: PIDPT600JOMFC1500, ECO 16492
7 2520-6607 2 1.1/2BSP M/F SWEPT 90 E/S/IMB24/FB24

8 TC01217-022 1 SUCTION BLK -> PRE-SCREEN PUMP

9 9-ASSEMBLY 1 FOR REFERENCE ONLY SEAL KIT FOR PUMP PART NO. 10.24.3155

9 10.19.3182 1 SEAL KIT TO SUIT PUMP 10.24.3182
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13-04-03 TIER 4 FINAL AND CONSTANT SPEED SCANIA DC13 60CC CCW PUMP ASSEMBLY AND FITTINGS

T— 6

ILLUSTRATED PARTS CATALOG ™ 03-AUGUST-2018
PREMIERTRAK 600 L 1 PAGE 490



13-04-03 TIER 4 FINAL AND CONSTANT SPEED SCANIA DC13 60CC CCW PUMP ASSEMBLY AND FITTINGS

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

TCO01217-036
2520-6162
10.24.3159
10.12.0028
10.01.1122
TC01217-030
TC01217-020
8-ASSEMBLY
2211-0008
10.24.3073
TC01217-034
10.11.0006
10.24.3706
14-ASSEMBLY

0 N O O bh WN =

A A A A a©
A WO N = O

A A A A N0 0 = A A A A

REAR PUMP LS -> LS TEE

7/8 - 14SAE X1/2"BSP M/M ADAPTER
1" BSP THREAD FLANGE - 3000PSI
1" BONDED SEAL

1" X 1" M/M ADAPTOR

PUMP P -> PRESSURE FILTER
SUCTION BLK -> REAR PUMP

FOR REFERENCE ONLY

WASHER SPR MS M12 BS4464 TYPE A
2" SPLIT FLANGE 6000 PSI

PVG1 LS -> REAR PUMP LS
ADAPTOR

PUMP

FOR REFERENCE ONLY

CAPHEAD SCREW, PART NUMBER NEEDS TO BE CONFIRMED

SEE ITEM 14 FOR SEAL KIT

SEAL KIT FOR PUMP PART NO. 10.24.3706 - FOR PART NO. PLEASE CONTACT
THE SPARES DEPARTMENT
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13-04-04 TIER 4 FINAL AND CONSTANT SPEED SCANIA DC13 60CC CW PUMP ASSEMBLY AND FITTINGS
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13-04-04 TIER 4 FINAL AND CONSTANT SPEED SCANIA DC13 60CC CW PUMP ASSEMBLY AND FITTINGS

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1 TCO01217-021
2 10.24.3073

3 10.24.3705

4 TC01217-035
5 10.11.0006

6 2520-6162

7 10.04.1235

8 TCO01217-037
9 10.24.3159

10 10.12.0028

1 10.01.1122

12 TC01217-029
13 13-ASSEMBLY
14 2211-0008

15 15-ASSEMBLY

A 00 00 = A A A A A A A A AN A

SUCTION BLK -> FRONT PUMP

2" SPLIT FLANGE 6000 PSI|

PUMP

PVG2 LS -> FRONT PUMP LS
ADAPTOR

7/8 - 14SAE X1/2""BSP M/M ADAPTER
1/2 X 1/2 X 1/2 M-M-F TEE

LS TEE -> TANK LID

1" BSP THREAD FLANGE - 3000PSI
1" BONDED SEAL

1" X 1" M/M ADAPTOR

PUMP P -> P FILTER

FOR REFERENCE ONLY

WASHER SPR MS M12 BS4464 TYPE A
FOR REFERENCE ONLY

SEE ITEM 15 FOR SEAL KIT

CAPHEAD SCREW, PART NUMBER NEEDS TO BE CONFIRMED

SEAL KIT FOR PUMP PART NO. 10.24.3705 - FOR PART NO. PLEASE CONTACT
THE SPARES DEPARTMENT
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13-04-05 TIER 4 FINAL SCANIA DC13 ENGINE HYDRAULICS

13

16
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13-04-05 TIER 4 FINAL SCANIA DC13 ENGINE HYDRAULICS
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TCO01217-054 1 COOLANT DRAIN PIPE
2 10.03.1114 1 1/2 X 1/2 X 1 1/2 BULK HEAD AD
3 10.12.0026 2 1/2" BONDED SEAL
4 10.16.0048 1 1/2" LOW PRESSURE BALL VALVE
5 10.01.1114 1 1/2" X 1/2" M/IM ADAPTOR
6 10.08.0014 1 1/2 FEM. BLANKING CAP ACFB08
7 10.08.0018 1 3/4 FEM. BLANKING CAP
8 10.01.1118 1 3/4 X 3/4 M/M ADAPTOR
9 10.12.0027 2 3/4" BONDED SEAL
10 2550-1005 2 3/4 LOW PRESSURE BALL VALVE
1 10.03.1118 1 3/4 X 3/4 X 2" BULK HEAD
12 1920376 1 3/4" X 3/4" 90 DEG M/F BLOCK BEND
13 TC01217-053 1 OIL DRAIN PIPE
14 10.12.0018 2 M16 COPPER WASHER
15 T107427 2 M16X1.5 MALE TO 1/2" BSP MALE HYDRAULIC
ADAPTER
16 TC01217-052 1 FUEL PIPE ENGINE>WATER TRAP
17 TCO01217-051 1 FUEL PIPE TANK > ENGINE
18 10.01.2213 1 M30 (1.5MM PITCH) X 3/4" BSP M/M ADAPTOR
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13-04-06 POWER UNIT OIL COOLER, FITTINGS AND HOSES
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13-04-06 POWER UNIT OIL COOLER, FITTINGS AND HOSES
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TCO012-051-057 1 OIL COOLER BRACKET
2 TCO012-051-055 1 OIL COOLER BRACKET
3 TCO012-051-056 1 BRACKET
4 10.12.0029 3 1 1/4 BONDED SEAL
5 10.01.1128 8 11/4 X 1 1/4 M/IM ADAPTOR
6 10.01.1247 4 11/4" FIFIF TEE
7 TCO01217-028 1 OIL COOLER -> RTN FILTER
8 10.01.1123 4 1" X 1 1/4 M/IM ADAPTOR
9 TC01217-026 1 COOLER BYPASS HOSE
10 10.01.1122 2 1" X 1" M/M ADAPTOR
1 10.12.0028 4 1" BONDED SEAL
12 10.16.5063 2 1" NON RETURN VALVE 4.5 BAR
13 TC01217-027 1 RTN MANIFOLD -> OIL COOLER
14 10.35.0047 2 47 DEGREE THERMOSTAT-OIL COOLER
14 10.35.1026 2 FAN & MOTOR ASSY
14 10.35.1025 2 HYD COOLER
15 TCO01217-104 1 OIL COOLER>RETURN FILTER
16 TC01217-102 1 COOLER BYPASS HOSE
17 TCO01217-103 1 REAR MANIFOLD RTN - CHASSIS BH -> OIL

COOLER
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13-04-07 FRONT RETURN MANIFOLD, HOSES AND FITTINGS
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13-04-07 FRONT RETURN MANIFOLD, HOSES AND FITTINGS
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TCO01201-095 1 HOSE - PVG T -> RTN MANIFOLD
2 10.01.1122 2 1" X 1" M/M ADAPTOR
3 10.12.0028 2 1" BONDED SEAL
4 10.12.0024 1 1/4 BONDED SEAL
5 2553-2013 1 TEST POINTS 2103-01-18-1/4BSP
6 TCO012-001-054 1 FRONT RETURN MANIFOLD
7 10.12.0030 1 1 1/2 BONDED SEAL
8 10.01.1129 1 2 1/4 X 1 1/2 M/M ADAPTOR
9 TC01217-027 1 RTN MANIFOLD -> OIL COOLER
10 10.12.0027 5 3/4" BONDED SEAL
1 10.01.1118 1 3/4 X 3/4 M/M ADAPTOR
12 TC01201-093 1 HOSE - TEE -> RTN MANIFOLD
13 10.01.1111 2 3/8X3/4 MALE/MALE ADAPTOR
14 TC01201-090 1 HOSE - CLUTCH PRV -> RTN MANIFOLD
15 TC01217-024 1 HOSE - PRE-SCREEN BYPASS -> RTN

MANIFOLD
16 10.01.1115 1 1/2 X 3/4 M/M ADAPTOR
17 10.09.0018 1 3/4 MALE BLANKING PLUG APMB12
18 TC01201-091 1 HOSE - RTN TEE -> RTN MANIFOLD
19 TCO01217-025 1 HOSE - PS BLK T -> RTN MANIFOLD
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13-04-08 PRESSURE FILTER, HOSES AND FITTINGS
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13-04-08 PRESSURE FILTER, HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC01217-029 1 PUMP P -> P FILTER
2 2520-6644 4 1INBSP M/F SWEPT 90
3 10.01.1122 4 1" X 1" M/M ADAPTOR
4 10.12.0028 4 1" BONDED SEAL
5 TCO01201-109 1 STEEL PIPE - FILTER -> PVG PRESSURE
6 10.21.3703 2 HIGH PRESSURE FILTER COMPLETE WITH REFER ITEM 9 FOR ELEMENT
ELEMENT
7 TC01201-100 1 STEEL PIPE - TEE -> PVG PRESSURE
8 10.04.1234 1 1"M X 1"F X 1/2"M TEE
9 10.21.3701 2 HIGH PRESSURE FILTER ELEMENT ONLY
1

10 TC01217-030

PUMP P -> PRESSURE FILTER

ILLUSTRATED PARTS CATALOG
PREMIERTRAK 600

111

03-AUGUST-2018
PAGE 501



PT600 PVG VALVE 1, HOSES AND FITTINGS
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13-04-09 PT600 PVG VALVE 1, HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 10.42.0076 1 VALVE SEE FIGURE 13-04-11 FOR BREAKDOWN OF PVG VALVE 1
2 10.12.0026 4 1/2" BONDED SEAL
3 10.01.1114 1 1/2" X 1/2" M/IM ADAPTOR
4 TCO01201-108 1 STEEL PIPE - PVG 4B -> BH
5 TC01217-043 1 MAIN CONV RAISE/LOWER - HORNS BH -> HYD
CAB BH
6 10.03.1110 3/8 BSP X 2" BIHEAD ADAPTOR
7 10.36.0023 3/8" M/F C/W TEST POINT
8 TC01201-106 STEEL PIPE - PVG 3B -> BH
9 10.01.1110 3/8 X 1/2 M/M ADAPTOR

10 10.01.1115
1 TC01201-105
12 10.03.1118
13 10.36.0010
14 TC01201-103
15 TC01217-042
16 10.03.1124
17 TC01201-102
18 10.01.1119
19 10.12.0027
20 10.12.0024
21 10.01.1105
22 TC01201-098
23 TCO01217-034

A A NN 2 A a A a A NN SN =S A A

1/2 X 3/4 M/IM ADAPTOR

STEEL PIPE - PVG 2B -> BH

3/4 X 3/4 X 2" BULK HEAD

SMK 20 3/4"X3/4" M/F TEST
STEEL PIPE - PVG 1B -> BH
PVG 1 RTN - HYD CAB BH -> RTN MANIFOLD
1" X 1 1/2" BULKHEAD ADAPTOR
STEEL PIPE - PVG TANK -> BH
3/4 X 1" M/M ADAPTOR

3/4" BONDED SEAL

1/4 BONDED SEAL

1/4X1/4 MALE/MALE ADAPTOR

4 BANK PVG LS 'A' -> A1

PVG1 LS -> REAR PUMP LS
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HOSES AND FITTINGS_1

PT600 PVG VALVE 1,

13-04-10

03-AUGUST-2018

il

ILLUSTRATED PARTS CATALOG

PREMIERTRAK 600

PAGE 504



13-04-10 PT600 PVG VALVE 1, HOSES AND FITTINGS_1

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 10.42.0076 1 VALVE SEE FIGURE 13-04-11 FOR BREAKDOWN OF PVG VALVE 1
2 10.12.0026 4 1/2" BONDED SEAL
3 10.01.1110 2 3/8 X 1/2 M/M ADAPTOR
4 TCO01201-101 1 STEEL PIPE - PVG 4A -> CHECK VALVE
5 TC01217-044 1 MAIN CONVY RAISE/LOWER - HYD CAB BH ->
HORNS BH
6 10.03.1110 3/8 BSP X 2" BIHEAD ADAPTOR
7 10.36.0023 3/8" M/F C/W TEST POINT
8 TC01201-107 STEEL PIPE - PVG 3A -> BH
9 2520-6360 COMPACT ELBOW 1/2" BSP F/F 90

10 TC01201-094
1 10.01.1118
12 10.12.0027
13 10.09.0018
14 10.16.5702
15 10.01.1115
16 10.03.1114
17 10.36.0010
18 10.03.1118
19 TCO01201-104
20 TCO01201-100
21 10.01.1119
22 10.12.0024
23 10.01.1105
24 TC01201-099

N N G O

HOSE - RELIEF -> TEE

3/4 X 3/4 M/M ADAPTOR

3/4" BONDED SEAL

3/4 MALE BLANKING PLUG APMB12
INTEG 1AR-150-G6W-20SDV

1/2 X 3/4 M/IM ADAPTOR

1/2 X 1/2 X 1 1/2 BULK HEAD AD
SMK 20 3/4"X3/4" M/F TEST

3/4 X 3/4 X 2" BULK HEAD

STEEL PIPE - PVG 1A -> BH

STEEL PIPE - TEE -> PVG PRESSURE
3/4 X 1" M/M ADAPTOR

1/4 BONDED SEAL

1/4X1/4 MALE/MALE ADAPTOR

4 BANK PVG LS 'B' -> B1

ILLUSTRATED PARTS CATALOG
PREMIERTRAK 600

111

03-AUGUST-2018
PAGE 505



13-04-11 PT600 PVG VALVE 1 BREAKDOWN
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13-04-11 PT600 PVG VALVE 1 BREAKDOWN

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 2550-6015 1 ACTUATOR LH TRACK

1 1-ASSEMBLY 1 FOR REFERENCE ONLY LH TRACK

1 10.42.0182 1 PVB 32 BASIC VALVE LH TRACK

1 10.42.0181 1 PVM 32 MECHANICAL ACTUATOR LH TRACK

2 10.42.0181 1 PVM 32 MECHANICAL ACTUATOR PRODUCT CONVEYOR

2 10.42.0182 1 PVB 32 BASIC VALVE PRODUCT CONVEYOR

2 10.42.0183 1 PVBS SPOOL PRODUCT CONVEYOR

2 65500150 1 PVE ELECTRICAL ACTUATOR PRODUCT CONVEYOR

3 10.42.0182 1 PVB 32 BASIC VALVE MAIN CONVEYOR RAISE/LOWER/DEFLECTOR
3 10.42.0181 1 PVM 32 MECHANICAL ACTUATOR MAIN CONVEYOR RAISE/LOWER/DEFLECTOR
3 65500150 1 PVE ELECTRICAL ACTUATOR MAIN CONVEYOR RAISE/LOWER/DEFLECTOR
3 3-ASSEMBLY 1 FOR REFERENCE ONLY MAIN CONVEYOR RAISE/LOWER/DEFLECTOR
4 10.42.0182 1 PVB 32 BASIC VALVE PULLROD CHARGE

4 10.42.0181 1 PVM 32 MECHANICAL ACTUATOR PULLROD CHARGE

4 65500150 1 PVE ELECTRICAL ACTUATOR PULLROD CHARGE

4 4-ASSEMBLY 1 FOR REFERENCE ONLY PULLROD CHARGE
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PT600 PVG VALVE 2, HOSES AND FITTINGS

13-04-12
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13-04-12 PT600 PVG VALVE 2, HOSES AND FITTINGS
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TCO01217-035 1 PVG2 LS -> FRONT PUMP LS
2 10.01.1105 3 1/4X1/4 MALE/MALE ADAPTOR
3 10.12.0024 3 1/4 BONDED SEAL
4 10.42.0077 1 PVG32 VALVE SEE FIGURE 13-04-14 FOR BREAKDOWN OF PVG VALVE 2
5 10.12.0026 4 1/2" BONDED SEAL
6 10.01.1115 3 1/2 X 3/4 M/M ADAPTOR
7 TCO01201-105 2 STEEL PIPE - PVG 2B -> BH
8 10.09.0014 1 1/2" MALE BLANKING PLUG
9 10.03.1118 2 3/4 X 3/4 X 2" BULK HEAD
10 10.36.0010 2 SMK 20 3/4"X3/4" M/F TEST
1 TC01201-103 1 STEEL PIPE - PVG 1B -> BH
12 TC01201-102 2 STEEL PIPE - PVG TANK -> BH
13 10.01.1119 1 3/4 X 1" M/M ADAPTOR
14 10.12.0027 1 3/4" BONDED SEAL
15 TC01201-096 1 3 BANK PVG LS 'A'-> A2
16 TC01201-097 1 3 BANK PVG LS 'B'-> B2
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HOSES AND FITTINGS_1

PT600 PVG VALVE 2,

13-04-13
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13-04-13 PT600 PVG VALVE 2, HOSES AND FITTINGS_1

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1 10.42.0077
2 10.12.0026
3 10.01.1110
4 10.36.0023
5 2552-2033
6 10.12.0025
7 10.01.1109
8 TCO01201-101
9 10.01.1115
10 TC01201-105
1 10.09.0014
12 10.03.1118
13 10.36.0010
14 TC01201-104
15 TC01201-109
16 10.01.1119
17 10.12.0027

A A A A NN A AN S A A A A AW oA

PVG32 VALVE

1/2" BONDED SEAL

3/8 X 1/2 M/M ADAPTOR

3/8" M/F C/W TEST POINT

CHECK VALVE FT260-3/8. 0.35 BAR CP
3/8 BONDED SEAL

3/8X3/8 MALE/MALE ADAPTOR

STEEL PIPE - PVG 4A -> CHECK VALVE
1/2 X 3/4 M/IM ADAPTOR

STEEL PIPE - PVG 2B -> BH

1/2" MALE BLANKING PLUG

3/4 X 3/4 X 2" BULK HEAD

SMK 20 3/4"X3/4" M/F TEST

STEEL PIPE - PVG 1A -> BH

STEEL PIPE - FILTER -> PVG PRESSURE
3/4 X 1" M/M ADAPTOR

3/4" BONDED SEAL

SEE FIGURE 13-04-14 FOR BREAKDOWN OF PVG VALVE 2
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13-04-14 PT600 PVG VALVE 2 BREAKDOWN
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13-04-14 PT600 PVG VALVE 2 BREAKDOWN

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 10.42.0181 1 PVM 32 MECHANICAL ACTUATOR RH TRACK

1 2550-6015 1 ACTUATOR RH TRACK

1 1-ASSEMBLY 1 FOR REFERENCE ONLY RH TRACK

1 10.42.0182 1 PVB 32 BASIC VALVE RH TRACK

2 10.42.0182 1 PVB 32 BASIC VALVE FEEDER

2 10.42.0181 1 PVM 32 MECHANICAL ACTUATOR FEEDER

2 2550-6015 1 ACTUATOR FEEDER

2 2550-9027 1 SPOOL FEEDER

3 10.42.0182 1 PVB 32 BASIC VALVE DIRT CONVEYOR
3 10.42.0181 1 PVM 32 MECHANICAL ACTUATOR DIRT CONVEYOR
3 65500150 1 PVE ELECTRICAL ACTUATOR DIRT CONVEYOR
3 3-ASSEMBLY 1 FOR REFERENCE ONLY DIRT CONVEYOR
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13-04-15 PRESCREEN BLOCK, HOSES AND FITTINGS
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13-04-15 PRESCREEN BLOCK, HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC01217-023 1 HOSE - PUMP P -> BLK INLET BH

2 10.36.0015 1 1"X1" M/F TEST POINT 1"M/F CWT POINT

3 10.03.1124 2 1" X 1 1/2" BULKHEAD ADAPTOR

4 10.12.0028 2 1" BONDED SEAL

5 10.16.5726 1 BLOCK-FLOW REG C/W SOLENOID

6 10.12.0027 2 3/4" BONDED SEAL

7 10.01.1115 1 1/2 X 3/4 M/M ADAPTOR

8 TCO01217-024 1 HOSE - PRE-SCREEN BYPASS -> RTN
MANIFOLD

9 10.03.1118 3/4 X 3/4 X 2" BULK HEAD

10 10.36.0010
1 TC01217-041
12 TC01217-025

A A A

SMK 20 3/4"X3/4" M/F TEST
PRESCREEN P - HYD CAB BH -> STEEL PIPE
HOSE - PS BLK T -> RTN MANIFOLD
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13-04-16 WEBTEC FLOW DIVIDER, HOSES AND FITTINGS
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13-04-16 WEBTEC FLOW DIVIDER, HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TCO01217-046 1 HYD WATER PUMP RTN - MOTOR RTN -> RTN
MANIFOLD
2 10.01.1118 1 3/4 X 3/4 M/M ADAPTOR
3 10.12.0027 3 3/4" BONDED SEAL
4 10.01.2217 1 3/4" MF SWIVEL ADAPTOR
5 10.16.6115 1 PRESSURE RELIEF VALVE VFD W/OUT
DAMPING HOLE
6 10.01.1115 1 1/2 X 3/4 M/IM ADAPTOR
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13-04-17 TWO WAY POPPET SOLENOID VALVE, HOSES AND FITTINGS
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13-04-17 TWO WAY POPPET SOLENOID VALVE, HOSES AND FITTINGS

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

2550-8042
10.12.0025
10.03.1110
TCO01201-091
10.04.1210
TC01201-092
TCO01201-101
10.01.1109
2552-2033
10.36.0023

= O 0 N O 0O b WN =

o

[ N P SN N

VALVE SOLENOID 2-WAY POPPET

3/8 BONDED SEAL

3/8 BSP X 2" B/IHEAD ADAPTOR

HOSE - RTN TEE -> RTN MANIFOLD

3/8 M/M/F SWIVEL TEE AT/MB6/MB6/FB6
HOSE - PULLROD PRV -> RTN TEE
STEEL PIPE - PVG 4A -> CHECK VALVE
3/8X3/8 MALE/MALE ADAPTOR

CHECK VALVE FT260-3/8. 0.35 BAR CP
3/8" M/F C/W TEST POINT
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13-04-18 POPPET TYPE VARIABLE PRESSURE RELIEF VALVE AND FITTINGS
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13-04-18 POPPET TYPE VARIABLE PRESSURE RELIEF VALVE AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 10.12.0025 3 3/8 BONDED SEAL

2 10.01.1109 2 3/8X3/8 MALE/MALE ADAPTOR

3 02060438 2 BSP3/8" X 3/8" M/F SW ADAPTOR (01434)

4 14.85.1130 1 P/ROD PRESSURE SENSOR

5 10.02.1220 1 3/8"X3/8" M/F SWIVEL 90SWEPT AESMBO06FB06

6 10.04.1211 1 3/8"F X 1/4"M X 3/8"M TEE

7 10.04.1230 1 3/8"M X 3/8"F X 3/8"M TEE

8 2580-6649 1 VALVE VARIABLE RELIEF (POPPET TYPE)
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13-04-19 TRACK SAFETY VALVE, HOSES AND FITTINGS
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13-04-19 TRACK SAFETY VALVE, HOSES AND FITTINGS

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

10.16.5727
10.12.0024
10.03.1105
TC01201-098
TC01201-099
10.70.0131
10.01.1208
TC01201-097
TC01201-096

© 0 N O O hA WN =

A A A A A aago -

TRACK SAFETY VALVE BLOCK

1/4 BONDED SEAL

1/4 BSP BULKHEAD C/W NUT ABH/MB04
4 BANK PVG LS 'A' -> A1

4 BANK PVG LS 'B' -> B1

24V DC COIL

3/8 X 1/4 M/F SWIVEL ADAPTOR

3 BANK PVG LS 'B' -> B2

3 BANK PVG LS 'A' -> A2
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13-04-20 SUN PRESSURE REDUCING/RELIEVING VALVE, HOSES AND FITTINGS
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13-04-20 SUN PRESSURE REDUCING/RELIEVING VALVE, HOSES AND FITTINGS

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

TCO01217-031
10.01.1114
10.36.0021
10.12.0026
TC01201-090
10.01.1106
10.12.0024
10.42.0080
TC01201-100
10.04.1234
10.01.1214

= =2 O 00N OO DA WN -

- O

A A A A A A AN A A A

RELIEF -> CLUTCH INLET

1/2" X 1/2" M/IM ADAPTOR

1/2" M/F C/W TEST POINT

1/2" BONDED SEAL

HOSE - CLUTCH PRV -> RTN MANIFOLD
1/4X3/8 MALE/MALE ADAPTOR

1/4 BONDED SEAL

PRESSURE REDUCING/RELIEVING VALVE
STEEL PIPE - TEE -> PVG PRESSURE
1"M X 1"F X 1/2"M TEE

ADAPTOR
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13-04-21 CAT C9 ACERT WATERTRAP BREAKDOWN, FITTINGS AND HOSES
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13-04-21 CAT C9 ACERT WATERTRAP BREAKDOWN, FITTINGS AND HOSES

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 15.02.0770 1 WATERTRAP (COMPLETE) C9 ACERT REFER ITEM 2 FOR ELEMENT
2 15.02.0771 1 WATERTRAP ELEMENT
3 10.01.0044 2 1/2" M BSP X 9/16" M JIC ADAPTOR
4 TC01217-093 1 DIESEL FEED PIPE TANK>WATER TRAP
5 TC01217-094 1 DIESEL FEED PIPE WATER TRAP>ENGINE
ILLUSTRATED PARTS CATALOG L 03-AUGUST-2018
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13-04-22 SOLENOID VALVE, HOSES AND FITTINGS FROM SERIAL NO. PIDPT600EOMI15983 (OPTION)
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13-04-22 SOLENOID VALVE, HOSES AND FITTINGS FROM SERIAL NO. PIDPT600EOMI15983 (OPTION)

ITEM PART NUMBER

QTY

DESCRIPTION NOTES

10.42.0080
10.12.0026
10.01.1211
10.36.0023
10.01.1106
10.12.0024
10.16.5751
10.04.1211
10.01.1105
10-ASSEMBLY
10.12.0025
12-ASSEMBLY

0 N O O bh WN =

a A a o
N = O

1
1
1
1
2
3
1
1
2
1
1
1

PRESSURE REDUCING/RELIEVING VALVE
1/2" BONDED SEAL

3/8 X 3/4 M/F SWIVEL ADAPTOR

3/8" M/F C/W TEST POINT

1/4X3/8 MALE/MALE ADAPTOR

1/4 BONDED SEAL

SOLENIOD OPERATED VALVE

3/8"F X 1/4"M X 3/8"M TEE

1/4X1/4 MALE/MALE ADAPTOR

FOR REFERENCE ONLY FOR PART NO. PLEASE CONTACT THE SPARES DEPARTMENT

3/8 BONDED SEAL

FOR REFERENCE ONLY FOR PART NO. PLEASE CONTACT THE SPARES DEPARTMENT
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13-07 JAW HYDRAULICS
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13-07-01 WEDGE ADJUSTMENT CYLINDER ASSEMBLY
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13-07-01 WEDGE ADJUSTMENT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY EXTERNAL CIRCLIP 30DIA, PART NUMBER NEEDS TO BE CONFIRMED
2 CR021-016-001 2 WEDGE PIN
3 2520-6002 2 ADAPTOR 1/4BSP M/M EQUAL TEXT 2141
4 CR021-064-601 1 WEDGE ADJUST HOSE RH ANNULUS
5 10.03.1110 2 3/8 BSP X 2" BIHEAD ADAPTOR
6 CR021-065-601 1 WEDGE ADJUST HOSE RH BORE
7 2520-6014 2 RED ADAPTOR 3/8-1/4BSP M/M TXT 2154
8 2564-8024 2 WEDGE ADJUST CYLINDER
9 CR021-015-001 2 CYLINDER PIN
10 CR021-063-601 1 WEDGE ADJUST HOSE LH BORE
1 10.03.1105 2 1/4 BSP BULKHEAD C/W NUT ABH/MB04
12 CR021-062-601 1 WEDGE ADJUST HOSE LH ANNULUS
13 13-ASSEMBLY 1 FOR REFERENCE ONLY SEAL KIT FOR PART NO. 2564-8024, PLEASE CONTACT THE SPARES
DEPARTMENT
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13-07-02 JAW GREASE PIPES
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13-07-02 JAW GREASE PIPES

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 12.09.1002 1 RUBBER STOP

2 10.07.2205 4 1/4X1/4 F/F ROUND BARREL

3 2530-1008 4 1/4" GREASE NIPPLE

4 10.03.1105 4 1/4 BSP BULKHEAD C/W NUT ABH/MB04
5 TC01210-027 1 JAW GREASE PIPE

6 TC01210-028 1 JAW GREASE PIPE

7 10.12.0025 4 3/8 BONDED SEAL

8 10.01.1103 4 M/M ADAPTOR

9 TC01210-026 1 JAW GREASE PIPE

10 TC01210-025 1 JAW GREASE PIPE

1 TC012-051-071 1 CROSSMEMBER
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13-07-03 CHANGEOVER VALVE, RELIEF VALVE AND FITTINGS
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13-07-03 CHANGEOVER VALVE, RELIEF VALVE AND FITTINGS

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

TC012-001-062
2553-2024
10.12.0025
10.01.1109
10.04.1228
2550-7004

oo b W N =

1
1
8
8
1
1

VALVE BRACKET

CHANGEOVER VALVE

3/8 BONDED SEAL

3/8X3/8 MALE/MALE ADAPTOR

TEE - 3/8"F -3/8"F RUN - 3/8"M BRANCH
VARIABLE RELIEF VALVE
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13-08 PRESCREEN HYDRAULICS

Not lllustrated
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13-08-01 PRESCREEN HYDRAULIC MOTOR ASSEMBLY
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13-08-01 PRESCREEN HYDRAULIC MOTOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC01208-017 1 PRE-SCREEN PRESSURE - CHASSIS TO
MOTOR
2 10.01.1119 2 3/4 X 1" M/M ADAPTOR
3 10.12.0028 2 1" BONDED SEAL
4 10.25.3151 1 HYD. MOTOR C/W SPEC KEY REFER ITEM 9 FOR SEAL KIT
5 10.12.0025 1 3/8 BONDED SEAL
6 10.01.1109 1 3/8X3/8 MALE/MALE ADAPTOR
7 TC01208-019 1 PRE-SCREEN CASE DRAIN - MOTOR TO
CHASSIS
8 TC01208-018 1 PRE-SCREEN RETURN - MOTOR TO CHASSIS
9 9-ASSEMBLY 1 FOR REFERENCE ONLY SEAL KIT FOR MOTOR 10.25.3151, FOR PART NO. PLEASE CONTACT THE
SPARES DEPARTMENT
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13-09 CONVEYOR HYDRAULICS
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13-09-01 PRODUCT CONVEYOR MOTOR, HOSES AND FITTINGS
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13-09-01 PRODUCT CONVEYOR MOTOR, HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 02220223 1 MOTOR REFER ITEM 8 FOR SEAL KIT
2 TC01203-023 1 HEAD SECTION - MOTOR RETURN LHS

2 TC01203-021 1 HEAD SECTION - MOTOR RETURN

2 TC01203-047 1 MOTOR RETURN - MOTOR LHS TO LHS B/HEAD FOR EXTENDED CONVEYOR
2 TC01203-042 1 MOTOR RETURN - MOTOR RHS TO B/HEAD FOR EXTENDED CONVEYOR
3 TC01203-022 1 HEAD SECTION - CV TO MOTOR LHS

3 TCO01203-041 1 MOTOR PRESSURE - B/[HEAD TO MOTOR RHS FOR EXTENDED CONVEYOR
3 TC01203-020 1 HEAD SECTION - MOTOR TO CV

3 TC01203-046 1 E/IHOSTOR PRESSURE - LHS B/HEAD TO MOTOR FOR EXTENDED CONVEYOR
4 TC01203-043 1 MOTOR DRAIN LINE - MOTOR RHS TO B/JHEAD ~ FOR EXTENDED CONVEYOR
4 TC01203-032 1 MOTOR DRAIN LINE - TEE TO CHASSIS

5 TC01203-033 1 MOTOR DRAIN LINE - LHS TO TEE

6 2520-6412 1 TEE-M/SFM/SFM 3/8BSP

7 10.01.1105 1 1/4X1/4 MALE/MALE ADAPTOR

8 8-ASSEMBLY 1 FOR REFERENCE ONLY SEAL KIT FOR MOTOR PART NO. 02220223 - FOR PART NO. PLEASE CONTACT

THE SPARES DEPARTMENT
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13-09-02 PRODUCT CONVEYOR HYDRAULIC CYLINDER, HOSES AND FITTINGS
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13-09-02 PRODUCT CONVEYOR HYDRAULIC CYLINDER, HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 10.28.1564 1 HYDRAULIC CYLINDER C/W CHECK VALVE SEE ITEM 10 FOR SEAL KIT
2 TC01201-081 1 MAIN CON LOWER - TEE TO RH RAM
3 10.01.1109 4 3/8X3/8 MALE/MALE ADAPTOR
4 10.12.0025 4 3/8 BONDED SEAL
5 10.12.0024 2 1/4 BONDED SEAL
6 2531-1004 2 1/4" SINTERED BREATHER
7 TC01201-080 1 MAIN CON RAISE - TEE TO RH RAM
8 TC01201-078 1 MAIN CON RAISE - BH TO LH RAM
9 TC01201-079 1 MAIN CON LOWER - BH TO LH RAM
10 10-ASSEMBLY 1 FOR REFERENCE ONLY SEAL KIT FOR HYDRAULIC CYLINDER PART NO. 10.28.1564 - FOR PART NO.
PLEASE CONTACT THE SPARES DEPARTMENT
ILLUSTRATED PARTS CATALOG L 03-AUGUST-2018
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13-09-03 PRODUCT CONVEYOR RAM, HOSES & FITTINGS (OPTION)
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13-09-03 PRODUCT CONVEYOR RAM, HOSES & FITTINGS (OPTION)

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-003-031 2 TRANSPORT BKT

2 10.12.0026 4 1/2" BONDED SEAL

3 10.01.1110 4 3/8 X 1/2 M/M ADAPTOR

4 TCO01203-015 1 HEAD SECTION LOWER - RH BH TO RAM

5 10.28.0712 2 HYDRAULIC RAM SEE ITEM 12 FOR SEAL KIT
6 TCO01203-014 1 HEAD SECTION RAISE - RH BH TO RAM

7 TC01203-012 1 HEAD SECTION RAISE - LH BH TO RAM

8 TC01203-013 1 HEAD SECTION LOWER - LH BH TO RAM

9 380308160 2 380308160 PIN

10 2201-0165 2 SPLIT PIN 6.3 X 63 BS1574

1 2210-0025 2 WASHER BRIGHT M30 BS 4320 FORM A

12 10.19.0104 1 RAM SEAL KIT
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13-09-04 EXTENDED PRODUCT CONVEYOR CHECK VALVE, HOSES AND FITTINGS (OPTION)
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13-09-04 EXTENDED PRODUCT CONVEYOR CHECK VALVE, HOSES AND FITTINGS (OPTION)

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

10.16.0056
10.12.0025
10.01.1109
TC01203-010
TCO01203-011
TC01203-007
TC01203-006
TC01203-009
TC01203-008

© 0 N O O hA WN =

A A A A A a0 =

P.0.CHECK VALVE BLOCK

3/8 BONDED SEAL

3/8X3/8 MALE/MALE ADAPTOR

HEAD SECTION RAISE - P.O CHECK TO RH BH
HEAD SECTION LOWER - P.O CHECK TO RH BH
HEAD SECTION LOWER - BH TO P.O CHECK
HEAD SECTION RAISE - BH TO P.O. CHECK
HEAD SECTION LOWER - P.O CHECK TO LH BH
HEAD SECTION RAISE - P.O CHECK TO LH BH
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DIRT CONVEYOR HYDRAULIC MOTOR, HOSES AND FITTINGS

13-09-05

03-AUGUST-2018
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13-09-05 DIRT CONVEYOR HYDRAULIC MOTOR, HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 T119142 1 MOTOR SEE ITEM 7 FOR SEAL KIT
2 10.12.0027 3 3/4" BONDED SEAL
3 10.01.1118 3 3/4 X 3/4 M/M ADAPTOR
4 10.16.5060 1 3/4 UC2304 NON RETURN VALVE 0.35 BAR
5 TC01206-010 1 DIRT CONV PRESSURE PIPE - CHASSIS
BULKHEAD -> NON RETURN VALVE
6 TCO01206-011 1 DIRT CONV RETURN PIPE - MOTOR -> CHASSIS
BULKHEAD
7 T123737 1 SEAL KIT
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13-09-06 DIRT CONVEYOR CYLINDER, HOSES AND FITTINGS
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13-09-06 DIRT CONVEYOR CYLINDER, HOSES AND FITTINGS

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 2201-0183 2 SPLIT PIN 8 X 90 BS1574

2 380008150 1 380008150 PIN

3 10.28.0162 1 CYLINDER REFER ITEM 8 FOR SEAL KIT

4 10.12.0025 2 3/8 BONDED SEAL

5 10.01.1112 2 RESTRICTR DRILLED 1.5MM AMB06MB06 X 1.5  UPTO SERIAL NO. PIDPT600HOMG31960, ECO17307
5 10.01.1109 2 3/8X3/8 MALE/MALE ADAPTOR FROM SERIAL NO. PIDPT600HOMG31961, ECO17307
6 TC01206-004 1 DIRT CONV SECOND RAM > CONTROL VALVE

7 TC01206-003 1 DIRT CONV SECOND RAM > CONTROL VALVE

8 65503360 1 SEAL KIT
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INLET CHUTE ASM 1 UPTO SERIAL NO. PIDPT600VOMG92771

14-01

03-AUGUST-2018
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14-01 INLET CHUTE ASM 1 UPTO SERIAL NO. PIDPT600VOMG92771
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-023-005 1 INLET COVER GRID
2 2-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-03
3 3-ASSEMBLY 2 FOR REFERENCE ONLY M5-0.80 X 10 ZINC SOCKET HEAD CAP SCREW, PART NO NEEDS TO BE
CONFIRMED
4 2210-0012 2 WASHER BRIGHT M5 BS4320 FORM A
5 60541062 1 LEVEL SENSOR SMALL BEAM WIDTH
6 12.02.0009 4 6MM LINCH PIN ROUND
7 2212-2006 4 WASHER HARDENED M20 BS4395
8 TC012-023-003 1 INLET CHUTE FRONT
9 9-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-02
10 2217-0668 20 M12-1.75 ZINC NYLON INSERT LOCK NUT
1 TC012-023-017 2 SEALING RUBBER
12 2232-7129 12 M12-1.75 X 50 ZINC HEX HEAD BOLT GR 8.8
13 2210-0056 48 M12 WASHER TYPE C
14 TCO012-023-020 2 PRE-SCREEN INLET CHUTE CLAMP TOP
15 TC012-023-019 2 PRE-SCREEN INLET CHUTE CLAMP BOTTOM
16 TC012-023-018 2 PRE-SCREEN INLET CHUTE CLAMP MIDDLE
17 2232-7128 16 M12-1.75 X 45 ZINC HEX HEAD BOLT GR 8.8
DIN931
18 1175.23.59 2 1175.23.59
19 2217-0676 2 M30-3.50 ZINC NYLON INSERT LOCK NUT
20 2217-0674 2 M24 X 3NYLOC NUT
21 2212-1008 4 M24 ZINC HARDENED WASHER BS 4395
22 2232-7351 2 M24-3.00 X 80 ZINC HEX HEAD BOLT GR 8.8
DIN931
23 12.02.0003 2 SPLIT PIN 3"X1/4" (G1126)
24 380308110 2 380308110 PIN
25 TC026-023-062 1 VGF LEVEL SENSOR MOUNT
26 1175.23.60 2 1175.23.60
27 1175.23.69 2 BUMP STOP CUP FABRICATION
28 12.39.1711 2 SNUBBER RUBBER - (PLEASE USE PART NO

031700000320)
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14-01 INLET CHUTE ASM 1 FROM SERIAL NO. PIDPT600VOMG92772

ILLUSTRATED PARTS CATALOG ™ 03-AUGUST-2018
PREMIERTRAK 600 LB e PAGE 558



14-01 INLET CHUTE ASM 1 FROM SERIAL NO. PIDPT600VOMG92772
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-023-005 1 INLET COVER GRID
2 2-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-03
3 2217-0667 2 M10-1.50 ZINC NYLON INSERT LOCK NUT
4 12.09.3005 2 ANTI-VIBE MOUNT 8 X 25MM
5 60541062 1 LEVEL SENSOR SMALL BEAM WIDTH
6 12.02.0009 4 6MM LINCH PIN ROUND
7 2212-2006 4 WASHER HARDENED M20 BS4395
8 2210-0055 2 M10 ZINC FORM C WASHER BS 4320
9 9-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-02
10 2217-0668 20 M12-1.75 ZINC NYLON INSERT LOCK NUT
1 TC012-023-017 2 SEALING RUBBER
12 2232-7129 12 M12-1.75 X 50 ZINC HEX HEAD BOLT GR 8.8
13 2210-0056 48 M12 WASHER TYPE C
14 TCO012-023-020 2 PRE-SCREEN INLET CHUTE CLAMP TOP
15 TC012-023-019 2 PRE-SCREEN INLET CHUTE CLAMP BOTTOM
16 TC012-023-018 2 PRE-SCREEN INLET CHUTE CLAMP MIDDLE
17 2232-7128 16 M12-1.75 X 45 ZINC HEX HEAD BOLT GR 8.8
DIN931

18 1175.23.59 2 1175.23.59

19 2217-0676 2 M30-3.50 ZINC NYLON INSERT LOCK NUT

20 2217-0674 2 M24 X 3NYLOC NUT

21 2212-1008 4 M24 ZINC HARDENED WASHER BS 4395

22 2232-7351 2 M24-3.00 X 80 ZINC HEX HEAD BOLT GR 8.8
DIN931

23 12.02.0003 2 SPLIT PIN 3"X1/4" (G1126)

24 380308110 2 380308110 PIN

25 TC012-023-128 1 SENSOR MOUNT ASM

26 1175.23.60 2 1175.23.60

27 1175.23.69 2 BUMP STOP CUP FABRICATION

28 12.39.1711 2 SNUBBER RUBBER - (PLEASE USE PART NO

031700000320)
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14-01 INLET CHUTE ASM 1 FROM SERIAL NO. PIDPT600VOMG92772

ITEM PART NUMBER QTY DESCRIPTION NOTES
29 2222-2061 2 M5-0.80X16 ZINC SOCKET HEAD CAP SCREW
GR12.9 DIN912
30 2210-0052 2 M5 ZINC WASHER FORM C BS 4320
31 2217-0664 2 M5-0.80 ZINC NYLON INSERT LOCK NUT
32 TC006-023-043 2 CHAIN ASM
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14-02 INLET CHUTE ASM 2 UPTO SERIAL NO. PIDPT600VOMG92771
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14-02 INLET CHUTE ASM 2 UPTO SERIAL NO. PIDPT600VOMG92771
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 2217-0011 8 NUT
2 2212-2008 8 WASHER HARDENEDM24BS4395
3 2230-3364 8 M24-3.00 X 140 ZINC HEX HEAD SET SCREW
GR 8.8 DIN933

4 TC012-023-010 1 LHS INLET MOUNT

5 TC012-023-001 1 INLET CHUTE LH

6 TC012-023-013 1 LHS UPPER WEAR PLATE

7 TC012-023-011 1 LHS WEAR PLATE

8 TC012-023-012 2 UPPER WEAR PLATE

9 TC012-023-015 1 RHS UPPER WEAR PLATE

10 TC012-023-014 1 RHS WEAR PLATE

1 2232-7279 20 M20-2.50 X 65 ZINC HEX HEAD BOLT GR 8.8

12 2212-1006 72 M20 ZINC HARDENED WASHER

13 2217-0009 46 NUT PHILIDAS MKV M20 20MCV/8

14 2232-7287 6 M20-2.50 X 110 ZINC HEX HEAD BOLT GR 8.8
DIN931

15 2212-1005 24 M16 ZINC HARDENED WASHER BS 4395

16 2232-7278 20 M20-2.50 X 60 ZINC HEX HEAD BOLT GR 8.8
DIN931

17 TC012-023-009 1 RHS INLET MOUNT

18 TC012-023-002 1 INLET CHUTE RH

19 2217-0007 12 NUT PHILIDAS MKV M16 16MCV/8

20 2232-7205 12 M16-2.00 X 55 ZINC HEX HEAD BOLT GR 8.8

21 TCO012-023-004 1 INLET CHUTE REAR CMBR

22 2232-7128 2 M12-1.75 X 45 ZINC HEX HEAD BOLT GR 8.8
DIN931

23 2210-0056 14 M12 WASHER TYPE C

24 2217-0668 6 M12-1.75 ZINC NYLON INSERT LOCK NUT

25 TC012-023-023 1 RIGHT RUBBER MOUNT

26 TC012-023-025 2 CLAMP

27 TC012-023-024 2 INLET DISCHARGE SIDE RUBBER
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14-02 INLET CHUTE ASM 2 UPTO SERIAL NO. PIDPT600VOMG92771
ITEM PART NUMBER QTY DESCRIPTION NOTES
28 2230-3153 6 M12-1.75 X 40 ZINC HEX HEAD SET SCREW GR

8.8 DIN933
29 TC012-023-022 1 CLAMP
30 TC012-023-021 1 INLET DISCHARGE BOTTOM RUBBER
31 TC012-023-027 1 LEFT RUBBER MOUNT
32 TC012-023-007 2 FRONT CMBR RETAINER
33 TC012-023-008 2 FRONT CMBR CLAMP
34 2212-1008 4 M24 ZINC HARDENED WASHER BS 4395
35 2232-7357 4 M24-3.00 X 120 ZINC HEX HEAD BOLT GR 8.8

DIN931
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14-02 INLET CHUTE ASM 2 FROM SERIAL NO. PIDPT600VOMG92772
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14-02 INLET CHUTE ASM 2 FROM SERIAL NO. PIDPT600VOMG92772
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-023-012 2 UPPER WEAR PLATE
2 TC012-023-013 1 LHS UPPER WEAR PLATE
3 2232-7279 32 M20-2.50 X 65 ZINC HEX HEAD BOLT GR 8.8
4 2230-3365 22 M24-3.00 X 150 ZINC HEX HEAD SET SCREW
GR 8.8 DIN933

5 TC012-023-015 1 RHS UPPER WEAR PLATE

6 TC012-023-126 1 LHS WEAR PLATE

7 TC012-023-127 1 WEAR PLATE

8 2212-2008 28 WASHER HARDENEDM24BS4395

9 2217-0011 22 NUT

10 TC012-023-118 1 RHS INLET MOUNT

1 TC012-023-023 1 RIGHT RUBBER MOUNT

12 2217-0668 6 M12-1.75 ZINC NYLON INSERT LOCK NUT

13 2210-0056 14 M12 WASHER TYPE C

14 TC012-023-025 2 CLAMP

15 TCO012-023-024 2 INLET DISCHARGE SIDE RUBBER

16 2230-3153 6 M12-1.75 X 40 ZINC HEX HEAD SET SCREW GR
8.8 DIN933

17 TC012-023-022 1 CLAMP

18 TC012-023-021 1 INLET DISCHARGE BOTTOM RUBBER

19 TC012-023-027 1 LEFT RUBBER MOUNT

20 2232-7131 2 M12X060 BOLT 8.8ZP

21 TC012-023-119 1 LHS INLET MOUNT

22 12.11.0057 16 60X25.5X3 SCHNORR DISCSPRINGS

23 2212-1006 32 M20 ZINC HARDENED WASHER

24 2217-0009 32 NUT PHILIDAS MKV M20 20MCV/8

25 TC012-023-120 1 INLET CHUTE MWA
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14-03 CHAMBER SPRAYBAR ASM

2N —

o~
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14-03 CHAMBER SPRAYBAR ASM

ITEM PART NUMBER

DESCRIPTION

NOTES

TC012-023-006
12.08.0025
12.15.0400
12.05.0610
10.02.2233
12.07.0020
10.01.1118

~N o b WN -

CHAMBER SPRAYBAR ASM

U BOLT

END CAP

DELAVAN BF - 1 - 30 JETS

1/2" M/M COMPACT 90 C/W NUT & SEAL
SOCKET

3/4 X 3/4 M/M ADAPTOR
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14-04 DRIVE SIDE GUARD ASM
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14-04 DRIVE SIDE GUARD ASM

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-05

2 TC012-051-077 2 BOSS M12

3 2210-0056 4 M12 WASHER TYPE C

4 2224-2707 4 M12-1.75 X 30 ZINC BUTTON SOCKET HEAD
SET SCREW

5 14.02.0023 1 E STOP HEAVY DUTY

6 TC012-051-032 1 GUARD BACK

7 2212-1004 16 M12 ZINC HARDENED WASHER BS 4395

8 TC012-051-041 2 STOPPER PLT

9 2232-1125 10 BOLT HEX M12X30 BS3692 GR8.8

10 TC012-051-085 1 PANEL MTG STAND

1 2217-0668 4 M12-1.75 ZINC NYLON INSERT LOCK NUT

12 TC012-051-070 1 BRACKET

13 TC012-051-074 1 COVER PLT (NO REVERSE FEATURE)

14 TC012-051-078 1 GUARD STAY

15 TC012-051-098 1 GUARD STAY

16 TC012-051-083 1 WINDOW COVER

17 TC012-051-072 1 RUBBER

18 TC012-051-031 1 GUARD BACK

19 TCO012-051-063 1 SEALING RUBBER

20 2232-7124 2 M12-1.75 X 25 ZINC HEX HEAD BOLT GR 8.8

21

TC026-051-168

-

DIN931
GRP SUPPORT PLATE
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14-05 DRIVE SIDE GUARD ASM 1
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14-05 DRIVE SIDE GUARD ASM 1
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-051-037 1 OIL COOLER DOOR
2 2217-0670 6 M16 X 2 NYLOC NUT
3 TC012-051-073 1 BRACKET
4 2217-0668 18 M12-1.75 ZINC NYLON INSERT LOCK NUT
5 2210-0056 26 M12 WASHER TYPE C
6 2224-2709 4 Mé§§40 SOCKET DOME SET SCREW - GR 10.9
7 2232-7204 4 M16-2.00 X 50 ZINC HEX HEAD BOLT GR 8.8
8 2212-1005 8 M16 ZINC HARDENED WASHER BS 4395
9 2224-2662 8 M8-1.25 X 30 ZINC BUTTON SOCKET HEAD SET
SCREW
10 2210-0015 8 WASHER BRIGHT M8 BS4320 FORM A
1 TCO012-051-049 1 VENT
12 12.10.0051M 3 JAGGER 2218/001 HINGE
13 12.11.0044 1 GAS STRUT
14 2215-0012 1 NUT HEX M8 BS3692 GR8
15 TC012-051-086 1 DOOR 4 SUPPORT
16 TC012-051-036 1 HYD CABINET DOOR
17 2217-0667 4 M10-1.50 ZINC NYLON INSERT LOCK NUT
18 2210-0055 8 M10 ZINC FORM C WASHER BS 4320
19 TC012-051-091 4 MTG TAB
20 2232-7090 4 M10-1.50 X 25 ZINC HEX HEAD BOLT GR 8.8
DIN931
21 21-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-06
22 12.11.0043 1 GAS STRUT
23 23-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-07
24 TC012-051-059 1 BRACKET
25 2232-7126 5 M12-1.75 X 35 ZINC HEX HEAD BOLT GR 8.8
26 TC012-051-058 1 OIL COOLER BRACKET
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14-06 LATCH MECHANISIM & STRIKER BRACKET ASM
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14-06 LATCH MECHANISIM & STRIKER BRACKET ASM

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-051-088 1 RELEASE CLAMP

2 TCO012-051-089 1 RELEASE LEVER MECH

3 2217-0665 6 M6-1.00 ZINC NYLON INSERT LOCK NUT

4 TCO012-051-090 1 LINK PLATE

5 2210-0013 9 WASHER BRIGHT M6 BS4320 FORM A

6 2232-7047 5 M6-1.00 X 25 ZINC HEX HEAD BOLT GR8.8
DIN931

7 TC012-051-050 1 JAGGER ROTOR

8 2210-0053 8 M6 ZINC FORM C WASHER

9 9-ASSEMBLY 4 FOR REFERENCE ONLY M6-1.00 X 40 ZINC HEX HEAD BOLT, PART NO NEEDS TO BE CONFIRMED

10 TC012-051-087 1 LATCH BRACKET

1 TC012-051-048 1 STRIKER BOLT

12 TC012-051-114 1 STRIKER BRACKET

13 2232-7127 3 M12-1.75 X 40 ZINC HEX HEAD BOLT GR 8.8
DIN931

14 2210-0056 6 M12 WASHER TYPE C

15 2217-0668 3 M12-1.75 ZINC NYLON INSERT LOCK NUT

16 12.86.5082 1 PUSH BUTTON HANDLE

17 2232-7090 2 M10-1.50 X 25 ZINC HEX HEAD BOLT GR 8.8
DIN931

18 2210-0055 4 M10 ZINC FORM C WASHER BS 4320

19 2217-0667 2 M10-1.50 ZINC NYLON INSERT LOCK NUT
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14-07 DRIVE SIDE GUARD ASM 2
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14-07

DRIVE SIDE GUARD ASM 2

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-08

2 380308260 1 380308260 PIN

3 TCO012-051-043 1 MNT FRAME

4 TCO012-051-042 1 DOOR 3 SUPPORT AND UREA MOUNT

5 TCO012-051-035 1 UREA TANK DOOR

6 TCO012-051-048 1 STRIKER BOLT

7 2232-7206 3 M16-2.00 X 60 ZINC HEX HEAD BOLT GR 8.8
DIN931

8 2210-0058 6 M16 ZINC FORM C WASHER

9 TC012-051-115 1 STRIKER BRACKET

10 2217-0670 3 M16 X 2 NYLOC NUT

1 TC012-051-038 1 DOOR 1 SUPPORT

12 TC012-051-097 1 STOP PLT

13 2224-2662 18 M8-1.25 X 30 ZINC BUTTON SOCKET HEAD SET
SCREW

14 2210-0015 18 WASHER BRIGHT M8 BS4320 FORM A

15 TC012-051-082 1 GUARD MESH PANEL

16 TC012-051-033 1 DRIVE-SIDE FLYWHEEL DOOR

17 TCO012-051-040 1 HEAVY DUTY PIANO HINGE

18 2210-0055 8 M10 ZINC FORM C WASHER BS 4320

19 2217-0667 8 M10-1.50 ZINC NYLON INSERT LOCK NUT

20 2217-0668 4 M12-1.75 ZINC NYLON INSERT LOCK NUT

21 2212-1004 4 M12 ZINC HARDENED WASHER BS 4395
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14-08 DRIVE SIDE GUARD ASM 3
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14-08

DRIVE SIDE GUARD ASM 3

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-051-076 1 SEALING RUBBER JAGGER

2 TCO012-051-034 1 DRIVE-SIDE ENGINE DOOR

3 TCO012-051-053 1 BRACKET

4 PTS-001-142 1 VENTING FILTER

5 12.22.0102 1 16MM P-CLIP

6 TCO012-051-094 2 DOOR PROP

7 2210-0058 2 M16 ZINC FORM C WASHER

8 12.01.2012 2 4MM GRIP CLIP (R CLIP) (G4107)

9 2212-1004 10 M12 ZINC HARDENED WASHER BS 4395

10 2232-1125 10 BOLT HEX M12X30 BS3692 GR8.8

1 TC012-051-030 1 CENTER MEMBER

12 TC012-051-052 1 BRACKET

13 TC012-051-095 1 COVER SIDE PLATE

14 2232-7124 7 M12-1.75 X 25 ZINC HEX HEAD BOLT GR 8.8
DIN931

15 2210-0056 7 M12 WASHER TYPE C

16 TCO012-051-084 1 TENSIONER COVER

17 TCO012-051-046 1 GUARD

18 TC012-051-040 1 HEAVY DUTY PIANO HINGE

19 TCO012-051-039 1 DOOR 2 SUPPORT

20 2217-0667 8 M10-1.50 ZINC NYLON INSERT LOCK NUT

21 2210-0055 8 M10 ZINC FORM C WASHER BS 4320

ILLUSTRATED PARTS CATALOG
PREMIERTRAK 600

111

03-AUGUST-2018
PAGE 579



14-09 NON-DRIVE SIDE FLYWHEEL GUARD ASM
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14-09 NON-DRIVE SIDE FLYWHEEL GUARD ASM

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TCO012-051-061 1 NON-DRIVE SIDE FLYWHEEL GUARD

2 TCO012-051-068 1 RUBBER CLAMPING PLT

3 TCO012-051-067 1 RUBBER

4 2230-3151 12 gn;z-1 .75 X 30 ZINC HEX HEAD SET SCREW GR

5 2212-1004 25 M12 ZINC HARDENED WASHER BS 4395

6 26.20.00012 14 M12 CAGE NUTS

7 TC012-051-075 1 SEALING RUBBER JAGGER

8 TC012-051-069 1 BRACKET

9 TC012-051-079 1 GUARD TOP STAY

10 TC012-051-064 1 GUARD BACK

1 TC012-051-062 1 BRACKET

12 TC012-051-066 1 BOSS

13 2224-2707 15 M12-1.75 X 30 ZINC BUTTON SOCKET HEAD
SET SCREW

14 2210-0015 18 WASHER BRIGHT M8 BS4320 FORM A

15 2224-2662 18 M8-1.25 X 30 ZINC BUTTON SOCKET HEAD SET
SCREW

16 TC012-051-082 1 GUARD MESH PANEL

17 12590669 18 M8 CAGE NUT
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14-10 DEFLECTOR ASM - DIRECT DRIVE
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14-10 DEFLECTOR ASM - DIRECT DRIVE
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TCO012-010-017 1 DEFLECTOR FAB
2 TC012-010-018 2 WEARPLATE
3 TC012-010-020 1 WEARPLATE
4 2210-0025 2 WASHER BRIGHT M30 BS 4320 FORM A
5 385330100 2 PIN
6 10.28.0182M 2 CYLINDER SEE ITEM 20 FOR SEAL KIT
7 380308100 4 380308100 PIN
8 TCO012-010-021 2 SLEEVE
9 10.01.1106 8 1/4X3/8 MALE/MALE ADAPTOR
10 2500-1015 4 BONDED SEAL 3/8"BSP
1 2210-0024 4 WASHER BRIGHT M27FORM A
12 2217-0667 1 M10-1.50 ZINC NYLON INSERT LOCK NUT
13 2210-0055 2 M10 ZINC FORM C WASHER BS 4320
14 2232-7092 1 M10-1.50 X 35 ZINC HEX HEAD BOLT GR 8.8
DIN931
15 TC012-010-022 1 DOUBLE TEE ASY
16 2217-0009 8 NUT PHILIDAS MKV M20 20MCV/8
17 2210-0021 8 WASHER BRIGHT M20 BS4320 FORM A
18 2226-0891 8 SCREW SKT CSK M20X60 BS4168
19 TCO012-010-019 1 WEARPLATE
20 20-ASSEMBLY 1 FOR REFERENCE ONLY 10.19.0182, SEAL KIT FOR CYLINDER PART NO. 10.28.0182M, PLEASE CONTACT

THE SPARES DEPARTMENT
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REFUELING PUMP, HOSES AND FITTINGS
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14-11 REFUELING PUMP, HOSES AND FITTINGS
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 14.66.0054 1 DIESEL REFUELLING PUMP
2 2500-1023 3 BONDED SEAL 1"™'BSP"
3 10.01.1122 4 1" X 1" M/M ADAPTOR
4 TC01217-040 1 REFUEL SUCTION FILTER -> PUMP
5 10.21.3696 1 FILTER
6 10.02.2234 1 1" M/F COMPACT 90 ELBOW
7 10.20.0001 1 1" QUICK RELEASE COUPLING - MALE
8 10.20.0002 1 1" QUICK RELEASE COUPLING - FEMALE
9 TC01217-039 1 REFUEL PUMP -> FILTER
10 10.01.1124 2 1" X 1 1/2 M/M ADAPTOR
1 10.12.0030 2 1 1/2 BONDED SEAL
12 10.21.3695 1 TWIN FILTER ASSY
13 2589-2030 1 CS150P25A-PEG-LOGO SPARE ELEMENT
14 TC01217-003 1 PRESSURE HOSE - FILTER TO TANK
15 10.02.1222 1 1" X 1" M/F SWIVEL 90 SWEPT
16 2232-7127 2 M12-1.75 X 40 ZINC HEX HEAD BOLT GR 8.8
DIN931
17 2210-0056 4 M12 WASHER TYPE C
18 2217-0668 2 M12-1.75 ZINC NYLON INSERT LOCK NUT
19 2230-1119 3 SCREW HEX M10X20 BS3692 GR8.8
20 2210-0055 3 M10 ZINC FORM C WASHER BS 4320
21 TC012-017-006 1 REFUELING PUMP FILTER MOUNTING PLATE
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14-12 TIER 4 FINAL SCANIA DC13 CONTROL CABINET ASM
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14-12 TIER 4 FINAL SCANIA DC13 CONTROL CABINET ASM

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-017-032 1 2 INCH LIGHT WALL ST PIPE WITH FLANGE

2 AX871-924-501 1 WESTBURY CONTROL BOX 600X600

3 2451-1618 1 CLUTCH CONTROLLER FROM SERIAL NO. PIDPT600EOMI15983, ECO21607

3 2451-1608 1 CLUTCH CONTROLLER UPTO SERIAL NO. PIDPT600EOMI15982, ECO21607
REF:CMCMU-008-DBC59

4 20.1185.17.01 1 RUBBER - WIRING PROTECTOR

5 12.46.0005 1 1175/1312 MAIN CONVEYOR BELT SCALE

6 2217-0667 2 M10-1.50 ZINC NYLON INSERT LOCK NUT

7 2210-0016 6 WASHER BRIGHT M10 BS4320 FORM A

8 12.09.0120 4 RUBBER ANTI-VIBRATION MNT DIA 40 X30 M10

9 2230-1122 4 SCREW HEX M10X30 BS3692 GR8.8

10 TCO005-017-041 2 TOP TIE IN BRACKET

1 2210-0017 6 WASHER BRIGHT M12 BS4320 FORM A

12 2232-1126 6 BOLT HEX M12X35 BS3692 GR8.8

13 PTS-016-137 1 ACCESS PANEL

14 14.85.1000 1 NODE BLOCK

15 2217-0665 2 M6-1.00 ZINC NYLON INSERT LOCK NUT

16 2210-0053 2 M6 ZINC FORM C WASHER

17 14.95.1309 1 ELECTRICAL JUMP START CONNECTOR

18 2222-0094 2 M6-1.00X45 BLACK SOCKET HEAD CAP SCREW
GR12.9 DIN912

19 60505468 1 BATTERYCHARGER WITH CIGARETTE LIGHTER

20 12.11.0106 1 (E;QS STRUT - MET 5141 (700N - 200MM) CLEVIS

21 TC012-017-038 1 CONTROL BOX FRAME

22 PTS-016-095-007 1 ELE CABINET GRP DOOR

23 12.86.3030 1 SOUTHCO LATCH

24 PTS-016-114 1 ALUMINIUM HINGE

25 12.11.0105 1 Sﬁg STRUT - MET 5141 (700N - 200MM) CLEVIS

26 14.40.0006 1 GROMMET
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14-12 TIER 4 FINAL SCANIA DC13 CONTROL CABINET ASM

ITEM PART NUMBER QTY DESCRIPTION NOTES
27 14.95.1307 1 INTERLOCK SHROUD COVER

28 TC012-017-037 1 CONTROL CABINET WA

29 12.09.1055 2 ANTI-VIB MOUNT
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14-13 TIER 4 FINAL SCANIA DC13 HYDRAULIC CABINET ASM
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14-13 TIER 4 FINAL SCANIA DC13 HYDRAULIC CABINET ASM

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TCO012-001-055 2 CAB ACCESS PANEL

2 TC012-001-056 2 CAB ACCESS PANEL

3 3-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 13-04-07

4 4-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 13-04-12 TO 13-04-14
5 5-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 13-04-09 TO 13-04-11
6 6-ASSEMBLY 2 FOR REFERENCE ONLY SEE FIGURE 13-04-08

7 TCO012-001-057 2 FILTER ACCESS PANEL

8 14.85.1000 2 NODE BLOCK

9 14.65.0004 1 WARNING SOUNDER

10 10-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-14

1 TC012-001-059 1 CAB MTG FAB

12 TC012-001-060 1 CAB MTG FAB-RHS
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14-14 TIER 4 FINAL SCANIA DC13 HYDRAULIC CABINET ASM 1
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14-14 TIER 4 FINAL SCANIA DC13 HYDRAULIC CABINET ASM 1

ITEM PART NUMBER

QTY

DESCRIPTION

NOTES

1-ASSEMBLY
2-ASSEMBLY
TCO012-001-053
2550-8042
2580-6649
10.16.5727
10.42.0080
TC012-001-063
TC012-001-064
TC012-001-058
11-ASSEMBLY

= O 0 N O 0O b WN =

N
o o

1
1
1
2
1
1
1
1
1
2
1

FOR REFERENCE ONLY

FOR REFERENCE ONLY

HYD CABINET FAB

VALVE SOLENOID 2-WAY POPPET

VALVE VARIABLE RELIEF (POPPET TYPE)
TRACK SAFETY VALVE BLOCK
PRESSURE REDUCING/RELIEVING VALVE
RUBBER - WIRING PROTECTOR

CLAMP BRK

FILTER MTG PANEL

FOR REFERENCE ONLY

SEE FIGURE 13-04-15
SEE FIGURE 13-04-16

SEE FIGURE 13-04-17
SEE FIGURE 13-04-18
SEE FIGURE 13-04-19
SEE FIGURE 13-04-20

SEE FIGURE 13-04-22, FROM SERIAL NO. PIDPT600EOMI15983, ECO17464
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14-15 DIVERTER CHUTE LOWER SECTION ASM
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14-15 DIVERTER CHUTE LOWER SECTION ASM
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 2232-7128 1 M12-1.75 X 45 ZINC HEX HEAD BOLT GR 8.8
DIN931
2 TC012-023-093 1 RUBBER CLAMP STRIP
3 2210-0056 46 M12 WASHER TYPE C
4 2217-0668 28 M12-1.75 ZINC NYLON INSERT LOCK NUT
5 TC012-023-103 1 WEAR PLATE
6 TC012-023-104 1 WEAR PLATE
7 TC012-023-102 1 WEAR PLATE
8 TC012-023-101 1 WEAR PLATE
9 2226-0816 30 SCREW SKT CSK M12X35 BS4168
10 10-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-16
1 TC012-023-083 1 SEALING RUBBER
12 TCO012-023-084 1 RUBBER CLAMP
13 TC012-023-088 1 WEAR PLATE
14 TC012-023-077 1 WEARPLATE
15 TC012-023-079 1 WEAR PLATE
16 TC012-023-085 2 RUBBER CLAMP
17 TC012-023-071 1 DIVERTER CHUTE LOWER HINGED SECTION
18 381408070 2 381408070 PIN
19 TC012-023-086 1 WEAR PLATE
20 TC012-023-078 1 WEARPLATE
21 TC012-023-091 1 CHUTE SEALING RUBBER
22 TC012-023-094 2 RUBBER CLAMP STRIP
23 TC012-023-090 1 CHUTE SEALING RUBBER
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14-16 DIVERTER CHUTE LOWER SECTION ASM 1
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14-16 DIVERTER CHUTE LOWER SECTION ASM 1

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 2232-7128 4 M12-1.75 X 45 ZINC HEX HEAD BOLT GR 8.8
DIN931

2 2210-0056 46 M12 WASHER TYPE C

3 TC012-023-095 1 RUBBER CLAMP STRIP

4 2217-0668 38 M12-1.75 ZINC NYLON INSERT LOCK NUT

5 2232-7127 4 M12-1.75 X 40 ZINC HEX HEAD BOLT GR 8.8
DIN931

6 2210-2056 4 WASHER PLAIN M12 BS4320 FORM G

7 TC012-023-092 1 CHUTE SEALING RUBBER

8 TC012-023-070 1 XAB00 DIVERTER CHUTE LOWER SECTION

9 TC012-023-072 1 DIVERTER CHUTE DISCHARGE RUBBER

10 TC012-023-073 2 RUBBER CLAMP

1 TC012-023-087 1 WEAR PLATE

12 2226-0816 32 SCREW SKT CSK M12X35 BS4168

13 TCO012-023-086 1 WEAR PLATE

14 TC012-023-079 1 WEAR PLATE

15 TC012-023-076 2 WEARPAD

16 TC012-023-105 1 BYPASS CHUTE LOWER ACCESS DOOR LHS

17 2232-1126 8 BOLT HEX M12X35 BS3692 GR8.8

18 TC012-023-075 1 ACCESS PANEL

19 TC012-023-082 1 SEALING RUBBER

20 TC012-023-081 1 WEAR PLATE

21 TC012-023-080 1 WEAR PLATE
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DIVERTER CHUTE ASM - OVERVIEW
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14-17 DIVERTER CHUTE ASM - OVERVIEW

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-18 TO 14-20
ILLUSTRATED PARTS CATALOG il 03-AUGUST-2018
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14-18 DIVERTER CHUTE ASM 1
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14-18 DIVERTER CHUTE ASM 1
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-20
2 2226-0814 18 M12-1.75 X 25 BLACK SOCKET HEAD
COUNTERUNK SET SCREW GR 10.9
3 TC012-023-107 2 WEAR PLATE
4 TC012-023-106 25 WEAR PLATE
5 2232-7205 2 M16-2.00 X 55 ZINC HEX HEAD BOLT GR 8.8
6 2212-1005 16 M16 ZINC HARDENED WASHER BS 4395
7 TC012-023-113 2 CHUTE MOUNT RHS
8 TCO012-023-066 4 M16 SPACER
9 2217-0670 6 M16 X 2 NYLOC NUT
10 2211-1010 4 M16 ZINC FORM A SPRING WASHER
1 2230-3220 4 M16X035 SETSCW8.8ZP
12 TC012-023-110 1 CHUTE MOUNT RHS
13 TC012-023-067 2 BOLT PLATE
14 2217-0667 4 M10-1.50 ZINC NYLON INSERT LOCK NUT
15 2210-0055 4 M10 ZINC FORM C WASHER BS 4320
16 TC012-023-060 2 TC012-023-060
17 2210-0056 10 M12 WASHER TYPE C
18 2217-0668 10 M12-1.75 ZINC NYLON INSERT LOCK NUT
19 TC012-023-097 1 CHUTE RUBBER EXIT CLAMP
20 TC012-023-098 1 CHUTE EXIT RUBBER
21 21-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-19
22 TC012-023-065 1 BLANKING PLATE
23 TCO012-023-111 1 CHUTE MOUNT LHS
24 TC012-023-112 1 CHUTE MOUNT LHS
25 TC012-023-061 4 TC012-023-061
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14-19 DIVERTER CHUTE ASM 2
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14-19 DIVERTER CHUTE ASM 2

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TC012-023-040 1 XA600 DIVERTER CHUTE TOP SECTION

2 TC012-023-042 2 FLAP HINGE BAR

3 3-ASSEMBLY 2 FOR REFERENCE ONLY ROLL-PIN GENERIC, PART NUMBER NEEDS TO BE CONFIRMED

4 TCO012-023-100 2 FLAP HINGE HEX ADAPTOR

5 11.05.0120 2 SFT 1" 1/4 FLANGE BEARING

6 2230-3159 4 M12-1.75 X 70 ZINC HEX HEAD CAP SCREW GR
8.8 DIN933

7 TC012-023-041 1 CHUTE FLAP

8 TC012-023-063 1 DIVERTER CHUTE BOLTED CMBR

9 TC012-023-049 1 FEATHERED SEALING RUBBER

10 TCO012-023-050 1 CLAMP STRAP

1 TC012-023-052 1 HINGED ACCESS DOOR

12 2217-0668 4 M12-1.75 ZINC NYLON INSERT LOCK NUT

13 2210-0056 8 M12 WASHER TYPE C

14 2232-1131 4 BOLT HEX M12X60 BS3692 GR8.8

15 2210-0058 9 M16 ZINC FORM C WASHER

16 2232-1201 5 BOLT HEX M16X35 BS3692 GR8.8

17 TC012-023-051 1 HINGED ACCESS DOOR

18 2217-0670 8 M16 X 2 NYLOC NUT

19 2212-1005 8 M16 ZINC HARDENED WASHER BS 4395

20 2232-7203 4 M16-2.00 X 45 ZINC HEX HEAD BOLT GR 8.8
DIN931

21 2210-0055 4 M10 ZINC FORM C WASHER BS 4320

22 2217-0667 4 M10-1.50 ZINC NYLON INSERT LOCK NUT

23 TC012-023-043 1 DEFLECTOR HANDLE

24 2212-3004 1 WASHER M12 ANTI VIB (NORD LOCK)

25 2230-3151 1 M12-1.75 X 30 ZINC HEX HEAD SET SCREW GR

8.8
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14-20 SECONDARY CHUTE ASM
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14-20 SECONDARY CHUTE ASM

18 TC012-023-047
19 2211-1007

SIDE ACCESS PLATE - LH
M10 ZINC FORM A SPRING WASHER BS 4664

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 TC012-023-058 1 PIVOT BAR
2 2232-7095 2 M10-1.50 X 50 ZINC HEX HEAD BOLT GR 8.8
DIN931
3 TC012-023-059 2 SECONDARY CHUTE PIN
4 12.02.0009 2 6MM LINCH PIN ROUND
5 2232-7097 4 M10-1.50 X 60 ZINC HEX HEAD BOLT GR 8.8
DIN931
6 2210-0055 8 M10 ZINC FORM C WASHER BS 4320
7 2217-0667 4 M10-1.50 ZINC NYLON INSERT LOCK NUT
8 TC012-023-114 4 FLAP HINGE HEX ADAPTOR
9 TCO012-023-048 1 SIDE ACCESS PLATE - RH
10 2217-0668 22 M12-1.75 ZINC NYLON INSERT LOCK NUT
1 2210-0056 22 M12 WASHER TYPE C
12 381808080 2 381808080 PIN
13 TC012-023-055 2 KEEPER PLATE
14 TC012-023-045 1 SECONDARY CHUTE PIVOT BASE
15 TC012-023-044 1 FLIP PLATE ASSEMBLY
16 TC012-023-046 2 WEARPLATE
17 2226-0816 12 SCREW SKT CSK M12X35 BS4168
1
1
1

20 2230-3119

21 TC012-023-056

-

M10-1.50 X 20 ZINC HEX HEAD SET SCREW GR
8.8 DIN933

DEFLECTOR HANDLE
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14-21 BEACON/WORKING LIGHTS ASM
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14-21 BEACON/WORKING LIGHTS ASM

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 12.70.0116 4 HALOGEN FLOODLIGHT - 55W.24V

2 2232-7069 4 M8-1.25 X 25 ZINC HEX HEAD BOLT GR 8.8
DIN931

3 2210-0054 8 M8 BRIGHT WASHER FORM C

4 2217-0666 4 NUT NYLOC M8X1.25

5 TC012-051-128 1 BEACON/WORKING LIGHTS MOUNT M8-1.25 ZINC NYLON INSERT LOCK NUT, PART NO NEEDS TO BE CONFIRMED

6 6-ASSEMBLY 2 FOR REFERENCE ONLY

7 2210-0015 2 WASHER BRIGHT M8 BS4320 FORM A

8 14.65.0004 1 WARNING SOUNDER

9 14.40.0005 2 *USE 03280113* - (215 GROMMET 28MM HOLE
(IMG1113))

10 2210-0061 1 WASHER BRIGHT M20 BS4320 FORM C

1 TC012-051-127 1 BEACON HINGE

12 12-ASSEMBLY 2 FOR REFERENCE ONLY M16-1.50 ZINC NYLON INSERT LOCK NUT, PART NO NEEDS TO BE CONFIRMED

13 385322140 1 385322140 PIN

14 2201-0164 1 PIN - SPLIT COTTER DIA 6.3 X 56 BS 1574

15 2210-0058 4 M16 ZINC FORM C WASHER

16 22321203 2 BOLT HEX M16X45 BS3692 GR8.8

17 2686-9008 1 ANTENNA

18 TC012-051-129 1 BEACON/WORKING LIGHTS MOUNT

19 2217-0804 1 M121.25 ZINC NYLON INSERT LOCK NUT GR

20 22100056 1 M12 WASHER TYPE C

21 60545006 1 AMBER BEACON
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14-22 UREA TANK ASM - OVERVIEW
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14-22 UREA TANK ASM - OVERVIEW

ITEM PART NUMBER QTY DESCRIPTION NOTES
1 1-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 14-23
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PREMIERTRAK 600 PAGE 609



TIER 4 FINAL SCANIA DC13 UREA TANK ASM

14-23

03-AUGUST-2018

il

ILLUSTRATED PARTS CATALOG

PREMIERTRAK 600

PAGE 610



14-23 TIER 4 FINAL SCANIA DC13 UREA TANK ASM

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 15.07.1025 1 FILTER KIT

2 PTS-000-005 1 90 DEG ELBOW FOR UREA TANK COOLANT
FLOW

3 PTS-000-029 1 UREA WATER PIPE FITTING

4 PTS-000-001 1 UREA TANK SCANIA TIER 4

5 15.07.1060 1 UREA TANK STRAINER

6 TCO01217-074 1 UREA TANK BREATHER HOSE

7 12.22.0102 2 16MM P-CLIP

8 23.01.0025 2 16-25MM HOSE CLIP, TERRY

9 PTS-001-142 1 VENTING FILTER
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HYDRAULIC WATER PUMP ASSEMBLY (OPTION)

15-01
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15-01

HYDRAULIC WATER PUMP ASSEMBLY (OPTION)

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 2520-6576 1 3/4 HOSE TAIL 100B-1212

2 10.12.0027 5 3/4" BONDED SEAL

3 2531-8001 1 3/4BSP F/F IN-LINE FILTER

4 10.01.1118 4 3/4 X 3/4 M/M ADAPTOR

5 2210-0056 8 M12 WASHER TYPE C

6 2230-1156 4 SCREW HEX M12X55 BS3692 GR8.8

7 31.10.0436 1 HYDRAULIC WATER PUMP L935/EXTD

8 TCO01217-046 1 HYD WATER PUMP RTN - MOTOR RTN -> RTN
MANIFOLD

9 TC01217-045 1 HYD WATER PUMP PR - HORNS BH -> PUMP PR

10 TC01217-047 1 HYD WATER PUMP - MOTOR CASE DRAIN ->
TANK TOP

1 10.01.1109 1 3/8X3/8 MALE/MALE ADAPTOR

12 10.12.0025 1 3/8 BONDED SEAL

13 TC01217-048 1 HYD WATER PUMP - WATER PUMP -> WATER
MANIFOLD

14 10.02.1219 2 3/4X3/4 M/F SWIVEL 90SWEPT

15 2217-0668 4 M12-1.75 ZINC NYLON INSERT LOCK NUT
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15-02 MAGNET, BRACKETS AND FITTINGS (OPTION)
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15-02 MAGNET, BRACKETS AND FITTINGS (OPTION)
ITEM PART NUMBER QTY DESCRIPTION NOTES
1 2322-4002 4 COLLAR EYE BOLT M16 SWL 0.8T BS4278
2 12.02.0028 8 HAMMER LOCK G864
3 TC012-056-001 2 MAGNET CHAIN — LONG
4 4-ASSEMBLY 4 FOR REFERENCE ONLY PART NUMBER NEEDS TO BE CONFIRMED
5 TC012-056-003 1 MAGNET ANGLE BRACE
6 2217-0668 2 M12-1.75 ZINC NYLON INSERT LOCK NUT
7 2210-0056 2 M12 WASHER TYPE C
8 2389-1005 2 CONICAL RUBBER BUFFER (VS3006)
9 TCO012-056-004 2 MAGNET BRACKET - CHASSIS
10 2232-7279 2 M20-2.50 X 65 ZINC HEX HEAD BOLT GR 8.8
1 2212-1006 20 M20 ZINC HARDENED WASHER
12 2217-0672 10 M20-2.50 ZINC NYLON INSERT LOCK NUT
13 TCO012-056-005 1 MAGNET BRACKET LH
14 2232-7276 6 M20-2.50 X 50 ZINC HEX HEAD BOLT GR 8.8
DIN931
15 15-ASSEMBLY 1 FOR REFERENCE ONLY SEE FIGURE 15-03 TO 15-04
16 2210-0060 4 M20 WASHER
17 2211-0012 4 WASHER SPR MS M20 BS4664 TYPE A
18 2232-7275 4 M20-2.50 X 45 ZINC HEX HEAD BOLT GR 8.8
19 2500-1018 2 BONDED SEAL 1/2" BSP
20 10.01.1114 2 1/2" X 1/2" M/IM ADAPTOR
21 TC01256-001 1 I\P/IQGNET PR - FLOW CONTROL PR -> MOTOR
22 TC01256-002 1 MAGNET RTN - MOTOR RTN -> RTN MANIFOLD
23 2232-7278 2 M20-2.50 X 60 ZINC HEX HEAD BOLT GR 8.8
DIN931
24 TCO012-056-006 1 MAGNET BRACKET RH
25 TCO012-056-002 2 MAGNET CHAIN — SHORT
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15-03 MAGNET SINGLE POLE (OPTION)
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15-03

MAGNET SINGLE POLE (OPTION)

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TXT0400102 1 CP & TP20/120 SC2 UPPER PINCH PLATE LH

2 TXT0400098 1 CP20/120 SC2 FRAME

3 TXT0400103 1 CP & TP20/120 SC2 UPPER PINCH PLATE RH

4 TXT0400018 4 EYENUT

5 TXT0400011 4 BEARING SPACER PLATE

6 TXT0400007 4 BEARING

7 TXT0400008 3 BEARING CAP

8 TXT0400091 2 BEARING TAKEUP ASSEMBLY

9 TXT0400100 1 CP & TP20/120 SC2 SLIDE COVER RH

10 TXT0400006 1 NON DRIVE PULLEY

1 TXT0400034 1 MAGNET

12 TXT0400104 1 CP & TP20/120 SC2 BELT (4518MM)

13 TXT0400101 2 CP & TP20/120 SC2 SLIDE COVER BLANKING
PLATE

14 TXT0400099 1 CP & TP20/120 SC2 SLIDE COVER LH

15 TXT0400022 1 MOTOR/COUPLING GUARD

16 TXT0400090 1 HYDRAULIC MOTOR

17 TXT0400020 1 MOTOR MOUNTING PLATE

18 TXT0400089 1 RIGID COUPLING ASSEMBLY

19 TXT0400021 1 LOCATION PLATE

20 TXT0400005 1 DRIVE PULLEY

21 CP020-120-02 1 MAGNET SINGLE POLE 1200 WIDE LH DRIVE COMPLETE
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15-04 MAGNET TWIN POLE (OPTION)
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15-04

MAGNET TWIN POLE (OPTION)

ITEM PART NUMBER QTY DESCRIPTION NOTES

1 TXT0400102 1 CP & TP20/120 SC2 UPPER PINCH PLATE LH

2 TXT0400112 1 TP20/120 SC2 FRAME

3 TXT0400103 1 CP & TP20/120 SC2 UPPER PINCH PLATE RH

4 TXT0400018 4 EYENUT

5 TXT0400011 4 BEARING SPACER PLATE

6 TXT0400007 4 BEARING

7 TXT0400008 3 BEARING CAP

8 TXT0400091 2 BEARING TAKEUP ASSEMBLY

9 TXT0400100 1 CP & TP20/120 SC2 SLIDE COVER RH

10 TXT0400006 1 NON DRIVE PULLEY

1 TXT0400049 1 TP20/120 SC2 MAGNET ASSEMBLY FULL (6
HOLE)

12 TXT0400104 1 CP & TP20/120 SC2 BELT (4518MM)

13 TXT0400101 2 CP & TP20/120 SC2 SLIDE COVER BLANKING
PLATE

14 TXT0400099 1 CP & TP20/120 SC2 SLIDE COVER LH

15 TXT0400022 1 MOTOR/COUPLING GUARD

16 TXT0400090 1 HYDRAULIC MOTOR

17 TXT0400020 1 MOTOR MOUNTING PLATE

18 TXT0400089 1 RIGID COUPLING ASSEMBLY

19 TXT0400021 1 LOCATION PLATE

20  TXT0400005 1 DRIVE PULLEY

21 TP020-120-02 1 MAGNET TWIN POLE 1200 WIDE LH DRIVE COMPLETE

ILLUSTRATED PARTS CATALOG

PREMIERTRAK 600
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